
2-72

CLQAK
EQUIPMENT

AUSTI N-WESTERN

REPAIR PARTS CATALOG
No. 486

FOR MODEL 300
PACER AND SUPER

POWERSHIFT GRADERS

FEENAUGHTY MACHINERY CO.<; 4800 N. E.COLUMBIA BLVD.
" P. O. BOX 13279
.. PORTLAND, OREGON 97213

This repair catalog applies to machines numbered serially from No. 17736 and up or as indicated.

Recordyour machine Serial No. here _
IMPORTANT: Always give serial No. of machine and Engine when ordering parts.
,

Contact your nearest Austin-Western Distributor.

-A- Printed in U.S.A.



CLARK EQUIPMENT COMPANY
Austin-Western Division

Aurora, Illinois, U.S.A.

~rb1~~

CLARK EQUIPMENT COMPANY
AlISTJN·\VES1'ERN DIVlSION

Clark Equipment Company, Austin-Western Division, (called "CLARK"),
warrants its products to be merchantable and free from defects in material and
workmanship for a period of six (6) months from date of delivery of the product
to the original purchaser-user. The obligation of CLARK under this Warranty is
limited to repairing or replacing, at CLARK's option, any part of the product
which in CLARK's opinion is unmerchantable or defective in material or workman­
ship. All costs of shipping the product to or from CLARK's factory shall be for
purchaser's account. No claim under this Warranty will be allowed by CLARK
unless such claim is submitted in writing to CLARK within thirty (30) days of the
date of discovery of the defect.

This Warranty shall not apply to product which has been modified by CLARK
at the request of purchaser or which has been operated in a manner other than
recommended by CLARK or which has been misused or neglected or damaged
through an accident or which has been repaired, altered or modified or used in
any manner which in CLARK's opinion adversely affects its performance.

THE ABOVE WARRANTY IS IN LIEU OF ALL OTHER OBLIGATIONS
AND WARRANTIES BY CLARK, WHETHER EXPRESS OR IMPLIED. CLARK
MAKES NO IMPLIED WARRANTIES OF FITNESS FOR A PARTICULAR PUR­
POSE OR MERCHANTABILITY WHICH EXCEEDS THE AFORESAID WAR­
RANTY. In addition, CLARK shall not be obligated or liable for direct, indirect
or consequential damages with respect to the sale or use of the product.

.T~•...
No person is authorized to change or otherwise modify this Warranty or

assume any other liability on behalf of CLARK unless such change, modifica­
tion or assumption is made in writing and signed by an officer of CLARK. ANY
ITEM OF THE PRODUCT NOT MANUFACTURED BY CLARK SUCH AS BUT
NOT LIMITED TO ENGINES, BATTERIES, TIRES, ELECTRICAL APPARATUS
OR OTHER ATTACHMENTS SHALL NOT BE COVERED BY THIS WAR­
RANTY OR THE IMPLIED WARRANTIES OF MERCHANTABILITY AND FIT­
NESS FOR A PARTICULAR PURPOSE OR ANY OTHER WARRANTY FROM
CLARK, such items being subject to the warranties of their respective manufac­
turers.

r:rrmT!I-
Form 815·A 10M-6·1·71

486

Printe d in U. ~. A.

-8-



486

ALWAYS USE GENUINE - AUSTIN-WESTERN - REPAIR PARTS

SATISFACTORY AND EFFICIENT OPERATION OF THIS MACHINE IS EN­
DANGERED BY THE USE OF INFERIOR REPAIR PARTS. THE USE OF CHEAP
AND IMITATION PARTS INVARIABLY MEANS SHORT LIFE AND HIGHER
ULTIMATE COST

IF REPAIR PARTS COULD BE MADE AT LOWER COST AND SOLD AT LESS
PRICE WITHOUT SACRIFICING QUALITY WE WOULD DO SO. THE CORRECT
MATERIAL FOR THE PURPOSE AND THE KNOWLEDGE ACQUIRED THROUGH
MANY YEARS OF MANUFACTURING ENABLES-THE AUSTIN-WESTERN
WORKS - TO PRODUCE QUALITY THAT WILL NOT BE FOUND IN IMITA­
TION PARTS.

YOU TAKE AN UNNECESSARY RISK WHEN YOU USE INFERIOR REPAIR
PARTS. WE USE MANY BOLTS. STUDS. CAP SCREWS. ETC.. THAT ARE
LISTED WITH PART NUMBERS THESE ARE MADE OF ALLOY STEEL AND
HEAT TREATED TO GIVE THEM MAXIMUM STRENGTH. THEY MAY LOOK
LIKE ORDINARY BOLTS. STUDS OR CAP SCREWS. BUT USE OF A SUBSTI­
TUTE FOR THEM WILL LEAD TO BREAK-DOWNS. DELAYS AND DAMAGE TO
MACHINE.

WHEN ORDERING A TAPERED ROLLER BEARING ALWAYS ORDER A SET.
WHICH CONSISTS OF ONE BEARING CUP AND ONE BEARING CONE WITH
ROLLERS.

ALWAYS USEGENUINE-AUSTIN-WESTERN-REPAIR PARTS

- SAFETYFIRST-

ACCIDENTS ARE CAUSED BY THE FAILURE OF SOME INDIVIDUAL TO OB­
SERVE SIMPLE AND FUNDAMENTAL SAFE RULES OR PRECAUTION. ACCI­
DENTS CAN BE PREVENTED BY RECOGNIZING THE CAUSE OF THE ACCI­
DENTS AND DOING SOMETHING ABOUT IT BEFORE THE ACCIDENT
OCCURS.

REGARDLESS OF THE CARE USED IN THE DESIGN OF A MACHINE. THERE
ARE POINTS THAT CANNOT BE COMPLETELY SAFEGUARDED WITHOUT
INTERFERING WITH ACCESSIBILITY AND EFFICIENT OPERATION.

A CAREFUL OPERATOR IS THE BEST INSURANCE AGAINST AN ACCIDENT.

MANY ACCIDENTS WOULD BE PREVENTED IF THE FOLLOWING RULE WERE
OBSERVED:

"NEVER ATTEMPT TO CLEAN. OIL. OR ADJUST A MACHINE WHILE IT IS IN
MOTION."

-c-



INSTRUCTIONS FOR ORDERING PARTS

When ordering parts. follow the instructions listed below. By doinq

this you will be assured of receiving the correct part in the shortest

period of time.

RETURN OF PARTS

1. Send your order to the Austin-Western Distributor

for your territory.

2. Give the Graderand engine serial numbers which will be

found on the name plates attached to the mainframe

and the engine.

3. Write the quantity. part number and description of the part

wanted.

4. Give definite shipping instructions. that is: to whom and

where the parts are to be shipped, also whether shipment is

to go by parcel post. express, freight or truck. prepaid or

collect.

5. Confirm all telephone or telegraph orders in writing.

When you return parts to your Austin-Western Distributor. be

sure the package or part is tagged with your name and address; pre­

pay transportation charges. then write to the Distributor giving full

details of shipment as to when. how and why parts are being

returned. Give the machine number for which parts are being

returned

CLAIMS FOR SHORTAGE OR BREAKAGE should be made to the

transportation company on receipt of goods.

~~D-

486



- TO THE OPERATOR-

Give the Austin-Western Distributor your Grader and engine
serial numbers when you order parts. We suggest that you write
these serial numbers in the spaces provided below for ready
reference when parts are required.

Grader Serial No.
(Stamped on name plate on mainframe, on L.H. side
of grader above front axlel

Engine Serial No.
(Stamped on name plate attached to engine)

NOTES

-E-
486



I '"T
1 I

M
AI
N

HY
DR

AU
LI
C

PI
PI
NG

HI
GH

LI
FT

CY
LI
ND

ER

FU
EL

AN
D

HY
DR

AU
LI
C

TA
NK

BL
AD

E
LI
FT

CY
LI
ND

ER

EN
GI

NE
CO

M
PA

RT
M
EN

T

PR
OP

EL
LE

R
SH

AF
T

FR
ON

T
AX

LE RI
Fl
ER

CY
LI
ND

ER

FR
ON

T
AX

LE
PR

OP
EL

LE
R

SH
AF

T
-R

EA
R

AX
LE

TH
RO

TT
LE

CO
NT

RO
L

LI
NK

AG
E

TR
AN

SF
ER

CA
SE

PA
CE

R
30

0
GR

AD
ER

PO
W
ER

SH
IF
T



-l'>
-

00 '" I G) I

M
AI
N

HY
DR

AU
LI
C

PI
PI
NG

FU
EL

AN
D

HY
DR

AU
LI
C

TA
NK

EN
GI

NE
CO

M
PA

RT
M
EN

T

RE
AR

AX
LE

-S
UP

ER

M
AI
NF

RA
M
E

FR
ON

T
AX

LE
PR

OP
EL

LE
RS

HA
FT

-R
EA

R
AX

LE

TR
AN

SF
ER

CA
SE

SU
PE

R3
00

GR
AO

ER
PO

W
ER

SH
IF
T



AIR CLEANER
Air Cleaner - Oil Bath
Air Cleaner - Dry Type

L4
L6

DESCRIPTION
BASIC

PAGE NO.

ALTERNATOR
Alternator Installation Parts - 30 Amp
Alternator Installation Parts - 60 Amp

L16
L18

AXLE - FRONT
Axle Assembly
Gear Carrier and Axle Housing
Steering Knuckle (Pacer)
Steering Knuckle (Super)
Steering Cylinder
Wheel and Tire (Pacer)
Wheel and Tire (super)
Steering Cylinder Piping

A1
A2
A3
A4
A5
A6
A7
F34

AXLE - PACER REAR
Axle Assembly
Gear Carrier and Axle Housing
Steering Knuckle
Steering Cylinder
Steering Cylinder Piping

D1
D2
D3
D4
F38

AXLE - SUPER REAR
Axle Assembly
Gear Carrier and Axle Housing
Pivot Box
Steering Cylinders
Steering Cylinders Piping

E1
E2
E3
E4
F39

BLADE (also see Moldboard) G7

BRAKE (Drum-type)
Installation Parts
Brake
Brake Mechanism
Brake Cylinder
Foot Brake
Master Brake Cylinder

C1
C5
C7
C8
C9
C11

BRAKE (Disc)
Installation Parts
Brake Caliper
Foot Brake
Master Brake Cylinder

C2
C6
C10
C11

BRAKE - EMERGENCY DISC
Installation Parts
Brake Caliper

C12
C13

CAB
Installation Parts (Waist-high Cab)
Installation Parts (Open and Enclosed Cab)

M1
M2

486 -H-



DESCRIPTION

BASIC
PAGE NO.

CAB (Continued)

Assembly (Open and Enclosed Cab)
Seat
Windshield Wiper Installation Parts
Windshield Wiper Motor

M3
M4
M5
M6

CLUTCH
Housing Assembly
Clutch
Piping

C3
C4
H3

CYLINDER
Blade Lift
Blade Side Shift
Brake (Drum Type)
Brake (Disc)
Circle Reverse Hydraulic Motor
High Lift
Master Brake
Scarifier
Steering - Front
Steering - Pacer Rear
Steering - Super Rear
Power Tilt

Gl0
Gll
C8
C6
G12
G15
Cll
P2
A5
D4
E4
G17

DRAWBAR AND RELATED PARTS
Drawbar - Manual Tilt Moldboard and Circle ReverseHydraulic Motor
Drawbar - Manual Tilt Moldboard and Worm GearCircle Drive
Tilt Arm - Manual Tilt Moldboard
Drawbar - PowerTilt Moldboard and Circle ReverseHydraulic Motor
Drawbar - Power Tilt Moldboard andWorm GearCircle Drive
Tilt Arm - PowerTilt Moldboard
Bladesand Extensions
Circle Latch
Solenoid - Circle Latch
Blade Lift Cylinder
BladeSideShift Cylinder
Circle ReverseHydraulic Motor
Worm GearCircle Drive HousingAssembly
Motor - Worm GearCircle Drive
High Lift Cylinder
High Lift Arm
PowerTilt Cylinder

Gl
G2
G3
G4
G5
G6
G7
G8
G9
Gl0
Gll
G12
G13
G14
G15
G16
G17

DRIVE SHAFT (alsoseePropeller Shaft)
Hydraulic Pump F22

ENGINE
EngineMounting
Radiator - 24"
Radiator - 30"
Air Cleaner Installation Parts - Oil Bath
Air Cleaner - Oil Bath
Air Cleaner Installation Parts - Dry Type
Air Cleaner - Dry Type
Muffler - Exhaust

Ll
L2
L3
L4
L5
L6
L7
L8

486 -J-



BASIC

DESCRIPTION PAGE NO.

ENGINE (Continued)

Engine Shut-off L9 eEngine EmergencyShut-off L10
EngineCompartment - Sheet Metal L 11
Ether Start L12
Heater L13
Radiator Shutter L14
Wiring Diagram - 30 Amp L15
Alternator Installation Parts - 30 Amp L16
Wiring Diagram - 60 Amp L17
Alternator Installation Parts - 60 Amp L18

ETHER START L12

FILTER
Main Hydraulic F3
Powershift Piping F7
Powershift Tank F5
Powershift Lubrication F3
Fuel K1

FUEL SYSTEM Kl

HEATER L13

HYDRAULIC PIPING (SeePiping)

LABELS AND DATA PLATES N2 e
LIGHTS

DashPanel
Dome M2
High headlightswith Combination Stop and Taillights R2
Loq Headlightswith Combination Stop andTaillights R1

MAINFRAME MISCELLANEOUS PARTS
Step. Front Tow Hook and RearDrawbar N1
Labelsand Data Plates N2
Tool Box N3
Tools N4
Tire Pump N5

MOLDBOARD - MANUAL TI LT
Drawbar - Circle ReverseHydraulic Motor G1
Drawbar - Worm GearCircle Drive G2
Tilt Arm G3

MOLDBOARD - POWERTILT
Drawbar - Circle ReverseHydraulic Motor G4
Drawbar - Worm GearCircle Drive G5
Tilt Arm G6
Piping F37
Tilt Cylinder G17 e

MUFFLER L8

486 -K-



DESCRIPTION
BASIC

PAGE NO.

OPTIONAL EQUIPMENT
Air Cleaner - Dry Type
Alternator Installation Parts - 60 Amp
Cab Assembly (open and Enclosed Cab)
Ether Start
Heater
High Headlights with Combination Stop and Taillights
Hood Sides (Open and Enclosed)
Low Headlights with Combination Stop and Taillights
Radiator - 30"
Radiator Shutter
Scarcifier Assembly
Tire Pump

L7
L18
M3
L12
L13
R2
L11
R1
L3
L14
P1
N5

PIPING
Basic Hydraulic Piping
Pump Piping - Standard Vane
Pump Piping - Snow Wing Vane
Suction Line - Vane Pumps
Pump Piping - Gear
Suction Line - Gear Pump
Blade Lift Cylinder Piping
Floating Moldboard Piping
Blade Side Shift Cylinder Piping
Circle Reverse Hydraulic Motor Piping
Worm Gear Circle Drive Piping
Front Steering Cylinder Piping
High Lift Cylinder Piping
Power Tilt Moldboard Piping
Pacer Rear Steering Cylinder Piping
Super Rear Steering Cylinder Piping
Scarifier Cylinder Piping
Transmission Piping

F1
F5
F8
F13
F14
F20
F22
F25
F27
F28
F30
F34
F36
F37
F38
F39
F40
H3

PROPELLER SHAFT (also see Drive Shaft)
Propeller Shaft - Front Axle (Front Section)
Propeller Shaft - Front Axle (Center Section)
Propeller Shaft - Front Axle (Rear Section)
Propeller Shaft - Pacer Rear Axle
Propeller Shaft - Super Rear Axle
Propeller Shaft - Transmission to Transfer Case

B1
B2
B3
B4
B5
B6

PUMP - STANDARD VANE
Pump Piping
Pump Mounting
Pump
Relief Valve
Priority Valve
Suction Line
Drive Shaft

F5
F6
F7
F11
F12
F13
F2l

PUMP - SNOW WING VANE
Pump Piping
Pump Mounting
Pump

F8
F9
FlO

486 -L-



DESCRIPTION

PUMP - SNOW WING VANE (Continued)

Relief Valve
Priority Valve
Suction Line
Drive Shaft

PUMP - GEAR
Pump Piping
Pump Mounting
Pump
Priority Valve
Relief Valve
Splitter Valve
Suction Line
Drive Shaft

RADIATOR
Radiator - 24"
Radiator - 30"
Radiator Shutter

SCARIFIER
Scarifier Assembly
Scarifier Cylinder
Scarifier Cylinder Piping
Scarifier Cylinder Piping

SEAT

STEERING (see Piping)

STEP

TANK
Main Hydraulic
Transmission Hydraulic
Fuel

THROTTLE CONTROL LINKAGE

TIRE
Wheel and Tire (Pacer)
Wheel and Tire (Super)

TIRE PUMP

TOOL BOX

TOOLS

TOW HOOK

TRANSFER CASE
Transfer Case Assembly (with Drum-type Brake)
Transfer Case Assembly (with Disc Brake)
Transfer Case Guard
Transfer Case Lubrication Piping

486

BASIC
PAGE NO.

F11 eF12
F13
F21

F14
F15
F16
F17
F18
F19
F20
F21

L2
L3
L14

P1
P2
F40
F41

M4

N1

F1
H6
K1

J1

A6
A7

N5

N3

N4

N1

C1
C2
C14
H3

-M-



DESCRIPTION
BASIC

PAGE NO.

TRANSMISSION - POWERSHIFT
Transmission Mounting and Drop-box Assembly
Shift Console and Linkage
Powershift Piping
Powershift Cooling
Cut-out Selector Wiring and Piping

H1
H2
H3
H9
H10

VALVE
Check- Blade Lift Cylinder
Check - Scarifier Cylinder
Control Valves
Cushion - Circle Reverse Hydraulic Motor
Float - Floating Moldboard
Flow Restrictor
Priority - Vane Pump
Priority - Gear Pump
Range - Powershift
Relief - Vane Pump
Relief - Gear Pump
Splitter
Swivel Valve

F23
F41
F2
F29
F26
F25
F12
F17
H5
F11
F18
F19

F31, F32, F33

WINDSHIELD WIPER
Installation Parts
Motor

M5
M6

WIRING DIAGRAM
Main Wiring - 30 Amp
Main Wiring - 60 Amp
Low Headlightswith Combination Stop andTaillights
High Headlightswith Combination Stop andTaillights
Powershift Cooling
TransmissionCut-out Selector
WindshieldWiper

L15
L17
R1
R2
H9

M5

486 -N-



FRONT AXLE ASSEMBLY
(PACER AND SUPER)

REF. NO. PART NO. DESCRIPTION

GEAR CARRIER, AXLE HOUSING AND STEERING
KNUCKLE (see Gear Carrier and Axle
Housing) (see Steering Knuckle - Pacer
or Super)

SEE STEERING CYLINDER
1 TIE ROD (includes items #3A thru #3G
1 ROD
1 FORK, L.H.
1 FORK, R.H.
1 NUT
4 BOLT (l/2" x 2-1/2")
4 WASHER, lock
4 NUT
2 PIN, locking
2 PIN
4 FITTING, lubrication
2 NUT, slotted

QUANTITY

1

2
3
3A
3B
3C
3D
3E
3F
3G
4
5
6
7
8
9

10
11
12
13
14
15
16
17

PGU-1843
PGF-8835
PG-2210
PG-2211
PGF-3955
742636
778013
722005
PGF-13270
PGF-8757
064538
737010
166039
PGF-9087
PGF:...8738
PGA-I771
166063
PGF-9263
PG-2478
166062
755135
733007

2 PIN, cotter
2 PIN
2 BUSHING
2 NUT, castellated
2 PIN, cotter
2 WASHER
2 NUT
2 PIN, cotter
2 BOLT
2 NUT, jam

Page AI-I486



-
0
-

GE
AR

CA
RR

IE
R

AN
D

AX
LE

HO
US

IN
G

--
FR

ON
T

AX
LE

(F
or

Pa
rt

N
se

um
be
rs
,

e
ne
xt

pa
ge
)

•



REF. NO.

o
1

1A
1B

1C

1D
IE
2
2A
2B
3
3A
4
5
6
7
8
9

10

11
12
13
14
15
16
17
18
19
20
21

22
23
24
25
26
27
28
29
30

30A
30B
30C
30D

30E

486

GEAR CARRIER AND AXLE HOUSING - FRONT AXLE
(PACER AND SUPER)

(For illustration, see preceding page)

PART NO. DESCRIPTIONQUANTITY

PGU-3377
PGP-2368

1
1

GEAR CARRIER (includes items # 1 thru #38)
HOUSING, GEAR CARRIER (includes items #lA

thru filE)
CASE (not sold separately, order item #1)
CAP, bearing (not sold separately, order

item Ill)
CAP, bearing (not sold separately, order

item #1)
STUD
NUT, sJ..otted
BEARING CAP (includes items #2A & 2B)
CAP (not sold separately, order item #2)
CUP, bearing (included in items 112 & #3)
CAP, bearing (includes, items 3A & 2B)
CAP (not sold separately, order item #3)
CONE, bearing
GASKET
SHIM (.003)
SHIM (.005)
SHIM (.010)
SHIM (.030)
RING AND PINION GEAR SET (sold in matched

sets only)
RETAINER
CONE, bearing
CUP, bearing
SHIM (.005)
SHIM (.007)
SHIM (.020)
CUP, bearing
CONE, bearing
WASHER
SEAL
YOKE (also see Propeller Shaft - Front

Section - Front Axle)
GASKET
WASHER
NUT
HUB
SCREW, safety wire
WIRE, safety
STUD
NUT, huglock
DIFFERENTIAL (includes items #30A, #30D,

1130H thru II 30L)
CASE SET (includes items 1130B and 30C)
HUB (not sold separately, order item 1130A)
HUB (not sold separately, order item 1130A)
BEVEL PINION AND SPIDER GROUP (includes

items 1130E thru 1130G)
SPIDER (not sold separately, order item

IIJOD)

1
1

1

PGF-13544
927008
PGF-15069

4
4
1

313098
PGF-15066

2
1

312245
PGF-15378
PGF-4288
PGF-3080
PGF-3081
PGF-3082
PGF-19587

2
4
3
3
3
3
1

PGF-8595
312549
313209
PGF-1l957
PGF-1l956
PGF-11958
313448
312991
PGF-19602
PGF-5240
PGF-19591

1
1
1
3
3
3
1
1
1
1
1

PGF-19596
PGF-19581
PGF-20752
PGF-16956
PGF-15671
PGF-9436
PGF-15052
914005
PGF-20426

1
1
1
1
6
1

12
12
1

PGF-14586-55 1
1
1
1PGF-20426-55

1

Page A2-2



(Continued from preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

30F 4 GEAR, bevel pinion (not sold separately, e
order item #30D)

30G 4 WASHER (not sold separately, order item
1130D)

30H PGF-14591 1 GEAR, bull
30J PGF-19604 2 GEAR, side bevel
30K PGF-17719 2 WASHER
30L PGF-8369 16 RIVETS
31 311618 1 BEARING, ball
32 PGF-14590 1 RETAINER
33 311619 1 BEARING, ball
34 PGF-12594 1 RETAINER
35 810003 1 PLUG
36 HCF-6418 1 BREATHER
37 810005 1 PLUG
38 PGF-9486 2 WIRE, safety
39 PG-2496 1 HOUSING, axle
40 PGFB-14724 1 GASKET
41 812006 1 PLUG
42 PGF-3084 1 WASHER, tapered
43 ASF-5112 13 STUD
44 914005 13 NUT
4S 2 AXLE (see Steering Knuckle - Pacer or

Super)

--

486 Page A2-3





(F
or

pa
rt

nu
m
be
rs
,

se
e
ne
xt

pa
ge
)

-
0
-

ST
EE

RI
NG

KN
UC

KL
E

-
FR

ON
T

AX
LE

(P
AC

ER
)

•
e



REF. NO.

o

1
lA
IB
2
3
4
5
SA

5B
6
7
8
9

10
11

11A
11B
11C
110
12
13
14
15
15A

15B
16
17
18
19
20
21
22
22A

22B
22C
220
22E
22F
22G
23
24
24A

24B
25
26
27
28
29
30
31
32
33
34
35
36

48617

STEERING KNUCKLE - FRONT AXLE
(PACER)

(For illustration, see preceding page)

PART NO.

PGU-3382

PGP-2410

PGF-8753
PGF-4345
PGF-4346
PGF-4347
PGU-2469

312836
064036
810001
741787
778015
PGF-4362
PGU-2470

PGF-4339-2
313380
064538
PGF-19601
PGF-20347
PGF-19566
PGU-2708

PGF-19034
PGF-13550
722007
766013
PGF-4360
PGF-4358
312888
PGU-2710

313407
312814
PGF-16541
PGF-7357
PGF-15534
914008
312814
PGU-5437

PGF-3677
PGF-5438
PGF-5439
PGF-5436
PGF-15591
PGF-19567
PGF-15413
ASF-7960-25
753127
PGF-2122J
PGF-12824
PGF-15888
914008
PG-2123

QUANTITY

1

DESCRIPTION

1
1
1
7
8
3
2
1

STEERING KNUCKLE (includes items #lthru
#32)

HOUSING, knuckle (includes items #lA & #lB)
CASE (not sold separately, order item #1)
BUSHING
SHIM (.005)
SHIM (,007)
SHIM (.020)
BEARING CAP (includes items #5A & #5B)
CAP, bearing (not sold separately,order

item #5)
CONE, bearing
FITTING, lubrication
PLUG
BOLT (5/8" x 1-1/2")
WASHER, lock
RING, felt
KNUCKLE, steering (includes items n 11A

thru #110)
SOCKET (not sold separately, order item 611)
RETAINER, grease
CUP, bearing
FITTING, lubrication
AXLE . {f J":(
SPACER - 32y ;( S j X r ...,tf
DRIVE JOINT
WHEEL SPINDLE (includes items #15A & HI5B)
SPINDLE, wheel (not sold separately, order

item 1115)
BUSHING
STUD
NUT
WASHER, shakeproof
WASHER, felt
WASHER
CONE, bearing
WHEEL HUB (includes items 1122A & #22B)
HUB, wheel (not sold separately, order

item /122)
CUP, bearing
CUP, bearing
STUD
NUT, wheel
STUD
NUT, huglock
CONE, bearing
AXLE NUT (includes items #24A & /l24B)
NUT, axle (not sold separately, order item

1124)
PIN
WASHER, retaining
WASHER, keyed
NUT, jam
GASKET
HUB, axle
PIN
PLUG
SCREW, set
SEAL
GASKET
STUD
NUT, huglock
RETAINER

Page 1\3-2

1
1
1
8
8
1
1

1
1
2
1
1
1
1
1
1

1
12
12
12
1
1
1
1
1

1
1

10
10
8
8
1
1
1

1
1
1
1
1
1
2
1
4
1
1
8
8
1



ST
EE

RI
NG

KN
U

CK
LE

F
(S
UP

ER
)

RO
NT

AX
LE

(F
or

Pa
rt

N
um

be
rs

se
e
ne

xt
pa

ge
)

•



REF. NO.

1
1A
1B
2
3
4
5
5A
5B
6
7
8
9

10
11
12
13

13A
13B
13C
14
15
16
17
18
19
20

20A
20B
20C
21
21A

21B
22
23
24
25
26
27
28
28A

28B
28C
280
28E
29
30
30A

30B
31
32
33
34
35
36
37
38
39
40

486

DESCRIPTION

STEERING KNUCKLE - FRONT AXLE
(SUPER)

(For illustration, see preceding page)

PART NO.

PG'P-2410

PGF-8753
PGF-4345
PGF-4346
PGF-4347
PGU-2469

312836
064036
778015
741787
810001
PGF-4362
PGF-21223
PGF-12824
PGU-2470

PGF-4339-2
313380
064538
PGF-15888
914008
PG-2123
PGF-19584
PGF-19614
PGF-11927

PGF-12612
PGU-2708

PGF-19034
PGF-13550
766013
722007
PGF-4360
PGF-4358
312888
PGU-2712

313407
313366
PGF-16541
PGF-7357
312814
PGU-5437

PGF-3677
PGF-5438
PGF-5439
PGF-5436
PGF-15591
PGF-19567
PGF-15413
ASF-7960-25
753127
PGF-15534
PGU-3379

QUANTITY

1
1
1
7
8
3
2
1
1
1
8
8
1
1
1
1
1

1
1
2
1
8

16
1
1
1
1

1
1
8
1

1
12
12
12
1
1
1
1
1

1
1

10
10
1
1
1

1
1
1
1
1
1
2
1
2
8
1

HOUSING.knuckle (includes item #lA & #lB)
CASE (not sold separately, order item II)
BUSHING
SHIM (.005)
SHIM (.007)
SHIM (.010)
BEARING CAP (includes items 15A & #5B)
CAP (not sold separately, order item #5)
CONE, bearing
FITTING, lubrication
WASHER, lock
BOLT (5/8" x 1-1/2")
PLUG
RING, felt
SEAL
GASKET
KNUCKLE, steering (includes items 113A thru

I113C)
SOCKET (not sold separately, order item #13)
RETAINER, grease
CUP, bearing
FITTING, lubrication
STUD
NUT, huglock
RETAINER, axle (also see item 140)
AXLE, long (also see item 1140)
AXLE, short (also see item #40)
RINGS, cardan (includes items 020A thru #

20C) (also see item 1140)
RING (not sold separately, order item 1120)
RING (not sold separately, order item H20)
CAPSCREW
WHEEL SPINDLE (includes items 121A & 1121B)
SPINDLE, wheel (not sold separately, order

item 1121)
BUSHING
STUD
WASHER, shakeproof
NUT
RING, felt
WASHER
CONE, bearing
WHEEL HUB (includes items 1128A thru 1128E)
HUB, wheel (not sold separately, order

item 1128)
CUP, bearing
CUP, bearing
STUD
NUT
CONE, bearing
AXLE NUT (includes items 1130A & #30B)
NUT, axle (not sold separately, order item

1130)
PIN
WASHER, retaining
WASHER, keyed
NUT
GASKET
HUB, axle
PIN, dowel
PLUG
SETSCREW
STUD
AXLE(For service only) (includes items 1117,

1118, 1119 and 1120)
Page A4·2



46

(F
or

pa
rt

nu
m
be
rs

se
e
ne
xt

pa
ge
)

,

-
FR

ON
T

AX
LE

ST
EE

RI
NG

CY
LIN

DE
R



REF. NO. PART NO.

o
I
2
3
4
5
6
7
8
9
10
II
12
13
14
IS
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

PGU-2609
PG-2456
812003
1007242
PGF-16372
PGF-16374
722007
726007
HCF-14312-10
PGF-I0805·
PGF-17086
PGA-694
PGF-8227
1007342
PGF-9648-27
PGA-2000
PGF-7022
PGF-7026
PGF-13171
PGF-4515
PGF-19896
PGF-4256
064541
742635
778013
722005
PGF-9939
PGF-4258
PGF-4259
PGF-4261
PGF-4260
PGF-9944
727010
166030
PGF-11856
MGF-1992
PGF-19042
742792
778015
PGF-8823
PGF-3318
PGF-10314
741319
778011
734010
PGF-12282-5
PGU-9206

*NOTE: Also see item #46.

486

STEERING CYLINDER - FRONT AXLE
(PACER AND SUPER)

(For illustration, see preceding page)

QUANTITY DESCRIPTION

I
1
1
I
1
4
8
4
I
I
2
1
1
1
I
I
1
1
1
1
I
I
2
1
1
1
1
1
1
I
1
1
1
2
4
6
1
2
2
1
1
1
1
1
1
2
1

CYLINDER, steering (includes items #1 thru #45)
BASE
PLUG
"0" RING
CYLINDER
ROD
NUT
NUT,jam
NUT
SPREADER
SEAL, leather
PISTON
SPREADER
"0" RING
"0" RING
HEAD
WIPER, felt
SEAL, leather
WASHER
RING, retaining
ROD, piston

*SOCKET
*FITTING, lubrication
BOLT (i/2" x 3-1/4")
WASHER, lock
NUT

* BALL
*SEAT, spring
* SPRING
* RETAINER
* RING, snap
*WASHER
*NUT, slotted
*PIN, cotter
SHIM (.010)
SHIM (.024)
CAP, ball
BOLT (5/8" x 2-3/4")
WASHER, lock
STUD, ball
COVER, rubber
RETAINER
BOLT (3/8" x I")
WASHER, lock
NUT, slotted
ELBOW, 900 swivel
SOCKET (includes items #21, #22,#26 thru #33)

Page A5-2



WHEEL AND TIRE - PACER
(Front and Rear)

.~i...

REF. NO. PART NO. QUANTITY DESCRIPTION 8
1 PGF-17154-6 1 TIRE (tubless type), 14.00 x 24-12 ply
2 PGF-16797 1 "0" RING (for tubeless type tires)
3 PGF-16693 1 RING, locking
4 PGF-16694 1 RING, side
5 PGF-16695 1 WHEEL WITH RIM (less rings)
6 PGF-16791 1 VALVE STEM (for tubeless type tires)

486 Page A6-1



WHEEL AND TIRE - SUPER
(Front and Rear)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-I7154-J 1 TIRE (tubeless type) 13.00 x 24 - 10ply
2 PGF-16797 1 "0" RING (for tubeless type tires)
3 PGF-16693 1 RING, locking
4 PGF-16694 1 RING, side
5 PGF-16793 1 WHEEL WITH RIM (less rings)
6 PGF-16791 1 VALVE· STEM (for tubeless type tires)

486 Page A7-1



REF. NO.

2
2A
3
4
5
6
7
8
9
10

lOA

lOB
11
12

486

PROPELLER SHAFT - FRONT AXLE - FRONT SECTION
(PACER AND SUPER)

1

PART NO. QUANTITY

PGF-19591 1

PGF-8807-57 1
465149 8
PGF-20752 1
PGF-19581 1
PGF-18796 1
PGF-19611 1
465008 I
465015 2
465016 1
PCF- 111 72 - ') 5 I

YOKE (also see Gear Carrier and Axle Hous-
ing - Pacer and Super Front Axle)

SPIDER AND BEARING
WASHER, cork (included in items #2 and #10B)
NUT
\.JASHER
YOKE
SHAFT
CAP
WASHER
WASHER, felt
SLII'YOKE, SPIDER AND BEARING (includes

items OIOA and 010B)
SLIP YOKE (not sold separately, order item

fill) )
SPIDER AND BEARING
CAPSCREW
YOKE (also see Propeller Shaft - Center

Section)

DESCRIPTION

PCF--8807- 5 7
PCF-·9717-55
PCr- 18796

16
1

Page Bt-l



REF. NO.

2
3
4
5
6
7
8
9
10
11
12

486

PROPELLER SHAFT - FRONT AXLE - CENTER SECTION
(PACER AND SUPER)

PART NO. QUANTITY DESCRIPTION

PGF-8807-57 SPIDER AND BEARING (also see Propeller Shaft -
Front Section)

NUT
WASHER
YOKE
CAPSCREW
BEARING
BOLT (9/16" x 1-3/4")
WASHER, lock
NUT
SHAFT
MAINFRAME
SPIDER AND BEARING (also see Propeller Shaft -

Rear Section)

PGF-20752
PGF-19581
PGF-18796
PGF-9717-55
PGF-19694
742711
778014
722006
PGF-19610

2
2
2
8
2
4
4
4

PGF-8807-57

Page B2-1



PROPELLER SHAFT - FRONT AXLE - REAR SECTION
(PACER AND SUPER)

REF. NO. PART NO. QUANTITY DESCRIPTION

PGF-18796 YOKE (also see Propeller Shaft -- Center Section)

2 PGF-8807-55 SPIDER AND BEARING

2A 465149 4 WASHER, cork (included in items #2 & 8)

3 PGF-20752 2 NUT
4 PGF-19581 2 WASHER
5 PGF-18796 2 YOKE
6 PGF-9717-55 12 CAPSCREW
7 PGF-19609 SHAFT
8 PGF-18913 SPIDER AND BEARING

9 WRF-1679-58 4 CAPSCREW
10 PGF-20066 1 YOKE (see Transfer Case Assembly)

(SUPERSEDED)

11 PGF-21064 *YOKE (also see Transfer Case Assembly)

NOTE: *Effective from machine #17894 and up.

486 Page B3-1



REF. NO.

10

486

-0-

PROPELLER SHAFT - REAR AXLE
(PACER)

o
1
2
2A
3
4
5
6
7
8
9

PART NO. QUANTITY

PGF-18140-55 1
PGF-18796 1
PGF-8807-57 2
465149 8
465118 1
465018 2
465017 1
465013 1
465325 1
PGF-9717-55 16
PGF-19591 1

PGF-19594 1

DESCRIPTION

PROPELLER SHAFT (includes items #2 thru #8)
YOKE (also see Transfer Case Assembly)
SPIDER AND BEARING (includes item #2A)
WASHER, cork
SLIP YOKE
WASHER
WASHER, felt
CAP
SHAFT
CAPSCREW
YOKE (also see Gear Carrier and Axle Housing - Pacer Rear

Axle) (Superseded)
*YOKE (also see Gear Carrier and Axle Housing - Pacer Rear

Axle)

NOTE: *Effective from machine #17894 and up.

Page B4-1



(j 2A

V

-0-

PROPELLER SHAFT - REAR AXLE
(SUPER)

REF. NO. PART NO. QUANTITY DESCRIPTION

PROPELLER SHAFT (includes items #2 thru #S)
YOKE (also see Transfer Case Assembly)
SPIDER AND BEARING (includes item #2A)
WASHER, cork
YOKE
WASHER
WASHER, felt
CAP
SHAfT
BOLT
YOKE (also see Gear Carrier and Axle Hous­

ing - Rear Axle) (SUPERSEDED)
*YOKE(also see Gear carrier and

Axle Housing)

NOTE: *Effective from machine 117894 and up.

o
1
2

PGF-lS139-55
PGF-lS796
PGF_8207-57
465149
465292
465294
465293
465013
465314
PGF-9717-55
PGF-19591

1
1
2
8
1
2
1
1
1

2A
3
4
5
6
7
8
9

16
1

10 PGF-19598 1

486 Page BS-l



-0-

PROPELLER SHAFT - TRANSMISSION TO TRANSFER CASE

REF. NO. PART NO.

0 PGU-3607
1 PGF-9079-56
2 465346
3 TF-1592-59
4 465347
5 465345
5A 465149
6 465143
7 064538

QUANTITY DESCRIPTION

PROPELLER SHAFT (includes items #2 thru #7)
YOKE (also see Clutch Housing)
SPIDER AND BEARING (includes item #5A)
BOLT
SHAFT
SPIDER AND BEARING (includes item #5A)
WASHER, cork
YOKE
FITTING, lubrication

1
16

8

486 Page B6-1



V
IE
.W

"A
"

(F
or

Pa
rt

N
um

be
rs

se
e
ne

xt
pa

ge
)

•

TR
AN

SF
ER

CA
SE

AS
SE

MB
LY



TRANSFER CASE ASSEMBLY
(For illustration, see preceding page)

(Effective from machine #17736 to #17892)

REF. NO. PART NO. QUANTITY DESCRIPTION

PG-2677 HOUSING
2 PGF-I0376 GASKET (also see item #79)
3 PG-1859 COVER
4 PGF-8815 2 PIN, dowel
5 778011 42 WASHER, lock
6 741319 14 BOLT (3/8" x I")
7 741323 10 BOLT (3/8" x 1-1/2")
8 526006 REDUCER
9 PGF-20797 BREATHER
10 PGF-20064 SHAFT
II PGF-20352 2 RING, snap
12 PGF-20059 I GEAR
13 319038 4 CONE, bearing
14 313481 4 CUP, bearing
15 PGF-2057I GASKET (also see item #79)
16 PG-2650 CAP
17 PGF-4217 WASHER, copper
18 PGF-3849 PLUG
19 PGF-20081 SPACER
20 194440 1 SEAL
21 PGF-20572-1 AR SHIM (.005)
22 PGF-20572-2 AR SHIM (.007)
23 PGF-20572-3 AR SHIM (.010)
24 PGF-20572-4 AR SHIM (.020)
25 PG-2673 HUB
26 064537 FITTING, lubrication
27 ASF -7960-10 PLUG
28 PGF-16310 17 STUD
29 PGF-20527 7 STUD
30 PGF-20525 STUD
31 PGF-20528 STUD
32 PGF-20526 I STUD
33 778015 17 WASHER, lock
34 722007 17 NUT
35 PGF-2092I I BRAKE (also see Brake)
36 911004 10 NUT, huglock
37 PGF-20066 I YOKE
38 PGF-20769 2 GASKET (also see item #79)
39 PGF-20069 2 WASHER
40 PGF-20752 2 NUT
41 PG-267I DRUM, brake
42 PGF-17928 10 STUD
43 911005 10 NUT, huglock
44 PGF-20056 GEAR
45 319033 CUP, bearing
46 313477 CONE, bearing
47 PGF-20093 I RETAINER
48 HCF-241 2 SCREW, safety
49 PGF-9638 I WIRE, safety
50 PGF-20598-1 AR SHIM (.005)
51 PGF-20598-2 AR SHIM (.007)
52 PGF-20598-3 AR SHIM (.010)

.486 Page Cl-2



(Continued from preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

53 PGF-20598-4 AR SHIM (.020)
54 PG-2682 1 CAP
55 741321 18 BOLT (3/8" x 1-1/4")
56 PGF-20596-1 AR SHIM (.005)
57 PGF-20596-2 AR SHIM (.007)
58 PGF-20596-3 AR SHIM (.010)
59 PGF-20596-4 AR SHIM (.020)
60 PG-268! CAP
61 PGF-20061 GEAR
62 PGF-20065 SHAFT
63 PG-2680 CAP
64 PGF-20595 GASKET (also see item #79)
65 PG-2679 CAP
66 194441 SEAL (also see item #79)
67 PGF-20068 YOKE
68 1000185 1 PIN, dowel
69 1007225 2 "0" RING (also see item #79)
70 SEE CLUTCH HOUSING
71 PGF-18746 MOUNT, L.H. (shown)
72 PGF-14474 1 MOUNT, R.H. (opposite)
73 778013 8 WASHER, lock
74 741632 8 BOLT (I/2" x 1-1/2")
75 742832 2 BOLT (3/4" x 3-1/2")
76 PGF-8867 2 WASHER
77 914008 2 NUT, huglock
78 MAINFRAME
79 PGU-9383 SEAL KIT (includes items #2, #15, #20, #38, #64, #66

and #69)

486 Page Cl-3





TR
AN

SF
ER

CA
SE

AS
SE

M
BL

Y

(F
or

pa
rt

nu
b

m
er
s

se
e
ne

xt
pa

ge
)

,



TRANSFER CASE ASSEMBLY
(Effective from machine # 17894 and up)

(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PG-2677 HOUSING
2 PGF-I0376 GASKET (also see item #79)
3 PG-1859 1 COVER
4 PGF-8815 2 PIN, dowel
5 778011 42 WASHER, lock
6 741319 14 BOLT (3/8" xl")
7 741323 IO BOLT (3/8" x 1-1/2")
8 526006 REDUCER
9 PGF-20797 BREATHER
10 PGF-20064 SHAFT
II PGF-20352 2 RING, snap
12 PGF-20059 GEAR
13 319038 4 CONE, bearing
14 313481 4 CUP, bearing
15 PGF-20571 GASKET (also see item #79)
16 PG-2650 CAP
17 PGF4217 WASHER, copper
18 PGF-3849 PLUG
19 PGF-20081 1 SPACER
20 194440 1 SEAL (also see item #79)
21 PGF-20572-1 AR SHIM (.005)
22 PGF-20572-2 AR SHIM (.007)
23 PGF-20572-3 AR SHIM (.010)
24 PGF-20572-4 AR SHIM (.020)
25 PG-2705 SUPPORT
26 PGF-16310 17 STUD
27 778015 17 WASHER, lock
28 722007 17 NUT
29 PGF-20946 2 STUD
30 778012 2 WASHER, lock
31 722004 2 NUT
32 PG-2706 2 BLOCK
33 995208 4 BOLT
34 778013 12 WASHER, lock
35 PG-2703 DISC
36 PGF-21064 1 YOKE
37 PGF-20769 2 GASKET (also see item #79)
38 PGF-20069 2 WASHER
39 PGF-20752 2 NUT
40 PGF-21296 CACIPER (also see Caliper-Disc Brake)
41 989412 4 CAPSCREW
42 PGF-21297 2 PAD, brake
43 PGF-21298 2 PIN
44 166035 4 PIN, cotter
45 PGF-20056 GEAR
46 319033 CUP, bearing
47 313477 1 CONE, braking
48 PGF-20093 1 RETAINER
49 HCF-241 2 SCREW, safety
50 PGF-9638 I WIRE, safety
51 PGF-20598-1 AR SHIM (.005)
52 PGF-20598-2 AR SHIM (.007)

486 Page C2-2



(Continued from preceding page)

REE NO. PART NO. QUANTITY DESCRIPTION

53 PGF-20598-3 AR SHIM (.010)
54 PGF-20598-4 AR SHIM (.020)
55 PG-2682 CAP
56 741321 18 BOLT (3/8" x 1~")
57 PGF-20596-J AR SHIM (.005)
58 PGF-20596-2 AR SHIM (.007)
59 PGF-20596-3 AR SHIM (.010)
60 PGF-20596-4 AR SHIM (.020)
61 PG-2681 CAP
62 PGF-20061 GEAR
63 PGF-20065 SHAFT
64 PG-2680 CAP
65 PGF-20595 1 GASKET (also see item #79)
66 PG-2679 1 CAP
67 194441 SEAL (also see item #79)
68 PGF-20068 YOKE
69 1000185 1 PIN, dowel
70 1007225 2 "0" RING (also see item #79)
71 SEE CLUTCH HOUSING
72 PGF-18746 MOUNT, L. H. (shown)
73 PGF-14474 1 MOUNT, R. H. (opposite)
74 741632 8 BOLT (1/2" x 1 1/2")
75 742832 2 BOLT (3/4" x 3 1/2")
76 PGF-8867 2 WASHER
77 914008 2 NUT
78 MAINFRAME
79 PGU-9383 SEAL KIT (includes items #2, #15, #20, #37, #65,

#67, and #70)

486 Page C2-3





CL
UT

CH
HO

US
IN
G

(F
or

pa
rt

nu
m
be

rs
.

se
e
ne

xt
pa

ge
)

•

e



CLUTCH HOUSING
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PG-2678 HOUSING
2 PGF-20088 2 SPACER
3 PGF-20091 SHAFT
4 PGF-20060 GEAR
5 319033 CONE, bearing
6 PGF-20093 RETAINER
7 HCF-241 2 SCREW, safety
8 PGF-9638 WIRE, safety
9 313477 CUP, bearing
10 PGF-20597 GASKET
11 PG-2683 CAP
12 960039 6 BOLT
13 PGF-20752 NUT
14 PGF-20771 WASHER
15 PGF-20770 GASKET
16 PGF-20063 YOKE
17 194440 SEAL
18 PG-2684 1 CAP
19 960067 6 BOLT
20 PGF-20594 GASKET
21 313484 CUP, bearing
22 319041 CONE, bearing
23 HCF-9798-33 1 RING, snap
24 319040 2 CONE, bearing
25 313483. 2 CUP, bearing
26 PGF-20203 SPACER
27 PGF-20202 SPACER
28 PGF-20354 1 RING, snap
29 PGF-20042 1 CLUTCH (also see Clutch)
30 319039 3 CONE, bearing
31 313482 3 CUP, bearing
32 PGF-20355 RING, snap
33 PGF-20204 SPACER
34 PGF-20205 . SPACER
35 HCF-9798-22 i ! j ~}( RING, snap
36 PGF-20110 WASHER ,;,'..s.
37 PGF-20067-17 1 NUT, stake s:;)..47 (i>,s J:'~ ! :J~~

38 PGF-2008" 2 RING

486 Page C3-2

-- - - - - -----------------------------------------------------------



lG

5,1
5A

,15
B

5L 5K 15
C 5H
,15

J

14
0

I
/

I'
'"
e.
_
(,
,"
,~_

J
•
7
-~
I
~
)"7

//
!/~

/(,
_

II
l"
1

((
~~

1-
'
,
(..
.

-
--

,
,~

(F
or

pa
rt

nu
m
be

rs
.

se
e
ne

xt
pa

ge
)

r i.':"
_,\"

'-'\.
.'<_

I
I

i
-
0
-

•
(z'

CL
UT

CH

•1F



CLUTCH
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION_, 0 PGF-20042 1 CLUTCH (includes items #OA, OBand OC)
OA 382511 1 CLUTCH PACK ASSEMBLY (includes items #1 thru #18)
OB 382542 1 GEAR AND DRUM
OC 382543 1 GEAR AND DRUM
1 382512 1 CLUTCH SHAFT ASSEMBLY (includes items #IA thru #IG)
lA 1 SHAFT (not sold separately, see item #1)
IB 1 TUBE (not sold separately, see item #r)
lC 382513 6 PIN, spring
1D 382546 1 PLATE, separator
IE 382514 2 RING, snap
IF 945001 1 PLUG
IG 382515 1 CAP
2 382516 3 PIN, dowel
3 382517 4 SEAL
4 382518 2 DISC, valve
5 382519 2 DISC, reinforcing
6 382520 2 PISTON
7 382514 2 RING, snap
8 382522 2 SEAL
9 382523 1 PISTON

10 382524 1 "0" RING
11 382525 1 SEAL
12 382526 1 HOUSING
13 382527 1 RING, snap
14 382528 1 CLUTCH HUB ASSEMBLY (includes items #14A and

#14F thru #14M)
14A 382529 1 HUB ASSEMBLY (includes items #14B thru #14E
14B 1 HUB (not sold separately, order item #14A)
14C 9 SPRING (not sold separately, order item #14A)
14D 1 RETAINER (not sold separately, order item #14A)

"
14E 1 PLATE (not sold separately, order item #14A)
14F 382530 11 PLATE, clutch (internal spline)
14G 382531 10 PLATE, clutch (external spline)
14H 382532 1 PLATE, backing
14J 382533 1 PIN (not shown)
14K 382534 1 RING, snap
14L 382535 1 PIN, dowel
14M 382536 1 RING, snap
15 382537 1 CLUTCH HUB ASSEMBLY (includes items #15A and

#15F thru #15M)
15A 382529 1 HUB ASSEMBLY (includes items #15B thru #15E)
15B 1 HUB (not sold separately, order item #15A)
15C 9 SPRING (not sold separately, order item #15A)
15D 1 RETAINER (not sold separately, order item #15A)
15E 1 PLATE (not sold separately, order item .#15A)
15F 382530 9 PLATE, clutch (internal spline)
15G 382531 8 PLATE, clutch (external spline)
15H 382538 1 PLATE, backing
15J 382533 1 PIN (not shown)
15K 382534 1 RING, snap
15L 382535 1 PIN, dowel
15M 382536 1 RING, snap
16 382539 4 RETAINER, split ring
17 382540 2 STRIP, retainer
18 382541 4 BOLT (5/16 x .406)

486 Page C4-2



/~
,

r
~~

25
,
I

23
!2

5
!

[3
1 ~~
,

~
t
3
2
'5

30

rt
nu

m
be

rs
,

(F
or

pa
se

e
ne

xt
pa

ge
)

-
0
-

BR
AK

E



BRAKE
(Effective from machine #17736 to #17892)

(For illustration, see precedingpage)

t; REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGF-20921 1 BRAKE (includes items ill thru 1129)
1 331406 1 PLATE, backing
2 331407 1 FRAME
3 331393 1 LEVER
4 331390 4 PIN
5 331392 1 PLUG
6 331142 2 PLUG
7 331405 2 BOLT
8 331404 2 BOLT
9 331395 1 CAM

10 331403 2 ROD
11 331398 2 PIN
12 331397 1 WASHER, lock
13 331396 1 SCREW
14 331382 1 END, adjustment (non-threaded)
15 331381 1 WASHER
16 331378 1 SCREW
17 PGF-20923 1 BOLT, eccentric
18 331380 1 END, adjustment (threaded)
19 3~1401 1 SPRING (Green)
20 331387 2 SPRING (Whjte) (PGF-2l046)
21 331399 1 SPRING (Brown)
22 331388 2 SPRING (Black)
23 331400 2 SPRING (Orange)
24 331303 2 SPRING (Black)
25 331389 8 CLIP
26 331373 1 SHOE, L.R. (includes items 1128 and 1129)
27 331374 1 SHOE, R.H. (includes items 1128 and 1/29)
28 331409 30 RIVET (included in item 1/27)
29 331408 1 LINING (included in item 1/27)
30 762004 1 WASHER, plain
31 778011 1 WASHER, lock
32 722003 1 NUT

486 PageC5-2



REF. NO.

CALIPER -
(Effective f DISC BRAKErom rna hic me #17894

Q

and up)

UANTITY

o
1
2
3
4
5
6
7
8
9
10
11
12
13
14

PART NO.

PGF·21296
339044
339045
339057
339051
339052
339053
339054
339055
339056
339046
339047
339048
339049
339050

1
2

1
2

-0-

DESCRIPTION

CALIPER (.includ .HOUSING es Items #1 thru #14)

BLEEDER SCRE
LABEL W
SPACER WASHER
COLLET
TORQUE NUT
COVER GASKET
COVER
SCREW"" ' self-tapo RING"0" ' small

RING laBAC ,rge
K UP RING

PISTONDUST ASSEMBLY
BOOT



~5

....
.10

BR
AK

E
M
EC

HA
NI
SM

j

(F
or

Pa
rt
N
um

be
rs
,

se
e
ne

xt
pa

ge
)



486 Page C7-2

BRAKE MECHANISM
(Effective from machine #17736 to #17892)

(For illustration, see preceding page)

~
REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-20853 1 BRACKET
2 742323 4 BOLT (3/8" x 1-1/2")
3 762004 4 WASHER, plain
4 778011 9 WASHER, lock
5 722003 9 NUT
6 HCF-11388 1 BOLT
7 733033 1 NUT
8 742005 2 BOLT (1/4" x 1")
9 778009 6 WASHER, lock

10 722001 6 NUT
11 MAINFRAME
12 PGF-20479 1 CYLINDER (also see Brake Cylinder)
13 HCF-16683-2 1 BEARING
14 PGF-20529-2 1 END, rod
15 722004 1 NUT
16 PGF-20524 1 BOLT
17 PGF-20510 1 PIN
18 166010 2 PIN, cotter
19 PGF-20921 1 BRAKE (also see Brake)
20 HCF-15105-1 1 TEE
21 PGF-10104-5 1 ELBOW
22 HCF-15822 1 ADAPTER
23 HCF-10505 1 SCREW, bleeder
24 PGF-20530 1 HOSE

l; 25 PGF-18726 1 FITTING
26 PGF-20610 2 SPACER
27 PGF-20493 1 SPACER
28 PGF-20481 2 ARM
29 PGF-20492 1 BLOCK
30 741790 1 BOLT (5/8" x 2-1/4")
31 721007 1 NUT
32 742327 1 BOLT (3/8" x 2")
33 762004 2 WASHER, plain
34 722002 2 NUT
35 PGF-20491 1 CABLE, push-pull
36 WRF-808 2 "u" BOLT
37 PGF-20035 1 BOLT
38 997002 1 NUT
39 782003 1 YOKE
40 742318 4 BOLT (3/8" x 7/8")
41 HCF-2463 1 LEVER, brake
42 721004 1 NUT
43 778012 1 WASHER, look



2

486 Page e8-1



FOOT BRAKE
(Effective from machine #17736 to #17892)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-21047 1 MASTER BRAKE CYLINDER (also see Master
Brake Cylinder)

2 WRF-3036 1 BOOT
3 PGF-21194 1 BOSS
4 WRF-2989 1 PIN
5 722004 1 NUT
6 782005 1 YOKE
7 783005 2 PIN, clevis
8 166009 2 PIN, cotter
9 PG-1828 1 PEDAL

10 064538 1 FITTING, lubrication
11 PGF-9767 1 ROD
12 MSF-853 1 SPRING
13 PGF-18925 1 BOLT
14 722007 1 NUT
15 724005 1 NUT, pal
16 778011 3 WASHER, lock
17 741319 3 BOLT (3/8" x L")
18 PGF-I0896 1 WASHER, copper
19 PGF-18726 1 FITTING (also see Brake Mechanism)
20 PGF-12248 1 WASHER, copper
21 PGF-14186 1 BOLT
22 MAINFRAME

486 Page e9-1



FOOT BRAKE
(Effective from machine #17894 and up)

REF. NO. PART NO.

1 PGF-21047

2 WRF-3036
3 PGF-21194
4 WRF-2989
5 722004
6 782005
7 783005
8 166009
9 PG-1828

10 064538
11 PGF-9767
12 MSF-853
13 PGF-18925
14 722007
15 724005
16 778011
17 741319
18 PGF-I0896
19 ASF-7393

1I 20 PGF-12248
21 PGF-14186
22 PGF-21301
23 PGF-21300
24 PGF-21296
25

486

QUANTITY

1

1
1
1
1
1
2
2
1
1
1
1
1
1
1
3
3
1
1
1
1
1
1
1

DESCRIPTION

MASTER BRAKE CYLINDER (also see Master
Brake Cylinder)

BOOT
BOSS
PIN
NUT
YOKE
PIN, clevis
PIN, cotter
PEDAL
FITTING, lubrication
ROD
SPRING
BOLT
NUT
NUT, pal
WASHER, lock
BOLT (3/8" x I")
WASHER, copper
FITTING
WASHER, copper
BOLT
TUBE
HOSE
CALIPER (also see Caliper)
MAINFRAME

Page CIO-!



5 18

14_,3 11'11
iJo 10 ,

umbers,(For part n
see next page)

-0-

MASTER BRAKE CYLINDER

486 PageCII-!



DESCRIPTION

MASTER BRAKE CYLINDER
(For illustration, see preced}ng page)

REF. NO. PART NO. QUANTITY

o PGF-21047 1

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18

062022
062028
062026
062029
062030
062031
062027
062011
062025
062010
062009
062008
062007
062006
062003
062002
062004
062024

1
1
1
1
1
1
1
2
1
1
1
1
1
1
2
1
1
1

19
20
21
22
23 062033

1
1
1
1
1

NOTE: * Also see item #23

MASTER BRAKE CYLINDER (includes items#l
thru#18)

BODY
*CUP, secondary (1-1/8)
PISTON, secondary

*CUP, secondary (1-1/2)
SPRING, primary return
SPRING, secondary return

*CUP, primary (7/8)
*GASKET
PISTON, primary

*SEAL
*SPRING, check valve
i"CHECKVALVE
*SEAT, check valve
END PLUG
GASKET
FILLER PLUG ASSEMBLY
FILLER PLUG ASSEMBLY
RELIEF VALVE ASSEMBLY (includes items

#20, #21 and #22)
*GASKET (included in item#O)
*PIN, cotter (included in item#j8)
*DISC (included in item#18)
*SPRING (included in item~18)
REPAIR KIT (includes items#2,4,7,8,10,11,

12,13,19,20,21 and#22)

486 PageC11-2



/1
9
_/
31

/
32

,~
30
~ "'--

':':-2
8

;;? ~ n -N -
\

P
rt

N
um

be
rs
,

(F
or

a
se
e
ne
xt

pa
ge
)

DI
SC

EM
ER

GE
NC

Y
BR

AK
E



DISC EMERGENCY BRAKE
(Effective from machine # 17894 and up)

(For illustration, see preceding page)

6J REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-21227 S).'>7708 1 SUPPORT
2 PGF-13550 7 STUD
3 778015 7 WASHER, lock
4 722007 7 NUT
5 SEE REAR GEAR CARRIER AND AXLE HOUSING
6 PGF-21229 1 CALIPER (also see Caliper - Emergency Disc Brake)
7 PGF-21228 2 PIN
8 762008 4 WASHER, plain
9 166035 4 PIN, cotter
10 PGF-19594 YOKE (Pacer only)
11 PGF-19598 ~lo5"gl'_ 1 YOKE (Super only)
12 PGF-21299_5'JS7770 1 DISC
13 PGF-4450 6 STUD
14 778012 6 WASHER, lock
15 722004 6 NUT
16 PGF-21295 YOKE
17 PGF-20945 PIN, clevis
18 762004 I WASHER, plain
19 166009 3 PIN, cotter
20 726002 NUT, jam
21 PGF-21221 CABLE
22 PGF-2094I I "U" BOLT
23 778009 4 WASHER, lock
24 722001 4 NUT
25 PGF-21056 1 CLIP
26 HCF-2788 2 CLIP
27 WRF-808 "U" BOLT
28 722002 NUT
29 782003 YOKE
30 HCF-9673 1 PIN
31 765003 2 WASHER
32 MAINFRAME
33 HCF-2463 LEVER, brake
34 742318 4 BOLT (3/8" x 7/8")
35 778011 4 WASHER, lock
36 722003 4 NUT

486 Page C12-2



\I 11111111111111111-

1G 1F 1E 10 18

-0-

2C

CALIPER - EMERGENCY DISC BRAKE
(Effective from machine #17894 and up)

REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGF-21229 CALIPER (includes items #1 thru #3)
339034 CAM SIDE SUB ASSEMBLY (includes item #IA thru #IG)

lA 339037 CAM SIDE
IB 339038 PAD HOLDER ASSEMBLY
lC 339039 SPRING, tension
10 339040 PIN, push
IE 339041 CAM, heavy duty
IF 339042 WASHER
IG 339043 NUT, lock
2 339035 CARRIER SIDE SUB ASSEMBLY (includes items #2A

thru #2C)
2A 339058 CARRIER SIDE
2B 339038 1 PAD HOLDER ASSEMBLY
2C 339039 1 SPRING, tension
3 339036 3 CAPSCREW

486 PageC13-1



TRANSFER CASE GUARD

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-20591 1 GUARD
2 742791 5 BOLT (5/8" x 2-1/2")
3 778015 5 WASHER, lock
4 722007 5 NUT
5 MAINFRAME

486 Page C14-1



REAR AXLE ASSEMBLY
(PACER)

REF. NO. PART NO.

2 PGF-13270
3 PGF-8757
4 064538
5 166028
6 737010
7 PG-2212
8 722005
9 778013
10 742636
11 PGF-21318
12 PGF-3955
13 PG-2211
14

QUANTITY DESCRIPTION

1
3
3
3
3
3

SEE STEERING CYLINDER
PIN
BOLT
FITTING, lubrication
PIN, cotter
NUT
FORK
NUT
WASHER, lock
BOLT, (1/2" x 2-1/2")
ROD, tie
NUT
FORK
GEAR CARRIER, AXLE HOUSING AND STEERING

KNUCKLE (See Gear Carrier and Axle
Housing) (see Steering Knuckle)

8
8
8

486 Page DI-1



35\

o
4'4A'4B~ '""\.

(For part numbers,
seenext page)

-0-

GEAR CARRIER AND AXLE HDUSING - REAR AXLE
(PACER)

486 Page D2-1



486 Page D2-2

GEAR CARRIER AND AXLE HOUSING REAR AXLE
(PACER)

(For illustration, see preceding page)

'-' REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGU-3376 GEAR CARRIER (includes items #1 thru #31)
PGF-15380 HOUSING, gear carrier (includes items #lA

thru #lH)
1A 1 CASE (not sold separately, order item #1)
IB 2 CAP, bearing (not sold separately, order

item #1)
1C PGF-14799 4 STUD
1D 927008 4 NUT, slotted
IE PGF-9486 2 WIRE, safety
IF PGF-20006 STUD
1G PGF·15052 12 STUD
1H 914005 12 NUT, huglock
2 HCF-6418 BREATHER
3 PGF-15068 BEARING CAP (includes items #3A and #3B)
3A CAP (not sold separately, order item #3)
3B 313208 CUP, bearing
4 PGF-15070 BEARING CAP (includes items #4A and #4B)
4A CAP (not sold separately, order item #4)
4B 313208 1 CUP, bearing
5 PGF-12789 AR SHIM (.005)
6 PCF-12790 AR SHIM (.007)
7 PGF-12791 AR SHIM (.020)
8 PGF-15379 4 GASKET
9 312547 2 CONE, bearing
10 PGF-16937 1 PINION, bull gear
11 PGF-16246 6 BOLT, safety wire
12 PGF-9436 WIRE, safety
13 PGF-19587 RING AND PINION GEAR SET (sold in matched

set only)
14 PGF-8595 RETAINER
15 312549 CONE, bearing
16 313209 CUP, bearing
17 PGF-15646 1 RETAINER
18 PGF-11957 AR SHIM (.005)
19 PGF-11956 AR SHIM (.007)
20 PGF-11958 AR SHIM (.020)
21 313448 CUP, bearing
22 312991 CONE, bearing
23 PGF-19602 WASHER
24 PGF-5240 SEAL
25 PGF-19591 YOKE (also see Propeller Shaft --

Pacer Rear Axle )(Superseded)
26 PGF-19596 GASKET
27 PGF-19581 WASHER
28 PGF-20752 NUT
29 PGF-19603 BULL GEAR AND HUB (includes items #29A

thru #29C)
29A PGF-14691-2 GEAR, bull
29B PGF-19603-55 1 HUB SET (2 pieces)
29C PGF-15836 16 RIVET
30 311339 2 BEARING, ball



(Continued from preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

31 PGF-14407 2 RING
32 PGF-13550 12 STUD
33 PGF-15511 1 GASKET
34 PGF-15512 1 BUSHING
35 914007 12 NUT, huglock
36 914008 1 NUT, huglock
37 PGF-17827 1 HOUSING, axle (includes item #45)
38 ASF-3745 2 PLUG, magnetic
39 812009 1 PLUG
40 742885 4 BOLT (7/8" x 3-1/4")
41 778019 6 WASHER, lock
42 722010 4 NUT
43 741879 2 BOLT (7/8" x 1-3/4")
44 2 AXLE (also see Steering Knuckle)
45 PGF-3327-4 BALL (for service only) (included in item

#37)
46 PGF-19594 *YOKE (also see Propeller Shaft -

Pacer Rear Axle)

*NOTE: Effective from machine # 17894 and up

486 Page 02-3





11
C
"

11
B
~2

!S
11
,1
1A

"

""
""
""
'2
1,
21A

~<
--
22

\
23

24

(F
or

Pa
rt
N
um

be
rs
,

se
e
ne
xt

pa
ge
)

ST
EE

RI
NG

KN
UC

KL
E

(L
.H
.
AN

D
R.
H.
l
-

RE
AR

AX
LE

(P
AC

ER
)



REF. NO.

1

lA
IB
2

2A
2B
3
4
5
6
6A
6B
7
8
9

10
11

llA
lIB
lIC
12
13
14
15
16
17
18
19
20
21

21A

21B
22
23
24
25
26
27
28
28A
28B
28C
29
30
31
32
32A

32B
33
34
35
36
37
38
39
40
41
42

486

STEERING KNUCKLE (L.H. AND R.H.) - REAR AXLE
(PACER)

(For illustration, see preceding page)

PART NO. QUANTITY DESCRIPTION

PGP-2410 HOUSING, knuckle (L.H.) (includes items
lilA and II1B)

CASE (not sold separately, order item #1)
BUSHING
HOUSING, knuckle (R.H.) (includes items

112A and #2B)
CASE (not sold separately, order item #2)
BUSHING
SHIM (.005)
SHIM (.007)
SHIM (.020)
BEARING CAP (includes items #6A and #6B)
CAP (not sold separately, order item #6)
CONE, bearing
WASHER, lock
BOLT (5/8" x 1-5/8")
FITTING, lubrication
PLUG
KNUCKLE, steering (includes items IlIA

thru IllIC)
SOCKET (not sold separately, order item #11)
RETAINER
CUP, bearing
FITTING, lubrication
SEAL
STUD
GASKET
RING, felt
NUT, huglock
AXLE
SPACER

1

PGF-8753
PGP-2524

1
1
1

PGF-8753
PGF-4345
PGF-4346
PGF-4347
PGU-2469

1
2

AR
AR
AR
2
1
1
8
8
1
1
1

312836
778015
741787
064036
810001
PGU-2470

PGF-43·39-2
313380
064538
PGF-21223
PGF-15888
PGF-12824
PGF-4362
914008
PGF-19601
PGF-20347
PGF-19566
PGU-2708

1
1
2
1
1
8
1
1

16
1
1
1
1 WHEEL SPINDLE (includes items #21A and

1121B)

DRIVE JOINT

PGF-19034
PGF-13550
766013
722007
PGF-4360
PGF-4358
312888
PGU-2953

1 SPINDLE, wheel (not sold separately, order
item 1121)

1 BUSHING
12 STUD
12 WASHER, shakeproof
12 NUT
1 RING, felt
1 WASHER
1 CONE, bearing
1 WHEEL HUB (includes items 1128A thru #28C)
1 HUB (not sold separately, order item 1128)
1 CONE, bearing
1 CONE, bearing

10 STUD
10 NUT
1 CONE, bearing
1 AXLE NUT (includes items 1132A and 1132B)
1 NUT, axle (not sold separately, order

item 1132)
1 PIN
1 WASHER, retaining
1 WASHER, keyed
1 NUT, jam
1 GASKET
1 HUB, axle
1 PLUG
2 PIN, dowel
8 STUD
2 SCREW, set
1 RETAINER

Page D3-2

313407
313366
PGF-9591
PGF-7357
312814
PGU-5437

PGF-3677
PGF-5438
PGF-5439
PGF-5436
PGF-15591
PGF-19567
ASF-7960-25
PGF-lS413
PGF-15534
753127
PG-2123



(Continued from preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

22 312991 1 CONE, bearing f)23 PGF-19602 1 WASHER
24 PGF-5240 1 SEAL
25 PGF-19591 1 YOKE (also see Propeller Shaft - Pacer Rear Axle)

(Superseded)
26 PGF-19596 1 GASKET
27 PGF-19581 1 WASHER
28 PGF-20752 1 NUT
29 PGF-19603 1 BULL GEAR AND HUB (includes items #29A thru #29C)
29A PGF-14691-2 1 GEAR, bull
29B PGF-19603-55 1 HUB SET (2 pieces)
29C PGF-15836 16 RIVET
30 311339 2 BEARING, ball
31 PGF-14407 2 RING
32 PGF-13550 12 STUD
33 PGF-15511 1 GASKET
34 PGF-15512 1 BUSHING
35 914007 12 NUT, huglock
36 914008 1 NUT, huglock
37 PGF-17877 1 HOUSING, axle (includes item #45)
38 ASF-3745 2 PLUG, magnetic
39 812009 1 PLUG
40 742885 4 BOLT (7/8" x 3-1/4")
41 778019 6 WASHER, lock
42 722010 4 NUT
43 741879 2 BOLT (7/8" x 1-3/4")
44 2 AXLE (also see Steering Knuckle)
45 PGF-3327-4 1 BALL (for service only) (included in item #37)
46 PGF-19594 1 *YOKE (also see Propeller Shaft - Pacer Rear Axle)

*NOTE: Effective from machine #17894 and up)
f)

486 Page D3-3





(For part numbers
see next page) ,

-0-

STEERING CYLINDER(PACER)- REAR AXLE

486 Page D4-1

2~



STEERING CYLINDER - REAR AXLE
(PACER)

(For illustration, sec preceding page)

~
REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGU-2611 1 CYLINDER, steering (includes items 111
thru 1131)

1 PG-2329 1 FORK
2 742636 2 BOLT (1/2" x 2-1/2")
3 778013 2 WASHER, lock
4 722005 2 NUT
5 PGF-19897 1 ROD, piston
6 SPF-I095 1 RING, retaining
7 SPF-I093 1 WASHER
8 PGF-1699 1 SEAL, leather
9 PGF-6997 i WIPER, felt

10 722007 8 NUT
11 PGF-12282-5 1 ELBOW, 90° swivel
12 PG-2463 1 HEAD
l3 PGF-9648-1 1 "0" RING
14 PGF-9648-28 1 "0" RING
15 PGF-Il58 1 SPREADER
16 PGF-Il753 2 SEAL, leather
17 PGA-320 1 PISTON
18 PGF-10804 1 SPREADER
19 HCF-14312-12 1 NUT
20 PGF-16434 1 CYLINDER
21 PGF-16435 4 ROD
22 PGF-9648-69 1 "0" RING
23 812003 1 PLUG
24 PG-2456 1 BASE
25 PGF-1l856 4 SHIM (.010)
26 MGF-1992 4 SHIM (.G24)
27 PGF-19042 1 CAP, ball
28 064538 1 FITTING, lubrication
29 742790 2 BOLT (5/8" x 2-1/4")
30 778015 2 WASHER, lock
31 726007 4 NUT

486 Page D4-2



P rt Numbers,(For a
see next page)

AXLE ASSEMBLY
REAR (SUPER)

486 PageEl-l.



REAR AXLE ASSEMBLY
(Super)

(For illustration, see preceding page)

l,. REF. NO. Part NO. QUANTITY DESCRIPTION

1 PGF-20940 1 TURNTABLE
2 PGF-20382 9 STUD
3 778019 9 WASHER, lock
4 722010 16 NUT
5 PGF-15903 1 WASHER
6 PGF-15739 RING, felt
7 PGF-16678 RING, retainer
8 778011 14 WASHER, lock
9 742317 14 BOLT (3/8" x 3/4")
10 PGF-19518 2 PLATE
11 PGF-16361 4 PIN, dowel
12 746204 8 SCREW
13 PGF-15565 8 SHIM (.030)
14 PGF-15566 6 SHIM (.010)
15 PGF-15574 2 RETAINER
16 PGF-14702 4 STUD
17 766014 7 WASHER, shakeproof
18 PGF-14692 PLATE
19 PGF-14696 4 SHIM (.030)
20 PGF-14697 3 SHIM (.010)
21 PGF-16975 RETAINER
22 PGF-16976 3 STUD
23 SEE STEERING CYLINDERS
24 PGF-16555 2 PIN
25 PGF-16552 4 KEEPER
26 741319 2 BOLT (3/8" xl")
27 PGF-16612 2 PIN
28 064541 2 FITTING, lubrica tion
29 472317 2 BOLT (3/8" x 3/4")
30 PGF-I0795-28 3 SPACER
31 GEAR CARRIER, AXLE HOUSING AND PIVOT BOX

(See Gear Carrier and Axle Housing) (See Pivot Box)

486 Page E1-2





? m· IV N

(F
or

Pa
rt

N
um

be
rs
,

se
e
ne
xt

pa
ge
)

AX
LE

HO
US

IN
G

-
RE

AR
AX

LE
(S
UP

ER
)



GEAR CARRIER AND AXLE HOUSING - REAR AXLE
(Super)

(For illustrations, see preceding two pages)

REF. NO. PART NO. QUANTITY DESCRIPTION "PGF-17074 HOUSING, gear carrier (includes items #IA thru #ID)
lA 1 CASE (not sold separately, order item #1)
IB 2 CAP, bearing (not sold separately, order item #1)
lC PGF-15894 4 STUD
1D 914009 4 NUT, huglock
2 PGF-15497 2 BEARING, cap (includes items #2A and #2B)
2A 1 CAP (not sold separately, order item #2)
2B 313208 1 CUP, bearing
3 312547 2 CONE, bearing
4 PGF-15502 12 STUD
5 914006 12 NUT, huglock
6 PGF-15568 4 GASKET
7 PGF-15571 6 SHIM (.005)
8 PGF-15570 6 SHIM (.007)
9 PGF-15569 2 SHIM (.020)
10 PGF-16515 1 PINION, bul gear
11 PGF-15499 8 SCREW, safety wire
12 PGF-9436 WIRE, safety
13 PGF-19606 RING AND PINION GEAR SET (sold in matched set only)
14 319010 CONE, bearing
15 313463 1 CUP, bearing
16 PGF-11957 3 SHIM (.005)
17 PGF-11956 3 SHIM (.007)
18 PGF-11958 SHIM (.020)
19 PGF-15646 WASHER
20 313448 CUP, bearing
21 312991 CONE, bearing
22 PGF-19602 WASHER
23 PGF-5240 SEAL
24 PGF-19591 YOKE (also see Propeller Shaft - Super Rear Axle)

(Superseded)
25 PGF-19596 GASKET
26 PGF-19581 WASHER
27 PGF-20752 NUT
....0 HCF-6418 BREATHERLO

29 PGF-15904 GASKET
30 PGF-13550 18 STUD
31 914007 18 NUT, huglock
32 PGF-15413 2 PIN, dowel
33 PGP-20000 AXLE HOUSING (includes items #33A and #33B)
33A CASE (not sold separately, order item #33)
33B PGF-I7229 2 BUSHING
34· ASF-3745 2 PLUG, magnetic
35 PGF-19522 2 AXLE
36 PGF-12594 2 RETAINER
37 PGF-17840 2 BEARING, ball
38 PGF-17801 BULL GEAR AND HUB (includes items #38A thru #38D)
38A PGF-16512 GEAR, bull
38B PGF-I7786 2 HUB
38C PGF-15899 16 BOLT
38D PGF-15900 16 NUT
39 064540 3 FITTING, lubrication
40 PGF-19598 *YOKE (also see Propeller Shaft - Super Rear Axle)

*NOTE: Effective from machine #17894 and up

486 Page E2-3





(F
or

Pa
rt

N
se
e

um
be
rs
,

ne
xt

pa
ge

)

PI
VO

T
BO

X
-

RE
AR

(S
UP

ER
)

AX
LE

)



REF. NO.

1

2

3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51

486

PART NO.

PGF-20551

PGF-20550

812006
064538
PGF-20553
PGF-20552
PGF-20554
762004
778011
722003
883008
532096
525003
PGF-14757
PGF-11505
PGF-17228
PGF-14805
PGF-14804
PGF-14419
PGF-14420
PGF-12128
PGF-9648-47
PGF-12131
766009
983207
PGF-19932
PGF-19508
PGF-19946
PGF-19535
PGF-19521
PGF-13527
PG-2639
810001
PGF-13647
798130
PGF-13516
766013
722007
311205
PGF-I0986
778015
742787
PGF-19520
PG-2638
741321
PGF-19934
PGF-20754
PGF-19543
PGF-19532
194414
312995

PIVOT BOX - REAR AXLE
(SUPER)

(For illustration, see preceding page)

QUANTITY DESCRIPTION

1 CASE, pivot L.H. (shown) (includes items
17 and 18)

CASE, pivot R.H. (opposite) (includes items
17 and 18)

PLUG
FITTING, lubrication
GASKET
COVER
COVER
WASHER, plain
WASHER, lock
NUT
REDUCER
NIPPLE
COUPLER
BREATHER
WASHER
WASHER
BUSHING (included in items Oland #2)
BUSHING (included in items III and /12)
WASHER
SHIM (.010)
SHIM (.024)
"0" RING
RETAINER
WASHER, shakeproof
CAPSCREW
SLEEVE
WASHER
SEAL
SPROCKET
WASHER
GASKET
COVER, bearing
PLUG
SCREW
SCREW, set
STUD
WASHER, shakeproof
NUT
BEARING, ball
WASHER
WASHER, lock
BOLT, (5/8" x 1-1/2")
GASKET
COVER
BOLT (3/8" x 1-1/4")
DRIVE CHAIN
NUT
WASHER
SPROCKET
SEAL
CONE, bearing

1

1
2
3
2
1

24
30
24
1
1
1
1
1
1
1
1
1
3
2
1
1

10
10
1
1
1
1
1
1
1
1
6
2
6
6
6
1
1
1
1
1
1
6
2
2
2
2
2
2

Page E3-2



(Continued from preceding page)

REF •.NO. PART NO. QUANTITY DESCRIPTION

S2 PGF-II007 2 GASKET
S3 PGU-3369 2 HUB (includes items #53A thru #53C)
S3A 1 HUB (not sold separately, order item 53)
53B 313452 1 CUP, bearing
S3C 313461 1 CUP, bearing
54 813000 2 PLUG
5S PGF-12166 24 BOLT
56 319011 2 CONE, bearing
57 194415 2 SEAL
58 PGF-19542 2 AXLE, stub
59 PGF-16541 20 STUD
60 PGF-7357 20 NUT
61 SEE GEAR CARRIER AND AXLE HOUSING:

486 Page E3-3





23~

umbers,(For part n
t page)see nex

17
I 16 15(}~rJ14 ~5

~o

OA-OB

EAR AXLELINDER - RSTEERING CY (SUPER)

486 Page E4-1

23\ijJ

~24



STEERING CYLINDERS - REAR AXLE
(Super)

(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

OA PGU-2735 CYLINDER, L.H. steering (includes items #1 thru #22)
OB PGU-2733 CYLINDER, R.H. steering (includes items #1 thru #24,

except #21 and #22)
1 PGP-2664 BASE (includes items #IA and #lB)
lA BASE (not sold separately, order item #1)
lB PGF-I0455 BUSHING
2 1007346 2 "0" RING
3 PGF-15564 CYLINDER
4 PGF-12625 4 ROD
5 722007 8 NUT
6 726007 4 NUT, jam
7 911012 NUT, huglock
8 PGF-II082 SPREADER
9 PGF-II774 2 SEAL, leather
10 PG-2003 I PISTON
II PGF-II083 I SPREADER
12 PGF-9648-28 "0" RING
13 PG-1992 HEAD
14 PGF-6997 WIPER, felt
IS PGF-1699 SEAL, leather
16 SPF-I093 WASHER
17 SPF-I095 RING, retaining
18 PGU-3498 ROD, piston (includes items #18A and #18B)

It 18A ROD (not sold separately, order item #18)
18B PGF-16496 BUSHING
19 064538 FITTING, lubrication
20 945003 PLUG
21 PGF-12282-5 ELBOW, 900 swivel
22 HCF-15105-4 TEE
23 PGF-12282-5 2 ELBOW, 900 swivel
24 HCF-15105-4 TEE

486 Page E4-2



BA
SI
C

HY
D

RA
UL

IC
PI
PI
NG

(F
or

Pa
rt
N
um

be
rs
,

se
en

ex
tp

ag
e)



BASIC HYDRAULIC PIPING
POWERSHIFT

(For illustration, see preceding page)

lJ REF. NO. PART NO. QUANTITY DESCRIPTION

1 SEE PUMP PIPING
2 PGF-20997 TUBE
3 PGF-3710 2 CLIP
4 742319 2 BOLT (3/8" xl")
5 778011 5 WASHER, lock
6 722003 3 NUT
7 PGF-15403 CLIP
8 PGF-11680 CLAMP
9 742335 1 BOLT (3/8" x 3")
10 PGF-18472-20 2 ELBOW, 900
11 CONTROL VALVES
12 PGF-20978 TUBE
13 PGF-18468-20 ADAPTER
14 537053 TEE
15 PGF-19724 HOSE
16 PGF-12287-6 ELBOW, 450
17 PGF-20585 FILTER (also see Filter - Main)
18 PGF-20539 LABEL
19 PGF-20627 1 BRACKET
20 741632 2 BOLT (1/2" x 1-1/2")
21 778013 2 WASHER, lock
22 762005 8 WASHER, plain
23 742318 2 BOLT (3/8" x 7/8")

~ 24 762004 2 WASHER, plain
25 PGF-18481-8 ELBOW, 450
26 PGF-21170 TUBE
27 PGF-18482-9 TEE
28 PGF-21169 TUBE
29 PGF-18472-19 ELBOW, 900
30 934005 REDUCER
31 563008 ELBOW, 900
32 PGF-20851 TANK (also see Fuel System)
33 810004 PLUG
34 PGF-21173 TUBE
35 PGF-20841 ANGLE
36 742162 BOLT (5/16" x I")
37 762003 13 WASHER, plain
38 778010 13 WASHER, lock
39 722002 NUT
40 PGF-19784 GASKET
41 PGF-19720 1 COVER
42 733002 12 NUT,jam
43 HCF-18259-2 BREATHER
44 PGF-19941 STRAINER
45 1007329 "0" RING
46 PGF-11696 CAP
47 PGF-18969-10 WASHER, nylon
48 PGF-19936 DIP STICK
49 SEE SUCTION LINE
50 SEE DRAIN LINE - CONTROL VALVES
51 MAINFRAME

486 PageFl-2



2A

(F
or

P
ar
tN

u
b

m
er
s

se
e
ne

xt
pa

ge
)

•
-
0
-

lA
CO

NT
RO

L
VA

LV
ES



CONTROL VALVES
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

1J 0 PGU-9197 VALVE BANK (includes items #1 thru #23)
PGU-9201 1 VALVE BODY, three bank (end) (includes items #IA and #1 B)

lA 3 PLUG (not sold separately, order item #1)
IB HCF-5980 6 SEAL
2 PGU-9202 1 VALVE BODY, three bank (center) (includes items #2A and #2
2A 3 PLUG (not sold separately, order item #2)
2B HCF-5980 6 SEAL
3 PGU-9203 1 VALVE BODY, two bank (includes items #3A and #3B)
3A 2 PLUG (not sold separately, order item #3)
3B HCF-5980 4 SEAL
4 PGF-8785 8 WASHER
5 PGF-15988 8 SPRING
6 PGF-8781 8 SLEEVE
7 PGF-8780 8 WASHER
8 ASF-5105 8 GASKET
9 AS-lOlO 8 CAP
10 HCF-373 32 WASHER, brass
11 819133 32 CAPSCREW
12 1007329 2 "0" RING
13 1007113 4 "0" RING
14 742635 4 BOLT (1/2" x 2-1/4")
15 722005 4 NUT
16 724005 4 NUT, pal
17 PG-2350 2 BRACKET, lever
18 PG-2349 1 BRACKET, lever
19 778010 16 WASHER, lock
20 741162 11 BOLT (5/16" xl")
21 741164 5 BOLT (5/16" x 1-1/4")
22 810002 9 PLUG
23 PGF-15741 8 BOOT
24 762004 6 WASHER, plain
25 PGF-10105 2 SHAFT
26 166017 6 PIN, cotter
27 HTF-382 SPACER (not used with Scarifier)
28 ASF-5109 SHAFT
29 810003 2 PLUG (not used with Scarifier)
30 PGF-19283 SUPPORT, L.H.
31 PGF-19282 1 SUPPORT, R.H.
32 742633 4 BOLT (1/2" x 1-3/4")
33 778013 4 WASHER, lock
34 722005 4 NUT
35 742321 4 BOLT (3/8" x 1-1/4")
36 762004 6 WASHER, plain
37 778011 10 WASHER, lock
38 722003 4 NUT
39 PGF-10754 16 WASHER, felt
40 PGF-12043 1 COVER
41 742315 6 BOLT (3/8" x 1/2")

486 Page F2-2



-0-

FILTER

REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGF-20585 1 FILTER (includes items #1 thru #4)
1 060174 1 CAP
2 060175 1 ELEMENT
3 060176 1 GASKET
4 060173 1 BODY

486 PageF3-1



2 810001
3 PGF-18472-7
4 PGF-20995
5 532047
6 PGF-18190-3
7 PGF-20969
8 PGF-12823-5
9 PGF-20976
10

'-'

REF. NO.

486

DRAIN LINE ~ CONTROL VALVES

PART NO. DESCRIPTIONQUANTITY

2

SEE CONTROL VALVES
PLUG
ELBOW, 90°
TUBE
NIPPLE
ELBOW, 90°
TUBE
CONNECTOR
TUBE
TANK (see Basic Hydraulic Piping) (see Fuel System)

2

Page F4-1



VANE PUMP PIPING - STANDARD
(Effective from machine #17736 to #17892)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-20845 PUMP (also see Vane Pump - Standard)

2 HCF-7630-9 ELBOW, 90° swivel (includes item #2A)

2A 1006912 "0" RING

3 HCF-15791-5 TEE

4 PGF-19985 RELIEF VALVE (also see Relief Valve)

5 PGF-12282-7 2 ELBOW, 90°

6 PGF-20431 HOSE

7 SEE BASIC HYDRAULIC PIPING

8 HCF-7509 HOSE

9 PGF-7022 CLAMP

10 HCF-14698-11 2 REDUCER

11 PGF-20259 PRIORITY VALVE (also see Priority Valve)

12 PGF-10143-18 ADAPTER

13 PGF-20246 REDUCER

14 HCF-I0498-6 ELBOW, 90° (includes item #14A)

14A 1006908 "0" RING

15 PGF-20245 TUBE

16 PGF-18122-4 ELBOW, 90°

17 SEE FRONT STEERING CYLINDER PIPING

486 Page F5-1



VANE PUMP INSTALLATION PARTS - STANDARD
(Effective from machine #17736 to #17892)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-20845 PUMP (also see Vane Pump - Standard)
2 PGF-20298 SUPPORT, pump
3
4 742633 2 BOLT (1/2" x 1-3/4")
5 PGF-20949 AR SPACER
6 PGF-5909 2 WASHER
7 778013 2 WASHER, lock
8 722005 2 NUT
9 742323 2 BOLT (3/8" x 1-1/2")
10 778011 2: WASHER, lock
11 722003 2 NUT
12 PGF-20272 1 DRIVE SHAFT (also see Drive Shaft - Hydraulic Pump)
13 HCF-1341 5 STUD
14 913003 5 NUT, huglock

486 Page F6-1



REF. NO.

o

2
3
4
5
6
6A

6B
7

8
9
10
11
12
13
14
15
16

486

-0-

VANE PUMP-STANDARD
(Effective from machine #17736 to #17892)

PART NO. QUANTITY DESCRIPTION

PGF-20845 VICKERS HYDRAULIC PUMP (includes items #1 thru #16,
except #7)

SCREW
COVER
SPRING
PRESSURE PLATE WITH BUSHING
BUSHING
SEAL KIT
"0" RING (not sold separately, order item

#6 or #7)
SEAL (not sold separately, order item #6)
CARTRIDGE KIT (includes items #6A, 8, 9

and 10)
RING
ROTOR
VANE KIT (12 Vanes)
PIN
BODY
RING, snap
BEARING
SHAFT
RING, snap

503656
503657
503658
503914
503660
503661

4

1
2

503915

503908
503916
503910
503670 2
503671
503672
503673
503917
503083

Page F7-1



REF. NO. PART NO.

1 PGF-20850
2 HCF-7630-9
2A 1006912
3 HCF-15791-5
4 PGF-19985
5 PGF-12282-7
6 PGF-17007
7 537005
8 PGF-20395
9 PGF-18468-21
10
11 HCF-7509
12 PGF-7022
13 HCF-14698-11
14 PGF-20259
15 PGF-10143-18
16 PGF-20246
17 HCF-I0498-6
17A 1006908
18 PGF-20245
19 PGF-18122-4
20

"
486

VANE PUMP PIPING - SNOWWING
(Effective from machine #17736 to #17892)

QUANTITY DESCRIPTION

1
2

PUMP (also see Vane Pump - Snow Wing)
ELBOW, 900 swivel (includes item #2A)
"0" RING
TEE
RELIEF VALVE (also see Relief Valve)
ELBOW, 900 swivel
HOSE
TEE
HOSE
ADAPTER
SEE BASIC HYDRAULIC PIPING
HOSE
CLAMP

3

2 REDUCER
PRIORITY VALVE (also see Priority Valve)
ADAPTER
REDUCER
ELBOW, 90° (includes item #17 A)
"0" RING
TUBE
ELBOW, 90°
SEE FRONT STEERING CYLINDER PIPING

Page F8-1



VANE PUMP INSTALLATION PARTS - SNOWWING
(Effective from machine #17736 to #17892)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-20850 1 PUMP (also see Vane Pump - Snow Wing)

2 742632 2 BOLT (1/2" x 1-1/2")

3 PGF-20251 SUPPORT, pump

4
5 778013 4 WASHER, lock

6 722005 4 NUT

7 742633 2 BOLT (1/2" x 1-3/4")

8 PGF-20949 AR SPACER

9 PGF-5909 2 WASHER

10 PGF-20272 DRIVE SHAFT (also Drive Shaft - Hydraulic Pump)

11 HCF-1341 5 STUD

12 913003 5 NUT, huglock

486 Page F9-1



-0-

VANE PUMP - SNOW WING
(Effective from machine #17736 to #17892)

REF. NO. PART NO.

0 PGF-20850
503899

2 503900
3 503901
4 503322
5 503902
6
7 503903
8 503904
9 503905
10 503906
11 503907
12 503815
12A 503816
13 503908
14 503909
15 503910
16 503911
17 503912
18 503820
19 503821
20
21 503822
22 503823
23 503913
24 503825
25 503827

QUANTITY DESCRIPTION

4
VICKERS HYDRAULIC PUMP (includes items #1 thru #25
SCREW
COVER
WASHER, WAVE
"0" RING (also see item #25)
PLATE, pressure
"0" RING (not sold separately, order item #10, #16, or #2 )
RING (also see item #10)
ROTOR (also see item #10)
VANE KIT (12 vanes) (also see item #10)
CARTRIDGE KIT (includes items #6 thru #9)
PIN
BODY, inlet (includes item #12A)
BUSHING
RING (also see item #16)
ROTOR (also see item #16)
VANE KIT (12 vanes) (also see item #16)
CARTRIDGE KIT (includes items #6 and #13 thru #15)
PIN
SPRING
BODY, outlet
SEAL, shaft (not sold separately, order item #25)
RING, snap
BEARING
SHAFT
RING, snap
SEAL KIT (includes items #4, #6 and #20)

1
2
2
4

2

2

486 Page F10-1



18 12 615 138 1 13 14 3 4

-0-

RELIEF VALVE - VANEPUMP
(Effective from machine #17736 to #17892)

REF. NO. PARTNO.

0 PGF-19985
1 501098
2 501099
3 501100
4 501101
5 501102
6 501103
7 501104
8 501105
9 501106
10 501107
11 501108
12 501056
13 501109
14 501110
15 501111
16 501112
17 501115

18 501116

DESCRIPTIONQUANTITY

2

RELIEF VALVEGROUP(includes items #1 thru #16)
BODY
PLUG, end
PLUNGER,valve
PIN, metering (also see item #18)
SCREW,adjusting
SEAT, poppet (also see item #18)
VALVEASSEMBLY,poppet (also see item #18)
SPRING,poppet (also see item #18)
SPRING
NUT, hex
NUT, acorn
"0" RING (also item #17)
"0" RING (also see items #17 and #18)
RING,backup (also see item #17)
"0" RING (also see item #17)
RING,backup (also see item #17)
KIT, relief valveseal replacement (includes items

#12,13,14,15 and 16)
KIT, relief valvepilot valvereplacement (includes items

#4,6,7,8 and 13)

486 PageFll-1



l,
REF. NO. PART NO.

0 PGF-20259
1
2 220300
3
4 220302
5 220303
6 220304
7 220305
8 220306
9 220307
10 220308

486

4

6

5 1 1 5

-0-

PRIORITY VALVE - VANE PUMP
(Effective from machine #17736 to #17892)

QUANTITY DESCRIPTION

2
3

VALVE GROUP (includes items #1 thru #10)
SPOOL (not sold separately, order item #0)
PLUG
BODY (not sold separately, order item #0)
PLUG, pipe
"0" RING
PLUG
SPRING
NEEDLE, adjusting
PLUG
"0" RING

Page F12-1



~10

(For part numbers,
see next page)

17

I
I

~/

SUCTION LINE - STANDARD AND SNOWWING VANE PUMPS

486 Page F13-1



SUCTION LINE -- STANDARD AND SNOW WING VANE PUMPS
(Effective from machine #17736 to #17892)

(F or illustration, see preceding page)

lJ REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-20392 ADAPTER (Standard pump only)
2 PGF-9648-75 "0" RING (Snow Wing pump only)
3 HCF-11595-6 FLANGE (Snow Wing pump only)
4 983409 4 CAPSCREW (Snow Wing pump only)
5 527359 NIPPLE (Snow Wing pump only)
6 PGF-I0787 HOSE
7 PGF-20396 TUBE
8
9 PGF-20394 1 HOSE
10 HCF4452-11 12 CLAMP
11 PGF-20397 TUBE
12 PGF-10787 HOSE
13
14 533360 NIPPLE
15 522009 ELBOW, 900
16 532371 NIPPLE
17 TANK (See Basic Hydraulic Piping) (See Fuel System)
18 PGF-9968 1 CLAMP
19 762003 2 WASHER, plain
20 721002 2 NUT
21 PGF-20391 BRACKET
22 742634 BOLT (1/2" x 2")
23 762005 2 WASHER, plain
24 778013 WASHER, lock
25 722005 NUT
26 MAINFRAME

486 Page F13-2



(For Part Numbers,
see next page)

GEAR PUMP PIPING

Page F14-1486



GEAR PUMP PIPING
(Effective from machine #17894 and up)

(For illustration, see preceding page)

~ REF. NO. PART NO. QUANTITY DESCRIPTION

PGF-21214 1 PUMP (also see Pump - Gear)
2 HCF-12828-10 6 ELBOW, 900 (also see item #32)
3 PGF-21255 1 HOSE
4 PGF-21252-10 2 ELBOW, 450
5 PGF-21216 VALVE (also see Priority Valve)
6 741341 3 BOLT (3/8" x 3-3/4")
7 741339 4 BOLT (3/8" x 3-1/2")
8 762004 7 WASHER, plain
9 778011 7 WASHER, lock
10 721003 7 NUT
11 HCF-9474-10 3 ADAPTER (also see item #32)
12 PGF-21235 3 ADAPTER, straight swivel (also see item #32)
13 PGF-21217 2 VALVE (also see Relief Valve)
14 HCF-14698-11 ADAPTER (also see item #32)
15 PGF-12282-6 ELBOW, 900 swivel
16 PGF-21260 HOSE
17 TUBE (see Front Steering Cylinder Piping)
18 PGF-21253-10 3 ELBOW, 900
19 PGF-21215 VALVE (also see Splitter Valve)
20 PGF-21256 1 HOSE
21 PGF-21254-10 2 TEE
22 PGF-21257 HOSE
23 PGFc21259 HOSE

\I 24 TUBE (See Basic Hydraulic Piping)
25 PGF-21258 HOSE
26 TUBE (See Basic Hydraulic Piping)
27 PGF-21265 1 MOUNTING BOARD
28 741633 2 BOLT (1/2" x 1-3/4")
29 762006 2 WASHER, plain
30 778013 2 WASHER, lock
31 721005 2 NUT
32 1006916 "0" RING (for service only) (included in items #2,

# 11, # 12 and # 14)
33 MAINFRAME

486 Page F14-2



7

GEAR PUMP INSTALLATION PARTS
(Effective from machine #17894 and up)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-21214 PUMP (also see Pump -Gear)
2 PGF-21220 1 SUPPORT
3 742633 4 BOLT (1/2" x 1-3/4")
4 778013 4 WASHER, lock
5 722005 4 NUT
6 PGF-20949 AR SPACER
7 MAINFRAME
8 PGF-5909 2 WASHER
9 PGF-20272 1 DRIVE SHAFT (also see Drive Shaft)
10 HCF-1341 5 STUD
11 913003 5 NUT, huglock

486 Page F15-1



11

6

OUT

D~~ 15

IN
(SUC.lI0N :,IOll

-0- lB-JB
A-fA.

REF. NO.

PUMP-GEAR
(Effective from machine #17894 and up)

PART NO. QUANTITY

o PGF-21214

2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18

I
2516030

516028
516021
516031
516032
516033
516020
516026
516019
516018
516049
516024
516029
516017
516034

I
4
2
2

NOTE: *Also see item #18

486

DESCRIPTION

CESSNA GEAR PUMP (includes items #1 thru #17)
FRONT PLATE ASSEMBLY (not sold separately, see item
BODY (not sold separately, see item #0)
BACK PLATE ASSEMBLY (not sold separately, see item #0)
DOWEL PIN
DRIVE GEAR ASSEMBLY
IDLER GEAR ASSEMBLY
CAPSCREW
CAPSCREW
CAPSCREW
*THRUST PLATE
*SEAL, shaft
*DIAPHRAM
*BACK-UP GASKET
*PROTECTOR GASKET
*SEAL, diaphram
BALL, steel
SPRING
SEAL KIT (includes items #10 thru #17)

Page F16-1



A B
~E(ONDI\RY PORT PRIORITY PORI

-0-

PRIORITY VALVE -- GEAR PUMP
(Effective from machine #17894 and up)

REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGF-21216 VALVE (includes items # 1 thru #7)
1 516038 BODY
2 516039 SPOOL

'-' 3 516040 AR SHIM (.005)
4 516041 AR SHIM (.010)
5 516042 AR SHIM (.015)
6 516043 SPRING
7 516037 2 PLUG ASSEMBLY

486 Page F17-1



-0-

~~na
Made in U.S.A.

2

RELIEF VALVE - GEAR PUMP
(Effective from machine #17894 and up)

REF. NO. PART NO. QUANTITY

o
1
2
3
4

PGF-21217
516045
516044
516046
516047

486 Page F18-1

DESCRIPTION

VALVE (include items #1 thru #4)
BODY
VALVE UNIT
"0" RING
BACK UP RING



REF. NO. PART NO.

0 PGF-21215
1 516035
2 516048

li 3 516037

QUANTITY DESCRIPTION

3

-o~

SPLITTER VALVE - GEAR PUMP
(Effective from machine #17894 and up)

2

VALVE (includes items #1 thru #3)
BODY
SPOOL
PLUG ASSEMBLY

486 Page F19-1



13

(For part numbers,
see next page)

~J

I
I

~/

SUCTION LINE - GEAR PUMP

486 Page F20·1



486 Page F20-2

SUCTION LINE - GEAR PUMP
(Effective from machine #17894 and up)

(For illustration, see preceding page)

lJ REF. NO. PART NO. QUANTITY DESCRIPTION

1 HCF-7629-10 CONNECTOR
2 1006916 2 "0" RING
3 PGF-21209 ADAPTER
4 PGF-I0787 1 HOSE
5 PGF-20396 1 TUBE
6 PGF-20394 1 HOSE
7 HCF-4452-11 12 CLAMP
8 PGF-20397 TUBE
9 PGF-I0787 HOSE
10 533360 NIPPLE
11 522009 ELBOW, 90°
12 532371 NIPPLE
13 TANK (see Basic Hydraulic Piping) (see Fuel

System)
14 PGF-9968 CLAMP
15 PGF-20391 I BRACKET
16 762003 2 WASHER, plain
17 721002 2 NUT
18 742634 BOLT 1/2" x 2")
19 762005 2 WASHER, plain
20 778013 WASHER, lock
21 722005 NUT
22 MAINFRAME



-0-

DRIVE SHAFT - HYDRAULIC PUMP
(GMC)

REF. NO. PART NO. QUANTITY DESCRIPTION

." '#0 PGF-20272 1 DRIVE SHAFT (includes items 1 thru 11)
1 465342 1 FLANGE
2 465159 1 SPIDER AND BEARING (includes 4 of item 114)
3 4 CAP, bearing (not sold separately, order

item 112)
4 465150 8 WASHER, cork (included in items 112

and 116)
5 465117 1 BLOCK
6 465158 1 SPIDER AND BEARING (includes 4 of item 114)
7 4 CAP, bearing (not sold separately, order

item 116)
8 465335 1 YOKE
9 465334 4 BOLT

10 465333 4 BOLT
11 HCF-5262-57 4 BOLT

486 Page F21-1



BL
AD

E
LI
FT

CY
LI
ND

ER
PI
PI
NG

28

--
--
--
-
1-
0

I I

/-
--

9
-1
3

-
1
2

~~
~

(F
or

pa
rt

nu
m
be
rs
,

se
e
ne
xt

pa
ge
)

5

6,7
"-.
,..

~ ~8
.9

o

II II

4



486 Page F22-2

BLADE LIFT CYLINDER PIPING
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

~ 1 PGF-19503 2 BALL
2 PGF-16192 LEVER
3 PGF-16189 LEVER
4 CONTROL VALVES
5 PGF-18468-15 4 ADAPTER
6 PGF-20988 TUBE, L.H.
7 PGF-20971 TUBE, R.H.
8 PGF-20987 TUBE, L.H.
9 PGF-20970 1 TUBE, R.H.
10 PGF-16631 4 CLAMP
11 PGF-9532 2 SPACER
12 778011 10 WASHER, lock
13 721003 6 NUT
14 PGF-11680 2 CLAMP
15 PGF-20960 2 HOSE
16 PGF-9521 2 CLAMP
17 742321 2 BOLT (3/8" x 1-1/4")
18 742319 2 BOLT (3/8" x I.")
19 722003 4 NUT
20 PGF-20106 2 ELBOW
21 PGF-12282-2 2 ELBOW, 90° swivel
22 PGF-20105 2 HOSE
23 SEE FLOW RESTRICTOR
24 532138 2 NIPPLE
25 PGF-20101 2 VALVE, check (also see Check Valve - Blade Lift Cylinder)
26 PGF-12286-6 2 ELBOW, 90° swivel
27 PGF-9444 2 HOSE
28 PGF-12282-5 2 ELBOW, 90° swivel
29 BLADE LIFT CYLINDER
30 MAINFRAME



7 4 6 5 9 8 23

-0-
CHECK VALVE - BLADE LlFTCYLlNDER

REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGF-20101 2 CHECK VALVE ASSEMBLY (includes items #1 thru #9)
210021 TEE

2 210022 HOUSING, piston
3 210023 PISTON
4 210024 HOUSING, ball seat
5 210025 BALL
6 210026 SPRING
7 210027 RETAINER, spring
8 210028 2 "0" RING
9 210029 PIN, roll

486 Page F23-1



2

FLOW RESTRICTOR - BLADE LIFT CYLINDER AND HIGH LIFT CYLINDER

REF. NO. PART NO. QUANTITY DESCRIPTION

2
PGF-18535
PGF-9454

BODY
POPPET

486 Page F24-1



.>
""0 I>
'

oe (1
)

"T
j

/3
6

N V
l .....
.

~
/3
5

~
2 ~=n
~

5
3
/

Q
/.

~7
8

"3
9

?&
3
3
'

37

(F
or

P
ar
t
N
um

be
rs
,

se
e
ne

xt
pa

ge
)

'31
,32

FL
OA

TI
NG

MO
LD

BO
AR

D
PI
PI
NG



FLOATING MOLDBOARD PIPING
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

1I I SEE LABELS AND DATA PLATES
2 PGF-19503 2 BALL
3 PGF-16189 LEVER, L.H. (shown)
4 PGF-16190 LEVER, R.H. (opposite)
5 SEE CONTROL VALVES
6 PGF-18468-15 4 ADAPTER
7 PGF-20987 1 TUBE, L.H.(shown)
8 PGF-20970 TUBE, R.H. (opposite)
9 PGF-20023 TUBE, L.H. (shown)
10 PGF-20022 TUBE, R.H. (opposite)
II PGF-1033 1-7 6 ELBOW, 450
12 PGF-12290-2 4 TEE
13 532142 2 NIPPLE
14 PGF-20002 VALVE, L.H. float (shown) (also see Valve-Float)
15 PGF-20001 1 VALVE, R.H. float (opposite) (also see Valve-Float)
16 PGF-20179 4 PIN
17 733003 2 NUT,jam
18 SPF-1355 2 BOLT, eye
19 782004 2 YOKE
20 783004 2 PIN, clevis
21 166088 2 PIN, cotter
22 PGF-20178 2 BRACKET
23 726003 4 NUT,jam
24 PGF-20037 2 BUSHING
25 733009 2 NUT,jam
26 PGF-20062 2 LEVER
27 PGF-19504 2 BALL
28 PGF-20036 2 LABEL
29 PGF-20485 TUBE, L.H. (shown)
30 PGF-20486 TUBE, R.H. (opposite)
31 PGF-20025 TUBE, L.H. (shown)
32 PGF-20027 TUBE, R.H. (opposite)
33 PGF-16631 4 CLAMP
34 PGF-9532 2 SPACER
35 778011 10 WASHER, lock
36 721003 6 NUT
37 MAINFRAME
38 PGF-I0143-7 4 ADAPTER
39 PGF-9444 2 HOSE
40 PGF-I2282-5 2 ELBOW, 900 swivel
41 PGF-20101 2 VALVE, check (also see Check Valve - Blade Lift

Cylinder)
42 532138 2 NIPPLE
43 2 SEE FLOW RESTRICTOR
44 PGF-12282-2 4 ELBOW, 900 swivel
45 PGF-20105 2 HOSE
47 PGF-20960 2 HOSE
48 PGF-20106 2 ELBOW
49 PGF-9521 2 CLAMP
40 742319 2 BOLT (3/8" xl")
50 742321 2 BOLT (3/8" x 1-1/4")
51 722003 4 NUT

486 Page F25-2



(Continued from preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

52
53
54
55
56
57
58
59
60
61
62
63
64

PGF-11680 2 CLAMP
SEE BLADE LIFT CYLINDER
NIPPLE
TEE
TUBE
HOSE
ELBOW, 90° swivel
TEE
*ELBOW, 45° swivel
*HOSE
*ELBOW, 90°
*NIPPLE
SEE FRONT STEERING CYLINDER PIPING

532144
537004
PGF-20029
PGF-17805
PGF-12282-4
977002
PGF-12287-3
PGF-20537
522004
532142

NOTE: *Also see Front Steering Cylinder Piping.

486 Page F25-3



~5

I
I

O-OA

REF. NO. PART NO.

0 PGF-20002
OA PGF-20001
1 060277
2 060278
3 060281
4 060282
5 060280
6 060283
7 060279

FLOAT VALVE

QUANTITY DESCRIPTION

I
2
2
2

VALVE, L.H. (includes items #1 thru #7)
VALVE, R.H. (includes items #1 thru #7)
BODY
SPOOL
KNOB
WASHER, lock
RING, snap
RING. back up
"0" RING

486 Page F26-1



35

~~/
18

,19
.

21

-2
0

0-
..1

(F
or

pa
rt

nu
m
be

rs
,

se
en

ex
t
pa

ge
)

BL
AD

E
SI
DE

SH
IF
T

CY
LI
ND

ER
PI
PI
NG



BLADE SIDE SHIFT CYLINDER PIPING
(For illustration, see preceding page)

REF. NO. PART NO. QUANITY DESCRIPTION

" PGF-I9503 BALL
2 PGF-16192 LEVER
3 CONTROL VALVES
4 PGF-18468-15 6 ADAPTER
5 PGF-20985 1 TUBE
6 PGF-20989 TUBE
7 PGF-16631 6 CLAMP
8 PGF-9532 4 SPACER
9 721003 8 NUT
10 778011 10 WASHER, lock
11 PGF-9531 1 CLAMP
12 742331 2 BOLT (3/8" x 2-1/2")
13 762004 2 WASHER, plain
14 PGF·9529 3 CLAMP
15 722003 2 NUT
16 PGF-20959 2 HOSE
17 CIRCLE MOTOR PIPING
18 PGF·20965 TUBE, L.H.
19 PGF-20967 1 TUBE, R.H.
20 742318 3 BOLT (3/8" x 7/8")
21 PGF·11680 2 CLAMP
22 SWIVEL VALVE
23 741791 2 BOLT (5/8" x 2·1/2")
24 778015 2 WASHER, lock
25 PGF·12282-5 2 ELBOW, 900

"
26 PGF-20955 2 HOSE
27 PGF-I7732 CLAMP
28 742321 BOLT (3/8" x 1-1/4")
29 PGF-20996 2 TUBE
30 PGF·9970 2 CLAMP
31 472005 2 BOLT (1/4" xl")
32 778009 2 WASHER, lock
33 722001 2 NUT
34 BLADE SIDE SHIFT CYLINDER
35 DRAWBAR
36 MAINFRAME

486 Page F27-2



19

~
__

13

_.
.-1

4 39
/

/
/

17
/

i®
-9

"
~
-2

(F
or

pa
rt
nu
m
be
rs
,

se
en

ex
tp

ag
e)

37 .
RA

UL
IC

MO
TO

R
PIP

IN
G

CI
RC

LE
RE

VE
RS

E
HY

O



486 Page F28-2

CIRCLE REVERSE HYDRAULIC MOTOR PIPING
(For illustration, see preceding page)

(Superseded)

II REF. NO. PART NO. QUANTITY DESCRIPTION

I PGF-16430 KNOB (also see Circle Latch)
2 722003 3 NUT
3 PGF-17930 LEVER
4 CONTROL VALVES
5 PGF-18468-15 6 ADAPTER
6 PGF-20986 TUBE
7 PGF-20990 I TUBE
8 721003 8 NUT
9 77801 I 10 WASHER, lock
10 PGF-16631 6 CLAMP
II PGF-9532 4 SPACER
12 PGF-9531 1 CLAMP
13 742331 2 BOLT (3/8" x 2-1/2")
14 762004 2 WASHER, plain
15 PGF-9529 3 CLAMP
16 PGF-20959 2 HOSE
17 SIDE SHIFT CYLINDER PIPING
18 PGF-20983 TUBE, L.H.
19 PGF-20982 1 TUBE, R.H.
20 742318 3 BOLT (3/8" x 7/8")
21 PGF-19531 VALVE, cushion (also see Cushion Valve - Circle

Reverse Hydraulic Motor)
22 742172 BOLT (5/16" x 2-1/4")
23 762003 WASHER, plain

" 24 778010 WASHER, lock
25 722002 1 NUT
26 PGF-20954 2 HOSE
27 PGF-20966 TUBE.L.H.
28 PGF-20968 1 TUBE,R.H.
29 PGF-11680 2 CLAMP
30 SEE SWIVEL VALVE
31 PGF-I0143-4 4 ELBOW, 90°
32 PGF-9441 4 HOSE
33 PGF-12282-5 4 ELBOW, 90° swivel
34 PGF-10983 2 EXTENSION
35 778015 WASHER, lock
36 741791 2 BOLT (5/8" x 2-1/2")
37 CIRCLE REVERSE HYDRAULIC MOTOR
38 DRAWBAR
39 MAINFRAME



10

REF. NO. PART NO.

0 PGF-1953l
1
2 060266
3 060262
4 060260
5 060267
6 060269
7 060268
8 060265
9 060264
10 060261

486

CUSHION VALVE - CIRCLE REVERSE HYDRAULIC MOTOR
(SUPERSEDED)

QUANTITY DESCRIPTION

2
2
2

AR
AR
AR
2
2
2

CUSHION VALVE (includes items #1 thru #10)
BODY (not sold separately, order item #0)
"0" RING
SEAT (std.)
BALL
SHIM (.010)
SHIM (.020)
SHIM (.040)
"0" RING
SPRING
CAP, spring

Page F29-l



12
"'~

~ 6<g
18,

/",/
~,>

"

~
,I,

"~
'

(F
or

pa
rt

nu
m
be

rs
,

se
e
ne

xt
pa

ge
)

W
OR

M
GE

AR
CI
RC

LE
DR

IV
E

PI
PI
NG



WORM GEAR CIRCLE DRIVE PIPING
(For illustration, see preceding page)

~

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-20947 1 LABEL
2 PGF-19503 1 KNOB
3 PGF-17930 1 LEVER
4 CONTROL VALVES
5 PGF-18468-15 4 ADAPTER
6 PGF-20986 1 TUBE, L.H.
7 PGF-20990 1 TUBE, R.H.
8 721003 8 NUT
9 778011 10 WASHER, lock

10 PGF-16631 6 CLAMP
11 PGF-9532 4 PLATE
12 MAINFRAME
13 PGF-9531 1 CLAMP
14 742331 2 BOLT (3/8" x 2-1/2")
15 762004 2 WASHER, plain
16 SIDE SHIFT CYLINDER PIPING
17 PGF-20959 2 HOSE
18 PGF-9529 3 CLAMP
19 722003 2 NUT
20 742318 1 BOLT (3/8" x 7/8")
21 PGF-20942 1 TUBE, L.H.
22 PGF-20943 1 TUBE, R.H.
23 DRAWBAR
24 HCF-7629-7 2 ADAPTER

~
25 MOTOR (Ref.) (see Worm Gear Circle Drive

Housing Assembly)

486 Page F30-2



1,1 A

SWIVEL VALVE
(With Circle Reverse Motor and Manual Tilt Moldboard)

(SUPERSEDED)
REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGP-1813 1 VALVE AND PLUG (includes items lilA and
II1B)

1A VALVE BODY (not sold separately, order
item Ill)

1B VALVE PLUG (not sold separately, order
item Ill)

2 742317 2 BOLT (3/8" x 3/4")

3 778011 2 WASHER, lock
4 PGF-8989 1 COVER
5 1007329 1 "0" RING
6 1007330 1 "0" RING

486 Page F31-1



~2
~-3

(C)-4
6-5

___ 18
o

SWIVEL VALVE
(With Circle Reverse Motor and Power Tilt Moldboard)

(SUPERSEDED )
REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGP-2458 1 VALVE AND PLUG (includes i ternslilAand
1I1B)

lA VALVE BODY (not sold separately, order
item Ill)

IB VALVE PLUG (not sold separately, order
item Ill)

2 742317 2 BOLT (3/8" x 3/4")
3 778011 2 WASHER, lock
4 PGF-8989 1 COVER
5 1007329 1 "0" RING
6 1007330 1 "0" RING

486 Page F32-1



~l

___ 18
o

SWIVEL VALVE
(With Worm Gear Circle Drive)

REF. NO. PART NO.

1 PGP-2704

1A

1B

2
3
4
5
fi
7

742317
778011
PGF-8989
1007329
1007330
816003

2
2
1
1
1
4

486

DESCRIPTION

VALVE A1~ PLUG (includes items tllA and
tl1B)

VALVE BODY (not sold separately, order
item til)

VALVE PLCG (not sold separately, order
item #1)

BOLT (3/8" x 3/4")
10;ASHER , lock
COVER
"0" RING
"0" RING
PLUG (not used with Power Tilt Moldboard)

Page F33-1



(F
or

pa
rt

nu
m
be
rs

se
e
ne
xt

pa
ge
)

•

{32
45

45
...
...
...

23
,i/}

'"d

~
__
_4

Il
'

\
~'
27

(J
Q (1
) '"r:
I

24
w f" ......

13
,

_,
r1
0A

1
4
-

~

II'
--
4

45

9~
,5

'1
0
"-
1
5

I
'8

<
,
/

FR
ON

T
ST

EE
RI
N

G
CY

LI
ND

ER
PI
PI
NG

-
aR

BI
TR

al



FRONT STEERING CYLINDER PIPING ~ ORBITROL
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

" I SEE PUMP PIPING
2 PGF-19252 TUBE
3 HCF-2788 CLIP
4 778011 17 WASHER, lock
5 742317 BOLT (3/8" x 3/4")
6 PGF-21280 HOSE (also see items #46 and #47)
7 PGF-17661 VALVE, check
8 HCF-1598-3 ELBOW, 90°
9 PGF-19323-6 ELBOW, 90°
10 PGF-17642 STEERING UNIT (includes item #IOA) (also see

Steering Unit - Orbitrol)
lOA 190143 NUT
II PGF-17666 WHEEL, steering
12 PGF-17660 I SUPPORT
13 741323 2 BOLT (3/8" x 171")
14 762004 10 WASHER, plain
IS 742318 4 BOLT (3/8" x 7/8")
16 PGF-12287-3 ELBOW, 45° swivel
17 PGF-20537 HOSE
18 522004 ELBOW, 90°
19 532142 NIPPLE
20 SEE BASIC HYDRAULIC PIPING
21 PGF-17805 2 HOSE
22 PGF-18190-6 2 ELBOW, 90°
23 PGF-20980 TUBE
24 PGF-20979 TUBE
25 742323 I BOLT (3/8" x 171")
26 PGF-11680 3 CLAMP
27 722003 2 NUT
28 721003 8 NUT
29 PGF-16631 6 CLAMP
30 PGF-9532 4 SPACER
31 PGF-9531 CLAMP
32 742325 BOLT (3/8" x 1-3/4")
33 PGF-20958 HOSE
34 PGF-20957 HOSE
35 742005 BOLT (I/4" x I")
36 762002 2 WASHER, plain
37 778009 WASHER, lock
38 722001 NUT
39 PGF-7487 STRAP
40 PGF-13009 LINK
41 PGF-268 SPRING
42 PGF-12282-5 2 ELBOW, 90° swivel
43 PGF-I0532 CLAMP
44 SEE FRONT STEERING CYLINDER
45 MAINFRAME
46 PGF-I9270 HOSE (used with earlier piping)
47 HCF-10765-8 ADAPTER (used with earlier piping)

486 Page F34-2



(For Part Numbers.
see next page) -0-

486

STEERING UNIT - ORBITROl STEERING

Page F35-1



486 Page F35-2

STEERING UNIT-ORBITROl STEERING
(For illustration, see preceding page)

'-'
REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGF-17642 1 STEERING UNIT (includes items 111 thru /120)
1 190036 1 CONTROL PARTS ASSEMBLY (includes items IlIA

thru II1K)
1A (not sold separately, order item 111)
1B (not sold separately, order item 111)
1C BODY (not sold separately, order item If 1)
1D 190034 6 SPRING, centering
IE 190035 1 PIN, centering
IF 190037 1 "0" RING
1G 190048 1 PLUG, seal
1H 190059 1 SEAT, check
13 190040 1 BALL
1K 190041 1 SPRING, compression
2 190042 1 DRIVE
3 190024 1 SPACER
4 190047 1 PLATE
5 190025 1 GEROTOR SET
6 190046 1 CAP, end
7 190045 7 SCREW
8 190033 1 "O"RING
9 190032 1 BUSHING, locator
10 190031 1 SEAL
11 190029 1 PLATE, mounting
12 190028 1 SEAL

" 13 190049 4 SCREW, cap
14 190082 1 TUBE AND FLANGE ASSEMBLY
15 190083 2 SCREW, cap
16 190081 1 STEERING SHAFT ASSEMBLY
17 190053 2 RING, snap
18 190052 1 BEARING ASSEMBLY
19 190080 1 RING, retaining
20 190143 1 NUT



l--
Q

(F
or

pa
rt
nu

m
be

rs
se

e
ne

xt
pa

ge
)

,

HI
GH

LI
FT

CY
LI
ND

ER
PI
PI
NG



486 Page F36-2

HIGH LIFT CYLINDER PIPING
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

~ PGF-19503 BALL
2 PGF-16191 LEVER
3 CONTROL VALVES
4 PGF-18468-15 2 ADAPTER
5 PGF-20991 TUBE
6 PGF-21128 TUBE
7 SEE FLOW RESTRICTOR
8 PGF-2096I HOSE
9 PGF-14942 I HOSE

10 PGF-12282-5 2 ELBOW, 900 swivel
II SEE HIGH LIFT CYLINDER
12 PGF-9530 CLAMP
13 778013 WASHER, lock
14 742633 BOLT (1/2" x 1-3/4")
15 PGF-11680 CLAMP
16 778011 WASHER, lock
17 721003 NUT



41

LD
BO

AR
D

PI
PI
NG

PO
W
E
R

TI
LT

OM
bi~

ro
lS
te
er
ing

)
(W

ith
r



45 ~31

d )t_4J~

(For part numbers,
seenext paqe)

MOLDBOARD PIPING
POWE ~Wi~hL6rbitrol Steering)

486 Page F37-2



REF. NO.

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

486

POWER TILT MOLDBOAHD PIPING
(With Orbitrol Steering)

(For i11ustratlons, see precpding two pages)

PART NO. QUANTITY

PGF-18468-15
PGF-21000
PGF-21001
PGf-1l942

4
1
1
1

778011
721003
742323
PGF-1l680
722003
742318

6
2
1
5
4
9

742331
762004

2
2

PGF-20952
PGF-9529
PGF-21004
PGF-21003
PGF-16298

2
2
1
1
1

741791
778015
PGF-12282-5
PGF-16317
HCF-1l35
742640
PGF-9530
722005
726005
PGF-18607-5
PGF-21006
PGF-21008
PGF-21005
PGF-21007
PGF-16319

2
2

10
1
1
2
4
6
2
2
1
1
1
1
4

PGF-20954 4

PG-241B
PGF-15741
PGF-15673
778013
PGF-15602
PGF-15603
PGF-19943
064546
PGF-19503
PGF-19558-8

1
1
1
2
2
1
1
1
1
1

DESCRIPTION

ADAPTER
TUBE
TUBE
CLAMP
HAIN HYDRAUI.IC PIPING
NUT
NUT
BOLT 0/8" x 1-1/2")
CLAMP
NUT
BOLT (3/8" x 7/8")

*MAINFRAME
BOLT (3/8" x 2-1/2")
WASHER, plain
MAINFRAME
SIDE SHIFT AND CIRCLE MOTOR PL'E...o
HOSE
CLAMP
TUBE, L.H.
TUBE, R.H.
CLAMP
DRAWBAR
SWIVEL VALVE
BOLT (5/8" x 2-1/2"»)
WASHER, 18ck
ELBOW, 90 swivel
HOSE
HOSE
BOLT (1/2" x 3-1/2")
CLAMP
NUT
NUT, jam
TEE
TUBE
TUBE
TUBE
TUBE
CLIP
CIRCLE (see Drawbar)
HOSE
POWER TILT CYLINDER
CONTROL VALVES
LEVER
BOOT
BUSHING
WASHER, lock
BALL JOINT
ROD
LEVER
FITTING, lubrication
BALL
LABEL

Page F37-3



REF. NO. PART NO.

'-' 53 947023
54 PGF-14256
55 762004
56 PGF-19942
57 742327
58

QUANTITY DESCRIPTION

(Continued from preceding page)

NUT
STUD
WASHER, plain
YOKE
BOLT (3/8" x 2")
STEERING UNIT - ORBITROL STEERING

NOTE: *Mainframe is modified by adding tapblocks as shown.

486 Page F37-4



--
1

(F
or

pa
rt
nu
m
be
rs
.

se
en

ex
tp

ag
e)

19

3

PA
CE

R
RE

AR
ST

EE
RI
NG

CY
LIN

DE
R

PI
PI
NG



486 Page F38-2

PACER REAR STEERING CYLINDER PIPING
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

l" 1 PGF-19503 BALL
2 PGF-16194 LEVER
3 SEE CONTROL VALVES
4 PGF-18468-15 ADAPTER
5 PGF-18190-6 ELBOW, 900
6 PGF-20981 TUBE
7 PGF-20984 TUBE
8 742335 BOLT (3/8" x 3")
9 PGF-15403 CLIP
10 PGF-11680 3 CLAMP
11 778011 3 WASHER, lock
12 722003 3 NUT
13 742323 BOLT (3/8" x 1- 1/2")
14 742327 BOLT (3/8" x 2")
15 PGF-20962 HOSE
16 PGF-20963 HOSE
17 PGF-12282-5 ELBOW, 900 swivel
18 SEE PACER REAR STEERING CYLINDER
19 MAINFRAME



(F
or

pa
rt

nu
m
be
rs

se
e
n

'
ex
t
pa
ge
)

SU
PE

R
RE

AR
ST

EE
RI
NG

CY
LIN

DE
RS

PI
PI
NG



486 Page F39-2

SUPER REAR STEERING CYLINDERS PIPING
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRiPTION

lJ I PGF-19503 BALL
2 PGF-16194 LEVER
3 SEE CONTROL VALVES
4 PGF-18468-15 ADAPTER
5 PGF-18190-6 ELBOW, 900
6 PGF-2098I TUBE
7 PGF-20984 TUBE
8 742335 BOLT (3/8" x 3")
9 PGF-15403 I CLIP
10 PGF-11680 3 CLAMP
II 778011 3 WASHER, lock
12 722003 3 NUT
13 742323 BOLT (3/8" x 1-1/2")
14 742327 BOLT (3/8" x 2")
IS PGF-20954 I HOSE
16 HCF-15105-4 2 TEE
17 PGF-9444 2 HOSE
18 PGF-12282-5 3 ELBOW, 900 swivel
19 PGF-20962 HOSE
20 SEE SUPER REAR STEERING CYLINDERS
21 MAINFRAME



(F
or

Pa
rt

N
um

be
rs
,

se
e
ne

xt
pa

ge
)

SC
AR

IFI
ER

PI
PI
NG



SCARIFIER PIPING
(For illustration, see preceding page)

REF. NO. DESCRIPTIONPART NO. QUANTITY

1 CYLINDER, scarifier (see Scarifier
Cylinder)

HOSE (also see Scarifier Cylinder)
CLAMP

1

2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21

PGF-9442
PGF-11680
721003
778011
PGF-20972
PGF-20973

2
2
2
2
1
1

NUT
WASHER, lock
TUBE
TUBE

*MAINFRAME
ADAPTER
VALVE, cushion
PLATE
BOLT (5/16" x 2-1/2")
WASHER, plain
WASHER, lock
NUT
TUBE
TUBE
PIPING
LEVER
BALL
CONTROL VALVES

PGF-18468-15
PGF-20500
PGF-20536
741174
762002
778010
721002
PGF-20974
PGF-20975

6
1
1
2
2
2
2
1
1

PGF-16189
PGF-19503

1
1

NOTE: * Standard mainframe is modified by adding weldstuds to mount piping

486 PageF40-2



6

8

10

-0-

CHECK VALVE - SCARIFIER

REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGF-20500 1 CHECK VALVE (includes items 111 thru 1110)
1 1 HOUSING (not sold separately~ order item

/10)
2 060274 1 POPPET
3 060207 2 "0" RING SEAL
4 060209 2 BACKUP WASHER
5 060205 2 "0" RING SEAL
6 060273 2 RELIEF HOUSING
7 060260 2 H.P. BALL
8 060272 2 SPRING
9 060271 2 "0" RING SEAL
10 060270 2 RELIEF CAP

486 Page F41-1





(For part numbers,
see next page)

DRAWBAR
(With Circle ReverseHydraulic Motor and Manual Tilt Moldboard)

486 PageGl-l



REF. NO.

1
lA
IB
Ie
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
21A
21B
22
23
24
25

486

(With Circle
(For

PART NO.

PGF-16860
PGF-16860-13
PGF-9236-11
PGF-9236-3
PG-2060
064541
PGF-11874
HTF-367
778019
738009
742890
PGF-I0607
PGF-I0414
PGF-I0413
PGF-17589
PGF-9620
722010
724010
PGF-8948
PGF-8949
PGF-17590
PGF-9617
PGF-9618
PGF-18794
PG-2065
PGF-12993-2

DRAWBAR
Reverse Motor and Manual Tilt Moldboard)
illustration. see preceding page)

(SUPERSEDED)
QUANTITY DESCRIPTION

1
2
2
1
1
2
4

16
8
8

12
6
4
4
4
2

12
12
4
4
4
1
1
1
2
2

DRAWBAR (Includes items #IA thru #IC)
BALL (for service only)
BALL (for service only)
BALL (for service only)
SOCKET
FITTING, lubrication
STUD
SHIM (.063)
WASHER, lock
NUT
BOLT (7/8" x 4-1/2")
WASHER
SHIM (.015)
SHIM (.030)
SHIM (.134)
RETAINER
NUT
NUT, pal
SHIM (.015)
SHIM (.030)
SHIM (.134)
RETAINER, L. H. (shown)
RETAINER, R. H. (opposite)
CIRCLE (includes items #21A and #21B)
LUG (for service only)
STUD (for service only)
TILT ARM - MANUAL TILT MOLDBOARD
BLADES AND EXTENSIONS
CIRCLE LATCH
MAINFRAME

Page G 1-2



23

22

(For part numbers
see next page) •

486

(With Worm . DRAWBARGear Circle Drive and Manual Tilt Moldboard)

Page G2-1



REF. NO.

1
lA
lB
lC
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
20A
20B
21
22
23

486

DRAWBAR
(With Worm Gear Circle Drive and Manual Tilt Moldboard)

(For illustration, see preceding page)

PART NO. DESCRIPTIONQUANTITY

PGF-20730
PGF-16860-13
PGF-9236-11
PGF-9236-3
PG-2060
064541
PGF-11874
HTF-367
778019
738009
742890
PGF-l0607
PGF-l0414
PGF-l04l3
PGF-17589
PGF-9620
722010
724010
PGF-20737-1
PGF-20737-2
PGF-20737-3
PGF-20736
PGF-18794
PG-2065
PGF-12993-2

DRAWBAR (includes items # lA thru #lC)
BALL (for service only)
BALL (for service only)
BALL (for service only)
SOCKET
FITTING, lubrication
STUD
SHIM (.063)
WASHER, lock
NUT
BOLT (7/8" x 4-1/2")
WASHER
SHIM (.015)
SHIM (.030)
SHIM (.l34)
RETAINER
NUT
NUT, pal
SHIM (.015)
SHIM (.030)
SHIM (.134)
RETAINER
CIRCLE (includes items # 20A and #20B)
LUG (for service only)
STUD (for service only)
TILT ARM - MANUAL TILT MOLDBOARD
BLADES AND EXTENSIONS
MAINFRAME

1
2
2
1
1
2
4

16
8
8

12
6
4
4
4
2

12
12
4
4
4
2
1
2
2

Page G2-2



TI
LT

AR
M

-
MA

NU
AL

TI
LT

MO
LD

BO
AR

D

(F
or

pa
rt

nu
m
be
rs
,

se
e
ne
xt

pa
ge
)



TILT ARM - MANUAL TILT MOLDBOARD
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

" 1 PGF-18198 1 TILT ARM (includes item lilA)
lA PGF-15719-1 2 LINK (for service only)
2 742801 4 BOLT (5/8" x 5")
3 PGF-11931 2 PLATE
4 722007 4 NUT
5 724007 4 NUT, pal
6 PGF-17983 1 DUST SHIELD
7 PGF-16337-2 1 MOLDING
8 742162 4 BOLT (5/16" x 1")
9 762003 8 WASHER, plain

10 778010 4 WASHER, lock
11 722002 4 NUT
12 PGF-10503 1 LINK
13 PGF-13175 4 PIN
14 166018 6 PIN, cotter
15 PGF-17902 2 WASHER
16 PGF-5930 2 WASHER
17 742321 1 BOLT (3/8" x 1-1/4")
18 PGF-17732 1 CLAMP
19 778011 1 WASHER, lock
20 722003 1 NUT
21 PGF-9751 1 LINK
22 PGF-9414 1 PIN
23 PGF-20756 1 LINK
24 742630 2 *BOLT (1/2" x 1")
25 778013 2 *WASHER, lock
26 742317 4 *BOLT (3/8" x 3/4")
27 778011 4 *WASHER, lock
28 SWIVEL VALVE
29 PGF-18794 1 CIRCLE (also see Drawar)

* Items 1124 and 1125 used with Swivel Valve - Circle Reverse Motor and
Manual Tilt Moldboard only. Iterns If 26 and 1127 used with Swivel Valve -
Worm Gear Circle Drive only.

486 Page G3-2



8

21A

21

22

(For Part Numbers,
see next page)

DRAWBAR
(With Circle Reverse Hydraulic Motor and Power Tilt Moldboard)

486 Page G4-1



REF. NO.

1
1A
IB
lC
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
21A
21B
22
23
24
25

486

DRAWBAR
(With Circle Reverse Motor and Power Tilt Moldboard)

(For illustration, see preceding page)
(SUPERSEDED )

PART NO. QUANTITY DESCRIPTION

PGF-16860
PGF-16860-13
PGF-9236-11
PGF-9236-3
PG-2060
064541
PGF-11874
HTF-367
778019
738009
742890
PGF-I0607
PGF-I0414
PGF-I0413
PGF-17589
PGF-9620
722010
724010
PGF-8948
PGF-8949
PGF-17590
PGF-9617
PGF-9618
PGF-18882
PGF-16255-2
SPF-ll02-2

DRAWBAR (Includes items # lA thru #IC)
BALL (for service only)
BALL (for service only)
BALL (for servcie only)
SOCKET
FITTING, lubrication
STUD
SHIM (.063)
WASHER, lock
NUT
BOLT (7/8" x 4-1/2")
WASHER
SHIM (.015)
SHIM (.030)
SHIM (.134)
RETAINER
NUT
NUT, pal
SHIM (.015)
SHIM (.030)
SHIM (.134)
RETAINER, L. H. (shown)
RETAINER, R. H. (opposite)
CIRCLE (includes items #21A and #21B)
PLATE (for service only)
BALL (for service only)
TILT ARM - POWER TILT MOLDBOARD
BLADES AND EXTENSIONS
CIRCLE LATCH
KAINFRAME

1
2
2
1
1
2
4

16
8
8

12
6
4
4
4
2

12
12
4
4
4
1
1
1
2
2

Page G4-2



DRAWBAR
(With Worm Gear Circle Drive and Power Tilt Moldboard)

Q_.-B

~-9

~~~-lB~-~.,._

10

~:;
~13

--::::::::;;;;:;:;====:::~:::--..__ ~-15

20A

(For Part Numbers,
see next page)

486 Page G5-1



REF. NO.

1
lA
IB
lC
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
20A
20B
21
22
23

486

DRAW BAR
(With Worm Gear Circle Drive and Power Tilt Moldboard)

(For illustration, see preceding page)

PART NO. QUANTITY DESCRIPTION

PGF-20730
PGF-16860-13
PGF-9236-11
PGF-9236-3
PG-2060
064541
PGF-1l874
HTF-367
778019
738009
742890
PGF-10607
PGF-10414
PGF-10413
PGF-17589
PGF-9620
722010
724010
PGF-20737-1
PGF-20737-2
PGF-20737-3
PGF-20736
PGF-18882
PGF-16255-2
SPF-1102-2

1
2
2
1
1
2
4

16
8
8

12
6
4
4
4
2

12
12
4
4
4
2
1
2
2

DRAWBAR (includes items #IA thru #IC)
BALL (for service only)
BALL (for service only)
BALL (for service only)
SOCKET
FITTING, lubrication
STUD
SHIM (.063)
WASHER, lock
NUT
BOLT (7/8" x 4-1/2")
WASHER
SHIM (.015)
SHIM (.030)
SHIM (.134)
RETAINER
NUT
NUT, pal
SHIM (.015)
SHIM (.030)
SHIM (.134)
RETAINER
CIRCLE (includes items #20A and #20B)
PLATE (for service only)
BALL (for service only)
TILT ARM - POWER TILT MOLDBOARD
BLADES AND EXTENSIONS
MAINFRAME

Page GS-2



TI
LT

AR
M

-
PO

W
ER

TI
LT

M
OL

DB
OA

RD

9

26
~

12
~~

11
~~

22
'2
5

~2
1

(F
or

Pa
rt
N
um

be
rs
,

se
en

ex
tp

ag
e)



486 PageG6-2

TILT ARM - POWER TILT MOLDBOARD
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

" 1 pGF-18218 1 TILT ARM (includes item /I 1A)
lA PGF-10712-1 1 BALL (for service only)
2 742829 3 BOLT (3/4" x 2-3/4")
3 778017 3 WASHER, lock
4 PGF-16338 4 SPACER
5 PGF-17939 1 ARM (includes item 115A)
5A PGF-10712-1 1 BALL (for service only)
6 064538 2 FITTING, lubrication
7 PGF-17910 2 BOLT
8 PGF-17903 1 RETAINER, L. H.
9 PGF-17911 1 RETAINER, R. H.

10 PGF-16252 2 BUSHING
11 722009 2 NUT
12 726009 2 NUT, jam
13 2 TILT CYLINDER
14 PGF-17992 1 DUST SHIELD
15 PGF-16337-2 1 MOLDING
16 742162 4 BOLT (5/16" x 1")
17 762003 8 WASHER, plain
18 778010 4 WASHER, lock
19 722002 4 NUT
20 PGF-I0503 1 LINK
21 PGF-13175 2 PIN
22 166018 4 PIN, cotter
23 PGF-17902 2 WASHER
24 PGF-9751 1 LINK
25 742640 2 BOLT (1/2" x 3-1/2")
26 PGF-9530 4 CLAMP
27 722005 2 NUT
28 726005 2 NUT, jam
29 PGF-9414 1 PIN
30 PGF-20756 1 LINK
31 742317 4 BOLT (3/8" x 3/4")
32 778011 4 WASHER, lock
33 SWIVEL VALVE
34 PGF-18882 1 CIRCLE (also S88 Drawbar)



14
A,1

4B

8
/8~ 9

13
12

~
;f
fl

3

15

BL
AD

ES
AN

D
EX

TE
NS

IO
NS

(1
2

fo
ot

an
d

13
fo
ot
)

6

(F
or

pa
rt
nu
m
be
rs
,

se
en

ex
tp

ag
e)



486 Page G7-2

BLADE AND EXTENSIONS
(12 ft. x 3/4 inch)

(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGU-3695 1 BLADE, complete with bits
1 1 BLADE (not sold separately, order item flO)
2 PGF-17500 1 BIT, L.R. end
2A PGF-17517 1 *EXTENSION, L.R. end
2B PGF-17524 1 %EXTENSION, L.R. end
3 PGF-17499 1 BIT, R.R. end
3A PGF-17518 1 *EXTENSION, R.R. end
3B PGF-17525 1 %EXTENSION, R.R. end
4 PGF-20506 1 BIT, L.R. bottom
4A PGF-20507 1 *BI'T,L.R. bottom
4B PGF-20508 1 %BIT L.R. bottom
5 PGF-20506 1 BIT, R.R. bottom
5A PGF-20507 1 *BIT, R.R. bottom
5B PGF-20508 1 %BIT, R.R. bottom
6 RGF-6462 24 BOLT
6 RGF-6462 20 *%BOLT
7 RGF-6465 6 *BOLT
7 RGF-6465 8 %BOLT
8 721007 24 BOLT
8 721007 26 *BOLT
8 721007 28 %BOLT
9 PGF-20149 1 SUPPORT

10 RGF-6478 4 BOLT, support

"
11 708824 4 BOLT, plug
12 778017 4 WASHER, lock
13 721009 8 NUT, plug and support

14A PGF-18997 2 *STIFFENER
14B PGF-18996 2 %STIFFENER
15 PGF-17484 2 *SHIM, stiffener
15 PGF-17484 4 %SHIM, stiffener

NOTE: * For use with 1 ft. extensions
% For use with 2 ft. extensions



BLADE AND EXTENSIONS
(13 ft. x 3/4 inch)

(Continued from preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGU-3694 1 BLADE, complete with bits
1 1 BLADE (not sold separately, order item 110)
2 PGF-17500 1 BIT, L. H. end
2A PGF-17517 1 *EXTENSION, L. H. end
2B PGF-17524 1 %EXTENSION, L. H. end

3 PGF-17499 1 BIT, R. H. end
3A PGF-17518 1 *EXTENSION, R. H. end
3B PGF-17525 1 %EXTENSION, R. H. end

4 PGF-20507 1 BIT, L. H. bottom
4A PGF-20508 1 *BIT, L. H. bottom
4B PGF-20509 1 %BIT, L. H. bottom
5 PGF-20506 1 BIT, R. H. bottom
5A PGF-20507 1 *BIT, R. H. bottom

5B PGF-20508 1 %BIT, R. H. bottom
6 RGF-6462 25 BOLT
6 RGF-6462 21 *%BOLT
7 RGF-6465 6 *BOLT
7 RGF-6465 8 %BOLT
8 721007 25 NUT
8 721007 27 *NUT
8 721007 29 %NUT
9 PGF-20149 1 SUPPORT

10 RGF-6478 4 BOLT, support

11 708824 4 BOLT, plug
12 778017 4 WASHER, lock "13 721009 8 NUT, plug and support

14A PGF-18997 2 *STIFFENER
14B PGF-18996 2 %STIFFENER
15 PGF-17484 2 *SHIM, stiffener

15 PGF-17484 4 %SHIM, stiffener

NOTE: * For use with 1 foot extensions
% For use with 2 foot extensions

486 Page G7-3





26

14

3 2

(F
or

pa
rt
nu
m
be
rs
,

se
en

ex
tp

ag
e)

CI
RC

LE
LA

TC
H

J



486 Page G8-2

CIRCLE LATCH - CIRCLE REVERSE HYDRAULIC MOTOR
(For illustration, see preceding page)

(Superseded)

a, REF. NO. PART NO. QUANTITY DESCRIPTION

I HCF-6050 1 SOLENOID (also see Solenoid)
2 742001 4 BOLT (1/4" x 1/2")
3 778009 4 WASHER, lock
4 783003 PIN
5 166008 PIN, cotter
6 PGF-16889 LATCH
7 742848 1 BOLT (3/4" x 7W')
8 726009 2 NUT, jam
9 SEE DRAWBAR
10 PGF-16916 COVER
11 742159 4 BOLT (5/16" x 5/8")
12 778010 4 WASHER, lock
13 762003 4 WASHER, plain
14 PGF-16430 KNOB, switch (also see Circle Reverse

Hydraulic Motor Piping)
15 HCF-6357 CONNECTOR
16 PGF-18418 WIRE, ground
17 BOLT (see Control Valves)
18 WASHER, lock (see Control Valves)
19 PGF-16589 WIRE (connector to relay)
20 PGF-16452 RELAY (includes items #21 and #22)
21 NUT (included in item #20)
22 WASHER, lock (included in item #20)
23 742005 2 BOLT (1/4" xl")
24 762002 4 WASHER, plain
25 778009 2 WASHER, lock
26 722001 2 NUT
27 PGF-16591 1 WIRE (relay to solenoid)
28 HCF-2464 6 CLAMP
29 PGF-16590 WIRE (also see Wiring Diagram)
30 SEE CONTROL VALVES



1

(F
or

n
..
r+

...
...

nu
m
be
r.;

se
e
ne
xt

pa
ge

)
•

SO
LE

NO
ID



486 Page G9-2

SOLENOID
(For illustration, see preceding page)

(SUPERSEDED)

REF. NO. PART NO. QUANTITY DESCRIPTION

0 HCF-6050 SOLENOID (includes items #1 thru #22)
CASE AND COIL (not sold separately, see

item #0)
2 432269 COVER
3 432271 WASHER, felt
4 432270 WASHER, felt
5 432528 2 SCREW
6 432522 3 WASHER, lock
7 432529 SCREW
8 432534 WASHER
9 432532 BRACKET
10 432530 WASHER
11 432272 SPRING, contact
12 432273 CONTACT AND SUPPORT
13 432274 INSULATOR
14 432275 ROD, push
15 432276 PLUNGER
16 432277 BOOT
17 432278 CLAMP
18 432526 SCREW
19 432524 NUT
20 432536 WASHER
21 432281 LINK AND SCREW ASSEMBLY
22 432279 BRACKET ASSEMBLY (includes items #22A

thru #22K)
22A 432525 2 NUT
22B 432523 2 WASHER, lock
22C 432535 WASHER
22D 432533 WASHER
22E 432529 2 SCREW
22F 432522 2 WASHER, lock
22G 432537 BRACKET
22H 432539 INSULATOR
22J 432538 CLIP, terminal
22K 432280 BOLT



19
20

\
2h
,

\

22
~r

25
'C
)

32

11
~~ -« \131
2

\
16

14
17

(F
or

Pa
rt
N
um

be
rs
,

se
e
ne

xt
pa

ge
)

O
-O

A

BL
AD

E
LI
FT

CY
LI
ND

ER



486 PageGlO-2

BLADE LIFT CYLINDER
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

" 0 PGU-1958 1 CYLINDER, R.H. (includes items III thru 1137)
OA PGU-1959 1 CYLINDER, L.H. (includes items III thru 1137)
1 PGF-16924 1 CYLINDER
2 HCF-14312-12 1 NUT
3 PGF-10804 1 SPREADER, outer
4 PGF-11753 2 CUP
5 PG-A-320 1 PISTON
6 1007218 1 "0" RING
7 PGF-11801 1 SPREADER, inner
8 1007342 1 "0" RING
9 SP-A-76 1 HEAD

10 PGF-9648-29 1 "0" RING
11 SPF-1122 1 FELT
12 PGF-9225 1 WIPER
13 SPF-1098 1 WASHER
14 SPF-1094 1 RING, snap
15 PGF-10840 4 STUD
16 722007 4 NUT
17 724007 4 NUT, pal
18 PGF--19903 1 ROD
19 PGF-11856 4 SHIM (.010)
20 MGF-1992 4 SHIM (.024)
21 PGF-19042 1 CAP
22 064015 1 FITTING, lubrication
23 986318 2 BOLT (5/8" x 3-3/4")

" 24 778015 2 WASHER, lock
25 722007 2 NUT
26 PGF-17256 2 HOUSING, ball socket (includes item 1130)
27 PGF-17253-1 12 SHIM (.005)
28 PGF-17253-2 12 SHIM (.007)
29 PGF-17253-3 12 SHIM (.020)
30 2 CAP (not sold separately, order item 1126)
31 742842 8 BOLT (3/4" x 6")
32 064538 2 FITTING, lubrication
33 778017 8 WASHER, lock
34 722009 8 NUT
35 PGF-17250-1 3 SHIM (.005)
36 PGF-17250-2 3 SHIM (.007)
37 PGF-17250-3 3 SHIM (.020)
38 PGF-9246 2 PIN
39 722009 4 NUT
40 755148 4 SCREH, set
41 PGF-9245 2 PIN



28
29

~

C1 - - -
(F
or

pa
rt

nu
m
be

rs
se
e

•
ne

xt
pa

ge
)

11 "
10

j)
J~

1/

BL
AD

E
SI
DE

SH
IF
T

CY
LI
ND

ER



BLADE SIDE SHIFT CYLINDER
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

" 0 PGU-2909 1 CYLINDER, side shift (includes item III
thru 1130)

1 PGF-10500 1 CYLINDER
2 PGF-I0498 4 ROD, tie
3 PG.F-I0499 1 ROD, tie
4 1007250 1 "0" RING
5 PGF-16915 1 BASE
6 810001 1 PLUG
7 722007 10 NUT
8 PG-889 1 SOCKET
9 PG-890 1 BALL

10 PGF-3209 1 NUT
11 166089 1 PIN, cotter
12 911012 1 NUT
13 PGF-3255 2 SPREADER
14 PGF-11776 2 CUP
15 PG-A-862 1 PISTON
16 PGF-19907 1 ROD, piston
17 1007250 1 "0" RING
18 PG-A-2501 1 HEAD
19 724007 5 NUT, pal
20 PGF-9648-30 1 "0" RING
21 PGF-10084 1 FELT
22 PGF-1727 1 WIPER
23 RGF-1293 1 WASHER
24 PGF-9420 1 RING, snap
25 778015 2 WASHER, lock
26 PGF-19042 1 CAP
27 064538 1 FITTING, lubrication
28 PGF-1l856 4 SHIM (.010)
29 MGF-1992 6 SHIM (.024)
30 986318 2 BOLT (5/8" x 3-3/4")

486 PageGll-2



CI
RC

LE
RE

VE
RS

E
HY

DR
AU

LI
C

MO
TO

R

34
-

_1
{3
5

36
1_
33

30
,3
0A

-~
30
B
~

2

~3
~

~
....
.lC

IF
lB
/~
id
'lE

(F
or

pa
rt
nu
m
be
rs
.

se
e
ne
xt

pa
ge
)

-
0
-



REF. NO.

o
1

lA
IB

lC
10
IE
IF
IG
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
,19
20
21
22
23
24
25
26
27
28
29
29A
29B
30

30A
30B
31
32
33
34
35
36
37

486

PART NO.

PGU-3488

PGU-9232

PGF-8902
PGF-13259
PGF-13258
1007223
HCF-2142
HCF-2069
812003
PGF-9769
810003
HCF-2159
726003
PGF-8252
PGF-8938
742003
778009
1007111
PGF-13591
PGF-13590
1007112
PGF-9249
PGF-9250
913010
PGF-16868
HCF·13061·5
1007242
PG-2502
PGF-9648-27
PGF-7022
PGF-7026
PGF-13171
PGF-4515
PGF-19884
PGU-3487

PGF-8909
PGU-1668

PGF-8906
PGF-8907
722007
724007
PGF-8243
PGF-7414
PGF-9738
064006
PG-2499

(For
CIRCLE REVERSE HYDRAULIC MOTOR
illustration, see preceding page)

(SUPERSEDED)
QUANTITY DESCRIPTION

1 MOTOR, circle reverse (includes items #1
thru 1132)

CYLINDER, L.H. and R.H. (includes item
IlIA thru 111G)

BODY (not sold separately, order item Ill)
PLUG, valve (not sold separately, order

item 111)
BUSHING
CAP
CAP
"0" RING
SPRING
PLUG
PLUG
STUD
PLUG
PLUG
NUT, jam
SCREW
LEVER
BOLT (1/4" X 3/4")
WASHER, Lock
"0" RING
BUSHING
BUSHING
"0" RING
LEVER
LEVER
NUT, huglock
PISTON
"0" RING
"0" RING
RAM HEAD
"0" RING
WIPER, felt
SEAL, leather
WASHER
RING, snap
ROD
PISTON ROD
ROD (not sold separately, order item #29)
BUSHING
PISTON BUSHING (includes items #30A and

1130B)
BUSHING
BUSHING
NUT
NUT, pal
COVER
BOLT, locking wire
WIRE, locking
FITTING, lubrication
PINION

2

1
1

2
1
1
2
1
2
4
8
2
6
2
2
2
2
2
2
2
2
2
1
1
2
2
2
2
2
2
2
2
2
2
1
1
1
1
1

1
1
8
8
1
2
1
1
1

Page G12·2



(Continued from preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

38 PGF-8908 2 BUSHING
39 PG-2635 1 HOUSING
40 PGF-8903 1 CAP
41 064538 4 FITTING, lubrication
42 742318 2 BOLT (J/r,., x 7/R")
43 778011 2 WASHER, lock
44 PGF-18433 1 PLUG
45 742887 2 BOLT (7/811 x 3-3/4")
46 722010 2 NUT
47 724010 2 NUT, pal
48 741791 3 BOLT (5/8" x 2-1/2")
49 778015 6 WASHER, lock
50 721007 3 NUT
51 741789 3 BOLT (5/8" X 2")
52 PGF-8896 2 PIN
53 721003 2 NUT
54 758058 2 SCREW, set
55 PGF-8248 4 WASHER
56 PGF-8731 2 WASHER
57 PGF-8728 2 ROLLER
58 PGF-96l9 2 PIN
59 166017 2 PIN, cotter
60 722005 2 NUT
61 726005 2 NUT, jam

486 Page G12-3





486

(For part numbers,
see next page)

CIRCLE DRIVEWORM GEARSSEMBLY -
HOUSINGA P'g' Gl3.1



REF. NO.

1
2
3
4
5
6
7
8
9
9A

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51

486

DESCRIPTION

WORM GEAR CIRCLE DRIVE HOUSING ASSEMBLY
(For illustration, see preceding page)

PART NO. QUANTITY

PG-2686
HCF-2333
064538
HCF-6418
741478
778012
722004
PGF-20661
318474

1
1
1
1
7

18
11
1
1
1

HCF-I0502-46
194446
979156
PGF-20643
PGF-21190-1
PGF-21190-2
PGF-20637
PGF-20655-1
PGF-20655-2
PGF-20655-3
PGF-20655-4
PGF-20641
194447
PGF-20679
PG-2689
PGF-20656
PG-2685
810004
810005
563006
HCF-1712
PGF-9374
810001
PGF-20657
PGF-20659
PGF-20,528
313485
319043
ASF-7471
PGF-20625
PGF-20654-1
PGF-20654-2
PGF-20654-3
PGF-20654-4
PG-2688
PGF-20646
194356
313482
319039
PGF-21189-1
PGF-21189-2
PGF-20642

1
1
6
1

AR
AR
1

AR
AR
AR
AR
1
1
1
1
1
1
1
1
1
1
1
1
1
1
4
2
2
6
1

AR
AR
AR
AR
1
1
1
2
2

AR
AR
1

CAP
BREATHER
FITTING, lubrication
BREATHER (not used on earlier models)
BOLT (7/16" x 1-1/4")
WASHER, lock
NUT
STUD
BEARING (includes item #9A)
RACE, outer (not sold separately, order

item 119)
RING, snap
SEAL
BOLT
RETAINER
SHIM (.005)
SHIM (.020)
GEAR, worm
SHIM (,005)
SHIM (.007)
SHIM (.010)
SHIM (.020)
SHAFT
SEAL
RING
PINION
GASKET
HOUSING
PLUG
PLUG (not used on earlier models)

*ELBOW 900,
*NIPPLE
*CAP
*PLUG
GASKET
MOTOR (see Motor - Worm Gear Circle Drive)
STUD
CONE, bearing
CUP, bearing
STUD
WORM
SHIM (.005)
SHIM (.007)
SHIM (.010)
SHIM (.020)
CAP
SPACER
SEAL
CUP, bearing
CONE, bearing
SHIM (.005)
SHIM (.020)
RETAINER

Page G13·2



REF. NO.

52
53
54
55
56
57
58
59
60
61
62

486

(Continued from preceding page)

PART NO. QUANTITY DESCRIPTION

PGF-20653-1 AR SHIM (.005)
PGF-20653-2 AR SHIM (.007)
PGF-20653-3 AR SHIM (,010)
PGF-20653-4 AR SHIM (.020)
PG-2700 1 CAP
741482 6 BOLT (7/16" x 1-3/4")
778019 3 WASHER, lock
741880 1 BOLT (7/8" x 2")
741888 2 BOLT (7/8" x 4")
PGF-20939 1 SCREW
PGF-15413 2 PIN, dowel

* Used on earlier models only.

Page G13-3



«~;-"'\P,~
11--0 f<:::~.~'~.'.\'.::0

I( \\l1;~t/
,--(1f i~ ~v/y:15

4"- .~~ 16

2

25

MOTOR - WORM GEAR CIRCLE DRIVE

REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGF-20659 1 CHAR-LYNN MOTOR (includes items #1 thru #29)

1 190203 6 BOLT
2 190204 SEAL (also see item#:30)
3 190205 RETAINER, bearing and seal
4 190206 WASHER, back-up (also see item #30)
5 190207 SEAL, quad. (also see item #30)
6 190208 2 RACE, bearing
7 190209 BEARING, thrust
8 190210 SEAL, "0" RING (also see item #30)
9 190211 BEARING, radial
10 190212 SHAFT, output (splined)
11 190214 PIN, valve sleeve
12 190215 SPRING
13 *SLEEVE, valve
14 190217 POPPET, check valve (also see item #30)
15 190218 BUSHING, radial
16 190219 SPACER, drive
17 190220 DRIVE
18 190221 RACE, bearing
19 190222 BEARING, thrust
20 190223 RACE, bearing
21 1 *HOUSING
22 190225 3 SEAL, "0" RING (also see item #30)
23 190226 PLATE, wear
24 190155 7 WASHER, lock
25 190227 7 BOLT
26 190228 GEROLER
27 190229 SPACER
28 190232 1 CAP, end
29 190230 7 BOLT
30 190231 MOTOR REPAIR SEAL KIT (includes items

#2,4,5,8, 14 and #22)
NOTE: *Not sold separately, order item #0)

486 Page G14-1



HIGH LIFT CYLINDER

REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGU-3720 1 CYLINDER, high lift (includes items #1 thru #17)
1 PGU-2389 1 CYLINDER (includes items #1A thru #1C)
1A 1 CYLINDER (not sold separately, order item #1)
1B PGF-9227 2 BUSHING
1C 064538 2 FITTING, lubrication
2 HCF-14148-16 1 NUT
3 PGF-20518 2 BEARING
4 PGF-21150 1 PISTON
5 HCF-14227-59 1 SEAL
6 HCF-16565-16 2 RING
7 PGF-9648-61 1 "0" RING
8 PGF-20517 1 BEARING
9 PGF-20543 1 RING

10 PGF-9648-24 1 "0" RING
11 PG-2675 1 HEAD
12 PGF-9305 10 STUD
13 HCF-13816-14 1 SEAL
14 HCF-16556-14 1 RING, snap
15 HCF-16632-15 1 RING, snap
16 PGP-20516 1 ROD (includes items #16A thru #~6C)
16A 1 ROD (not sold separately, order item #l6)
16B PGF-9232 1 BUSHING
16C 064541 1 FITTING, lubrication
17 HCF-14148-7 10 NUT
18 PGF-9224 2 PIN
19 721005 2 NUT
20 758094 2 SCREW, set

486 Page G15-1



7 __

3~
4-®
5-~

HIGH LIFT ARM

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGPS-1879 1 BEARING CAP (two pieces)
2 PGPS-1757 1 BEARING CAP (two pieces)
3 PGF-10234 2 STUD
4 778021 4 WASHER, lock
5 722015 4 NUT
6 AJF-3100 2 STUD
7 064538 4 FITTING, lubrication
8 PGF-14479 1 ARM
9 741630 1 BOLT (1/2" xl")

10 778013 1 WASHER, lock
11 PGF-15059 1 PIN
12 ROD (see High Lift Cylinder)
13 PGF-19046 1 ROD, high lift
14 MGF-1992 4 SHIM (.024)
15 PGF-1l856 4 SHIM (.010)
16 PGF-19042 2 CAP
17 742790 4 BOLT (5/8" x 2-1/4")
18 778015 4 WASHER, lock
19 722007 4 NUT

486 Page G16-1



POWER TILT MOLDBOARD CYLINDER
REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGU-8416 1 CYLINDER UNIT (includes items If 1 thru #21)
1 PGF-19054 1 CYLINDER
2 911008 1 NUT, huglock
3 PGF-9648-12 1 "0" RING
4 AS-1076 1 PISTON
5 1007338 1 "0" RING
6 AS-1078 1 HEAD
7 HCF-1350 4 STUD
8 778013 4 WASHER, lock
9 722005 4 NUT

10 1007218 1 "0" RING
11 PGF-7022 1 FELT
12 PGF-7026 1 SEAL
13 PGF-13171 1 WASHER
14 PGF-4515 1 RING, snap
15 PGF-19053 1 ROD, piston
16 MGF-1992 2 SHIM (.024)
17 PGF-11856 2 SHIM (.010)
18 PGF-19042 2 CAP
19 778015 4 WASHER, lock
20 ·741793 4 BOLT (5/8" x 3")
21 064538 2 FITTING, lubrication

486 Page GI7-I





P
t
Nu

mb
er

s,
~~

DR
~O

~P
-~
BO

~X
~A

:S
S:
:E
~M

B~
L:Y

~~
__

(F
or

ar
)

NT
IN
G

AN
D

L
_
_

se
_e

n_
ex

_t
_p

a_
ge

~T
:R
A:
N:
SM

:IS
:S
_IO

_N
_M

_O
U

__
:;_ J

39

/4
0

41
'~
~2

2 ~~
42

34
,35

,36
37

3V



TRANSMISSION MOUNTING AND DROP-BOX ASSEMBLY
(For illustration see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

" 1 PGF-20041 1 POWERSHIFT TRANSMISSION (includes items #1 A
thru #1C) (also see transmission manual)

1A 1 SHAFT, drive
1B 1 BEARING
1C 1 SHAFT, drive
2 PGF-20351 1 RACE, bearing
3 PGF-20650 1 GASKET
4 PGF-20079 1 PLATE, adapter
5 978105 2 CAPSCREW
6 978155 2 CAPSCREW
7 PGF-20649 2 GASKET
8 PGF-20212 1 HOUSING (includes items #8A thru #8D)
8A 1 HOUSING (not sold separately, orderitem #8)
8B 1 COVER (not sold separately, order item #8)
8C 1000162 1 PIN, dowel
8D 1000165 1 PIN, dowel
9 313454 2 CUP, bearing

10 312999 2 CONE, bearing
11 PGF-20054 1 GEAR
12 313480 2 CUP, bearing
13 319037 2 CONE, bearing
14 PGF-20055 1 GEAR
15 995129 4 CAPSCREW
16 995114 1 CAPSCREW
17 778011 16 WASHER, lock
18 986062 1 CAPSCREW
19 778010 1 WASHER, lock
20 995165 1 CAPSCREW
21 995167 4 CAPSCREW
22 778012 7 WASHER, lock

"
23 PGF-20648-1 AR SHIM (.005)
24 PGF-20648-3 AR SHIM (.010)
25 PGF-20648-4 AR SHIM (.020)
26 HCF-10502-15 1 RING, snap
27 194438 1 SEAL
28 PG-2660 1 CAP
29 PGF-20213-1 1 DRIVE, right angle
30 PGF-20211 3 STUD
31 778009 3 WASHER, lock
32 722001 3 NUT
33 960039 12 SCREW, nylok
34 PGF-20647-1 AR SHIM (.005)
35 PGF-20647-3 AR SHIM (.010)
36 PGF-20647-4 AR SHIM (.020)
37 PG-2659 1 CAP
38 194437 1 SEAL
39 741498 2 BOLT (7/16" x 3-3/4")
40 PGF-20365 1 GASKET
41 PGF-20203 1 COVER
42 721004 2 NUT
43 741630 4 BOLT (1/2" x I")
44 778013 4 WASHER, lock
45 PGF-20085 1 COVER
46 PGF-20209 1 GASKET
47 741319 1 BOLT (3/8" x 1~')
48 741321 11 BOLT (3/8" x 1-1/4")

486 Page Hl-2



17

12
~

PO
W
ER

SH
IF
T

CO
NS

OL
E

AN
D

LIN
KA

GE



'0
.>

/,'
jJ

~':
~3

5
42
/

NO
LIN

KA
GE

PO
W
ER

SH
IF
T

CO
NS

OL
E

A

(F
or

pa
rt

nu
m
be

rs
,

se
e
ne

xt
pa

ge
)



POWERSHIFT CONSOLE AND LINKAGE
(For illustrations, see preceding two pages)

REF. NO. PART NO. QUANTITY DESCRIPTION

PGF-20383 SHIFT LEVERS
2 PGF-20378 TOWER
3 741002 4 BOLT (1/4" x 5/8")
4 778009 8 WASHER, lock
5 741005 4 BOLT (1/4" xl")
6 762002 4 WASHER, lock
7 721001 4 NUT
8 720097 3 SCREW
9 778008 3 WASHER, lock
10 778010 9 WASHER, lock
11 PGF-20380 1 COVER
12 747082 6 SCREW
13 722002 27 NUT
14 PGF-16262-4 9 JOINT, ball
15 PGF-20227 SHAFT
16 PGF-20233 SHAFT
17 PGF-20228 SHAFT
18 PGF-20217 2 SHAFT
19 HCF-15935 3 YOKE
20 783006 3 PIN, clevis
21 166017 3 PIN, cotter
22 PGF-20234 SHAFT
23 PGF-20208 1 SUPPORT, transmission
24 742789 4 BOLT (5/8" x 2")
25 778015 8 WASHER, lock
26 722007 4 NUT
27 741787 4 BOLT (5/8" x 112")
28 PGF-20223 SUPPORT, linkage
29 PGF-20230 SUPPORT, linkage
30 741323 4 BOLT (3/8" x 112")
31 778011 4 WASHER, lock
32 762004 4 WASHER, plain
33 721003 3 NUT
34 PGF-20362-1 4 BEARING support
35 PGF-20362-2 2 BEARING, support
36 PGF-20323 4 SCREW, safety
37 4 WIRE, safety
38 733001 4 NUT, jam
39 PGF-20218 ARM
40 PGF-20220 SPACER
41 PGF-20224 ARM
42 PGF-20231 ARM
43 PGF-20235 SHAFT
44 PGF-20232 ARM
45 PGF-20226 ARM
46 PGF-20221 SPACER
47 PGF-20219 SPACER
48 PGF-20225 ARM
49 CAB
50 MAINFRAME
51 TRANSMISSION
52 ENGINE MOUNTS
53 SPEED RANGE VALVE

486 Page H2-3





PO
W
ER

SH
IF
T

TR
AN

SM
IS
SI
ON

PI
PI
NG



II

L__JJ

A~~~
:-------'

35

486

II
II

~I

36

34

(For part numbers,
see next page)

POWERSHIFT TRANSMISSION PIPING

Page H3-2



POWERSHIFT TRANSMISSION PIPING
(For illustration, see preceding two pages)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 883009 REDUCER
2 PGF-18472-16 2 ELBOW, 90°
3 PGF-20329 TUBE
4 HCF-12825-6 TEE
5 883007 i REDUCER
6 PGF-18472-14 ELBOW, 90°
7 HCF-7629-7 3 ADAPTER
8 PGF-20328 1 TUBE
9 PGF-18468-17 2 ADAPTER
10 HCF-18187 FILTER (also see Filter)
11 PGF-20330 TUBE
12 PGF-2012l VALVE (also see Range Valve Mounting)
13 PGF-20366 ELBOW
14 PGF-17008 HOSE
15 934009 REDUCER
16 977004 TEE
17 563005 ELBOW, 90°
18 SEE POWERSHIFT TRANSMISSION COOLING
19 PGF-18472-3 ELBOW, 90°
20 PGF-21171 1 TUBE
21 PGF-184684 2 ADAPTER
22 HCF-18446 FILTER
23 PGF-22172 TUBE
24 HCF-7629-3 ADAPTER
25 PG-2709 1 MANIFOLD
26 741325 2 BOLT (3/8" x 1-3/4")
27 778011 2 WASHER, lock (not shown)
28 721003 2 NUT (not shown)
29 PGF-20599 BRACKET
30 PGF-20786-1 14 ELBOW, 90°
31 PGF-20787-1 2 ADAPTER
32 PGF-20692-5 TUBE
33 PGF-20692-4 TUBE
34 PFG-20692-3 TUBE
35 PGF-20692-2 TUBE
36 PGF-20692-1 TUBE
37 PGF-20692-7 TUBE
38 PGF-20692-6 TUBE
39 PGF-20692-8 1 TUBE
40 HCF-18866 8 STRAP
41 HCF-7629-5 ADAPTER
42 PGF-20703 TUBE
43 PGF-18472-10 ELBOW,90°
44 977003 TEE
45 564004 ELBOW, 45°
46 527142 NIPPLE
47 PGF-20373 HOSE
48 HCF-4452-2 2 CLAMP
49 945005 PLLG
50 PGF-20701 rUBE
51 PGF-20702 1 TUBE
52 PGF-20356-5 2 ELBOW, 45°
53 526005 REDUCER

486 Page H3-3



486 Page H3-4

(Continued from preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

tI 54 PGF-18481-3 ELBOW, 450
55 PGF-20664 TUBE
56 HCF·I0765-7 ADAPTER
57 PGF-20797 BREATHER
58 PGF-9520 2 CLIP
59 PGF-20795 1 BRACKET
60 742161 4 BOLT (5/16" x 7/8")
61 778010 6 WASHER, lock
62 722002 5 NUT
63 762002 7 WASHER, plain
64 742162 BOLT (5/16" xl")
65 741159 BOLT (5/16" x 5/8")
66 HCF-15105-1 2 TEE
67 PGF-18468-3 2 ADAPTER
68 PGF-21192 TUBE
69 HCF-12823-3 CONNECTOR
70 PGF-21191 TUBE
71 PGF-11907 SWITCH (also see High or Low Headlights with Combination

Stop and Taillights)
72 816000 PLUG (used without Taillights)
73 922002 BUSHING
74 HCF-15822 ADAPTER
75 HCF-I0505 SCREW, bleeder
76 934020 REDUCER
77 PGF-18472-19 ELBOW, 900
78 PGF-21197 1 TUBE

" 79 HCF-4452-3 4 CLAMP
80 PGF-13857 HOSE
81 PGF-21197 TUBE
82 PGF-18468-20 ADAPTER
83 532367 1 NIPPLE
84 522009 1 ELBOW; 900
85 533359 2 NIPPLE
86 HCF-4452-4 6 CLAMP
87 HCF-1537 HOSE
88 564009 1 ELBOW, 450
89 PGF-20639 2 NIPPLE
90 HCF-2583 HOSE
91 PGF-20704 1 TUBE
92 PGF-16711 2 BRACKET
93 SEE TRANSMISSION HYDRAULIC TANK AND

MOUNTING
94 SEE TRANSFER CASE ASSEMBLY
95 SEE TRANSFER CASE GUARD
96 SEE FOOT BRAKE
97 SEE TRANSMISSION MOUNTING AND DROP-BOX

ASSEMBLY
98 MAIN FRAME



RANGE VALVE MOUNTING

REF. NO. PART NO.

lA 382561
2 PGF-20693
3 742327
4 778011
5 742164
6 778010
7 722002
8 PGF-20398

DESCRIPTIONQUANTITY

1
6
6
3
3
3

VALVE (includes item #IA) (also see Valve ~ Range)
GASKET
SUPPORT
BOLT (3/8" x 2")
WASHER, lock
BOLT (5/16" x 1~")
WASHER, lock
NUT
MOUNT, L.H. (also see Engine Mounting)

486 Page H4-1



9

10

1

:=::::::~--7

~---8

2 1

VALVE- RANGE

II REF. NO. PART NO. QUANTITY DESCRIPTION

0 PGF·20121 VALVE(includes items #1 thru #13)
1 382549 BODY
2 382553 PLUG
3 382555 PLUG
4 382554 PIN, spring
5 382552 1 SEAL
6 382551 2 BALL
7 382550 2 SPRING
8 382556 2 "0" RING
9 382557 2 PLUG
10 382560 1 PLUG
11 382559 2 PLUG
12 382558 2 PLUG
13 382561 GASKET

486 Page HS-l



1,lA

(For Part Numbers,
see next page)

TRANSMISSION HYDRAULIC TANK AND MOUNTING

486 Page H6-1



486 Page H6-2

TRANSMISSION HYDRAULIC TANK AND MOUNTING
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

'-' PGF-20J22 TANK (includes items #1 A thru #1 G)
lA TANK (not sold separately, order item #1)
IB PGF-20310 FILTER
lC PGF-20309 CAP
1D PGF-20311 GASKET
IE PGF-20314 CAP
IF PGF-20312 WASHER
IG 879025 NUT, acorn
2 810004 PLUG
3 810007 1 PLUG
4 PGF-20797 2 BREATHER
5 ASF-5756 2 PETCOCK
6 PGF-20123 SUPPORT, clutch housing and tank
7 742317 4 BOLT (3/8" x 3/4")
8 778011 4 WASHER, lock
9 PGF-20249 1 BOLT
10 742828 3 BOLT (3/4" x 20.")
11 762009 2 WASHER, plain
12 PGF-15665 I WASHER
13 778017 4 WASHER, lock
14 722009 4 NUT
15 PGF-20409 GUARD
16 742790 4 BOLT (5/8" x 2711")
17 778015 4 WASHER, lock
18 722007 4 NUT

'-' 19 MAINFRAME



TRANSMISSION FILTER MOUNTING

REF. NO. PART NO. QUANTITY DESCRIPTION

HCF-18187 FILTER (also see Filter - Transmission)
2 PGF-20344 1 SUPPORT
3 742317 4 BOLT (3/8" x 3/4")
4 762004 4 WASHER, plain
5 778011 4 WASHER, lock
6 722003 4 NUT
7 741476 2 BOLT (7/16" xl")
8 778012 2 WASHER, lock
9 762005 2 WASHER, plain

486 Page H7-1



4

7

'-' FILTER - TRANSMISSION

REF. NO. PART NO. QUANTITY DESCRIPTION

0 HCF-18187 FILTER (includes items #1 thru #7)
I 063093 ELEMENT
2 063079 CASE
3 063091 COVER AND RELIEF VALVE
4 063081 I BRACKET
5 063082 2 RING, clamping
6 063083 I GASKET, cover
7 063084 2 CAPSCREW

-0-

486 Page H8-1



(F
or

pa
rt

nu
m
be

rs
,

se
e
ne
xt

pa
ge

)

20

TR
AN

SM
IS
SI
ON

CO
OL

IN
G-

PO
W
ER

SH
IF
T



486 Page H9-2

TRANSMISSION COOLING - POWERSHIFT
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

II 1 PGF-12282-7 ELBOW, 90° swivel
2 PGF-17024 1 HOSE
3 PGF-16710 3 CLIP
4 PGF-16711 2 ANGLE
5 742160 2 BOLT (5/16" x 3/4")
6 762003 3 WASHER, plain
7 778010 3 WASHER, lock
8 722002 3 NUT
9 BOLT AND LOCKWASHER ON ENGINE
10 PGF-12294-8 2 ADAPTER, swivel (used with 24" Radiator)
II PGF-12287-5 2 ELBOW, 450 swivel (used with 30" Radiator)
12 PGF-16640 HOSE
13 HCF-2570 CLAMP
14 742164 BOLT (5/16" x 1~")
15 SEE POWERSHIFT TRANSMISSION PIPING
16 563004 ELBOW, 900
17 PGF-18053 SENDER, temperature
18 HCF-18223 SENDER, pressure
19 PGF-21198 HARNESS, wiring
20 HCF-15884 GAUGE, pressure
21 PGF-17942 GAUGE, temperature
22 TRANSMISSION



(F
or

pa
rt

nu
m
be

rs
,

ne
xt

pa
ge

)
se

e

CL
UT

CH
CU

T-
OF

F
SE

LE
CT

OR



CLUTCH CUT-OFF SELECTOR
(For illustration, see preceding page)

lJ REF. NO. PART NO. QUANTITY DESCRIPTION

See Powershift Transmission and Drop-Box Assembly
2 HCF-15105-1 2 TEE
3 922002 ADAPTER
4 HCF-15822 ADAPTER, bleed screw
5 HCF-I0505 1 SCREW, bleed
6 PGF-18468-3 2 CONNECTOR
7 CECO-526-241I TUBE
8 PGF-18468-4 CONNECTOR
9 CECO-5204265 VALVE, solenoid operated
10 CECO-5262449 BRACKET
II 741011 2 BOLT (1/4" x 1 3/4")
12 778009 2 WASHER, lock
13 721001 2 NUT
14 See Transmission Hydraulic Tank and Mounting
15 742318 BOLT (3/8" x 7/8")
16 778011 WASHER, lock
17 722003 NUT
18 PGF-18472-4 ELBOW, 900
19 CECO-5262412 TUBE
20 816000 PLUG (not used with Taillights)
21 PGF-11907 SWITCH (used with High or Low Headlights with

Combination Stop and Taillights)
22 PGF-16711 BRACKET
23 PGF-9520 CLIP
24 742161 BOLT (5/16" x 7/8")
25 762003 3 WASHER, plain
26 722002 NUT
27 741159 BOLT (5/16" x 5/8")
28 778010 WASHER, lock
29 See Transfer Case Guard
30 CECO-5262451 WIRE
31 PGF-11432 SWITCH, on-off
32 HCF-16353 SWITCH, ignition (also see Wiring Diagram)
33 CECO-5262304 LABEL, "Engage - Disengage"
34 SEE FOOT BRAKE
35 CECO-5262450 LABEL, "Do Not Engage Cut-OfL." (not shown)

486 Page HI0-2



45

./)

486

THROTTLE CONTROL LINKAGE

Page 11-1



(For part numbers,
see next page)

THROTTLE CONTROL LINKAGE

486 Page 11-2



THROTTLE CONTROL LINKAGE
(For illustrations, see preceding two pages)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-18968 *LEVER, hand (includes item #IA)
lA 020057 BALL
2 PGF-18795 *BRACKET
3 PGF-18583 *STOP
4 742005 4 *BOLT (1/4" xl")
5 778009 4 *WASHER, lock
6 762002 1 *WASHER, plain
7 722001 4 *NUT
8 PGF-18009 *ARM
9 PGF-21183 *LEVER, hand
10 PGF-21182 1 *BRACKET
11 PGF-21180 2 *SPACER
12 PGF-21184 *STOP
13 PGF-21181 *ARM
14 742013 2 *BOLT 0/4" x 2")
15 762002 1 *WASHER, plain
16 778009 6 *WASHER, lock
17 722001 8 *NUT
18 742003 2 *BOLT 0/4" x 3/4")
19 742164 2 BOLT (5/16" x 1¥.!")
20 778010 16 WASHER, lock
21 722002 21 NUT
22 MAINFRAME
23 PGF-16262-4 6 JOINT, ball
24 PGF-19768 ROD
25 PGF-19767 COVER
26 923007 SCREW, self-tapping
27 PGF-19755 WASHER, plastic
28 PGF-18921 BOLT, shoulder
29 PGF-19231 1 BOLT, shoulder
30 726006 4 NUT, jam
31 PGF-18928 3 SPRING
32 PGF-18916 BELL CRANK, inner
33 PGF-19515 BELL CRANK, outer
34 PGF-18920 4 WASHER
35 PG-2640 1 SUPPORT
36 064545 3 FITTING, lubrication
37 742318 6 BOLT (3/8" x 7/8")
38 778011 13 WASHER, lock
39 PGF-18888 I SHAFT
40 968117 2 PIN, roll
41 PGF-19548-6 3 JOINT, ball
42 PGF-19538 ROD
43 PGF-19741 ARM
44 742166 BOLT (5/16" x I~")
45 PGF-19536 2 RETAINER
46 753003 2 SCREW, set
47 PGF-19848 SUPPORT
48 064546 2 FITTING, lubrication
49 705325 2 BOLT, carriage
50 FLOORPLATE (see Cab)
51 KICKPLATE (see Cab)
52 PGF-19533 SPACER

486 Page Jl-3



(Continued from preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

~
53 762004 2 WASHER, plain
54 721003 3 NUT
55 PGF-19540 LEVER, kick-down
56 PGF-19754 PAD, kick-down
57 PGF-19766 COVER
58 PGF-19751 I GASKET
59 720281 2 SCREW, machine
60 778007 2 WASHER, lock
61 PGF-19537 ROD
62 PGF-19516 PEDAL, foot
63 PGF-20455-1 TREAD, adhesive (not shown)
64 PGF-19752 PAD, foot pedal
65 PGF-19539 SHAFT
66 PGF-19545 BLOCK
67 705327 BOLT, carriage
68 PGF-18926 ROD
69 SEE ENGINE COMPARTMENT - SHEET METAL
70 PGF-18927 1 BELL CRANK, rear
71 722003 6 NUT
72 PGF-16262-3 3 JOINT, ball
73 PGF-15916 ROD
74 PGF-20277 GOVERNOR
75 PGF-20083 BRACKET
76 742321 2 BOLT (3/8" x 1W')
77 74231g 2 BOLT (3/8" xl")
78 SEE ENGINE MOUNTING

. 79 PGF-20278 CABLE, drive
80 PGF-20213-1 DRIVE, right angle (also see Transmission Mounting

and Drop-Box Assembly)
81 PGF-15915 ROD
82 THROTTLE CONTROL LEVER (see Engine Manual)

NOTE: *ltems #1 thru #8 superseded by items #9 thru #18.

486 Page Jl-4



(For part numbers
see 'next page)

e-~,
\
25 ~/'

23,24
22

21

9

~11
~10

roMt IWS1l>.lJ.~I'UEL FIL~TI()N

12-0

28

FUEL SYSTEM

486 PageKl-l



FUEL SYSTEM
(For illus tration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

lJ 1 PGF-20851 1 FUEL AND HYDRAULIC TAJ.~K
2 PG-2474 1 CAP, filler
3 1007343 1 "0" RINt;
4 HCF-I0854 1 CAP
5 PGF-18446 1 GASKET
6 720082 5 SCREW, machine
7 778007 5 WASHER, lock
8 PGF-19318 1 STACK
9 528009 1 CAP

10 563003 1 ELBOW
11 PGF-14757 1 BREATHER
12 810004 1 PLUG
13 PGF-16617 2 BRACKET
14 WRF-2452-5 4 MOUNT, rubber
15 PGF-16364 4 BOLT
16 722005 8 NUT
17 PGF-16131 4 WASHER
18 742634 4 BOLT (1/2" x 2")
19 762005 4 WASHER. plain
20 778013 4 WASHER, lock
21 PGF-18414 1 FAUCET
22 PGF-17850-11 1 ADAPTER
23 PGF-20153 1 HOSE
24 984015 1 ADAPTER, hose to filter (GMC only) (not

shown)
25 FUEL FILTER
26 835006 1 ELBOW
27 PGF-16433 1 HOSE
28 FUEL RETURN LINE
29 810003 1 PLUG

486 PageKl-2



15

\,

~
<,
<,

13

ENGINE MOUNTING
(GMC 4-71,150 h.p.)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-20273 ENGINE (also see Engine Manual)
2 PGF-20253 SUPPORT, front
3 PGF-12977 2 STUD
4 734007 2 NUT, castellated
5 166018 2 PIN, cotter
6 742643 2 BOLT (1/2" x 4-1/4")
7 PGF-5909 2 WASHER
8 911005 2 NUT, huglock
9 PGF-20938 SUPPORT, L.H. rear (shown)
10 PGF-20939 1 SUPPORT, R.H. rear (opposite)
11 741638 8 BOLT (1/2" x 3")
12 778013 8 WASHER, lock
13 742792 2 BOLT (5/8" x 2-3/4")
14 PGF-16102 2 WASHER
15 911007 2 NUT, huglock
16 MAINFRAME

486 PageLl-l



2

18

RADIATOR - 24"
(GMC 4-71)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-20870 RADIATOR
2 PGF-20282 SHROUD
3 PGF-I0792 3 GASKET
4 PG-2455 2 FLANGE
5 PGF-14564 COVER
6 HCF-4452-3 4 CLAMP
7 HCF-7523 2 HOSE
8 PG-2128 FLANGE
9 WATER OUTLET (see Engine Manual)
10 741476 6 BOLT (7/16" xl")
11 778012 6 WASHER, lock
12 GASKET (see Engine Manual)
13 741319 2 BOLT (3/8" xl")
14 778011 2 WASHER, lock
15 741001 6 BOLT 0/4" x 1/2")
16 778009 6 WASHER, lock
17 762002 6 WASHER, plain
18 WATER INLET (see Engine Manual)
19 742789 2 BOLT (5/8" x 2")
20 PGF-5909 2 WASHER
21 778015 2 WASHER, lock
22 722007 2 NUT
23 MAINFRAME

486 Page L2-1



27

RADIATOR ;...30"
(GMC 4-71)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-20840 1 RADIATOR
2 PGF-20283 1 SHROUD
3 741001 6 BOLT (1/4" x 1/2")
4 778009 6 WASHER, lock
5 762002 6 WASHER, plain
6 PGF-I0792 5 GASKET
7 PGF-14564 3 COVER
8 PG-2455 1 FLANGE
9 741476 10 BOLT (7/16" x 1")

10 778012 10 WASHER, lock
11 HCF-7523 2 HOSE
12 HCF-4452-3 4 CLAMP
13 WATER OUTLET (see Engine Manual)
14 PG-2128 1 FLANGE
15 741319 2 BOLT (3/8" x 1")
16 778011 2 WASHER, lock
17 GASKET (see Engine Manual)
18 WATER INLET (see Engine Manual)
19 PGF-·19451 1 FAN
20 BOLT (see Enz ine Manual)
21 WASHER, lock (see Engine Manual)
22 HUB (see Engine Manual)
23 741788 2 BOLT (5/8" x 1-3/4")
24 778015 2 WASHER, lock
25 PGF-5909 2 WASHER, plain
26 PG-2297 1 FLANGE
27 MAINFRAME

486 Page L3-1



- - -- ----------

14

'----2

1----8

-1

13

AIR CLEANER INSTALLATION PARTS - OIL HATH
(GMC 4-71)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-17277 AIR CLEANER (see Air Cleaner - Oil Bath)
2 PGF-15275 TUBE, inlet
3 PGF-12479 CAP
4 PGF-19625 I HOSE
5 HCF4452-18 8 CLAMP
6 PGF-20843 TUBE, outlet
7 PGF-13910 HOSE
8 PGF-16619 1 FLANGE
9 741161 4 BOLT (5/16" x 7/8")
10 778010 4 WASHER, lock
11 GASKET (see Engine Manual)
12 INTAKE MANIFOLD(see Engine Manual)
13 PGF-15417 2 CLAMP
14 742319 4 BOLT (3/8" x l "]
15 762004 4 WASHER, plain
16 778011 4 WASHER, lock
17 722003 4 NUT
18 FUEL AND HYDRAULIC TANK

486 Page L4-l



-0-

AIR CLEANER - OIL BATH
(GMC4-71)

REF. NO. PART NO.

0 PGF-l7277
1
2 035088
3 035089
4 035085
5 035086
6 035087

QUANTITY DESCRIPTION

1 AIR CLEANER (includes items#l thru*6)
1 BODY (not sold separately, order item #0)
1 BAND
2 SIDE ROD
1 ELEMENT
1 CUP, inner
1 CUP

486 PageL5-1



486 Page L6-1

AIR CLEANER INSTALLATION -- DRY TYPE
(GMC 4-71)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-19892 AIR CLEANER (see Air Cleaner ~ Dry Type)
2 PGF-19914 2 BAND
3 PGF-19912 TUBE, inlet
4 PGF-16734 CAP
5 PGF-1991O PLATE
6 742317 2 BOLT (3/8" x 3/4")
7 778011 8 WASHER, lock
8 722004 6 NUT
9 762004 10 WASHER, plain
10 742323 4 BOLT (3/8" x 1-1/2")
11 742321 2 BOLT (3/8" x 1-1/4")
12 FUEL AND HYDRAULIC TANK
13 HCF4452-7 2 CLAMP
14 PGF-178434 1 COUPLING
15 HCF4452-18 6 CLAMP
16 PGF-19911 TUBE, outlet
17 PGF-13910 HOSE
18 PGF-166t9 FLANGE
19 741161 4 BOLT (5/16" x 7/8")
20 778010 4 WASHER, lock
21 GASKET (see Engine Manual)
22 INTAKE MANIFOLD (see Engine Mmual)



-0-

AIR CLEANER - DRY TYPE
(GMC 4-71)

QUANTITY DESCRIPTIONREF. NO. PART NO.

0 PGF-19892
1

2 035172
3 035166
4 035173
5 035168
SA 035171
6 035174
7 035167
8 035169
9 035170
10 035175

1 AIR CLEANER (includes items III thru 1110)
1 BODY, upper (not sold separately, order

item 110)
2 "0" RING
1 ELEMENT
3 NUT
1 BAND (includes item USA)
4 BOLT
1 GASKET
1 BODY, lower
1 CLAMP
1 CUP
1 VACUATOR

486 PageL7-1



REF. NO. PART NO.

1
2
3
4
5
6
7
8
9

PGF-16143
WRF-2151-9
HCF-5293
PGF-18476
HCF-2468
762004
920003

486

2-~

1-

ffj1 7
$-&
i 5

--4

MUFFLER - EXHAUST
(GMC 4-71)

QUANTITY

1
1
1
1
4
4
4

DESCRIPTION

MUFFLER
CAP
CLAMP
FLANGE
STUD
WASHER, plain
NUT, brass
GASKET (see Engine Manual)
FLANGE, exhaust (see Engine Manual)

Page L8-l



,/

/
I

/

ENGINE SHUT-OFF
(GMC 4-71)

REF. NO. PART NO. QUANTITY DESCRIPTION

1
2
3

PGF-13569 1 HAND CABLE
DASH PANEL
GOVERNOR (see Engine Manual)

486 Page L9-1



REF. NO. PART NO.

1
2
3
4
5
6
7
8

PGF-13569

742160
778010
722002
HCF-4889
720082

486

------
,/

ENGINE EMERGENCY SHUT-OFF
(GMC 4-71)

QUANTITY DESCRIPTION

1 HAND CABLE
DASH PANEL
BOLT (5/16" x 3/4")
WASHER, lock
NUT
END, cable
SCREW
INTAKE COMPRESSOR (see Engine Manual)

1
1
1
1
1

Page LID-!



o

)

(F
or

pa
rt

nu
m
be

r
se
e
ne
xt

5,
pa

ge
)

EN
GI

NE
C O

M
PA

RT
M
EN

T
(G

M
C

4-
71

iS
HE

ET
M
ET

AL



486 Page Lll-2

ENGINE COMPARTMENT·· SHEET METAL
(GMC 4-71)

(For illustration, see preceding page)

tw REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-20403 HOOD
2 HCF-22144-3 1 DECAL (shown in proper position)
3 PGF-20853 2 SUPPORT, hood
4 PGF-20447 COVER, R.H. (shown)
5 PGF-20446 COVER, L.H. (opposite)
6 PGF-20449 ANGLE, R.H. (shown)
7 PGF-20448 ANGLE, L.H. (opposite)
8 PGF-20438 SUPPORT, R.H. (shown)
9 PGF-20439 SUPPORT, L.H. (opposite)
10 PGF-20401 SUPPORT, radiator (R.H.)
11 PGF-20400 SUPPORT, radiator (L.H.)
12 PGF-20859 COVER (24"RAD)
13 PGF-21263 COVER (30" RAD)
14 PGF-20407 1 GRILL
15 742160 45 BOLT (5/16" x 3/4")
16 762003 80 WASHER, plain
17 778010 51 WASHER, lock
18 722002 45 NUT
19 741319 4 BOLT (3/8" x l ")
20 778011 12 WASHER, lock
21 762004 12 WASHER, plain
22 742319 8 BOLT (3/8" xl")
23 742161 4 BOLT (5/16" x 7/8")

"
24 HCF-·1747-32 4 NUT, cage
25 RADIATOR
26 FUEL AND HYDRAULIC TANK
27 741158 8 BOLT (5/16" x 1/2")
28 PGF-20730 2 EDGING (not shown)

OPTION - OPEN HOOD SIDES (not shown)
PGF-20405 2 HOOD SIDE
PGF-20406 2 GRILL
1003359 12 SCREW
762003 24 WASHER, plain
778011 12 WASHER, lock
721003 12 NUT
PGF-20838 4 BUMPER
BRF-1546 4 HOOK
762002 4 WASHER, plain
166001 4 PIN, cotter

OPTION - SOLID HOOD SIDES (not shown)
PGF-2I058 2 HOOD SIDE
PGF-20838 2 BUMPER
BRF-1546 4 CLIP
762002 4 WASHER, plain
166001 4 PIN, cotter

"



JS9

ETHER START
(GMC 4-71)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-12309 1 CANISTER, ether
2 742317 4 BOLT (3/8" x 3/4")
3 778011 4 WA~HER, lock
4 722003 4 NUT
5 CAB
6 PGF-18694 1 TUBE FITTING, straight
7 PGF-19462 1 GROMMET
8 PGF-18693 1 TUBE

9009 PGF-11523 2 TUBE FITTING,
10 PGF-1l400 1 PUMP, hand
11 DASH PANEL
12 PGF-15071 1 TUBE
13 • PGF-11414 1 TUBE FITTING AND ORIFICE
14 INTAKE MANIFOLD (see Engine Manual)

486 PageL12-1



/l,lA,lB,lC

HEATER
(GMC 4-71)

'-' REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-16060 1 HEATER (includes items RIA thru HIC)
lA PGF-16060-1 2 MOTOR (for service only)
IB PGF-16060-2 2 BLADE (for service only)
lC PGF-16060-3 1 HEATER CORE (for service only)
2 PGF-11511 1 LOOM
3 PGF-19727 2 SWITCH
4 ASF-7050 1 WIRE
5 HCF-6359 1 WIRE
6 CIRCUIT BREAKER (see Wiring Diagram)
7 741L59 4 BOLT (5/16" x 5/8")
8 778010 4 WASHER, lock
9 762003 4 WASHER, plain

10 884008 2 REDUCER
11 563852 3 ELBOW, 900
12 556097 2 NIPPLE
13 PGF-15078 1 HOSE
14 WRF-980 2 GROMMET
15 556096 1 NIPPLE
16 WATER PUMP (see Engine Manual) (see

Radiator Shutter)
17 PGF-13963 1 HOSE
18 HCF-4452-1 4 CLAMP, hose
19 556101 1 NIPPLE
20 884004 1 REDUCER
21 WATER OUTLET (see Engine Manual)
22 CAB

486 PageLl3-1



---...---____.)~~.
'10 15 16

~-/

RADIATOR SHUTTER
(GMC 4-71)

REF. NO. PART NO.

1 PGF-19618
2 PGF-19619
3
4 741158
5 778010
6 762003
7 PGF-19634
8 PGF-19629
9 PGF-19599

10 PGF-19628
11 PGF-19636
12 HCF-1948
13
14
15 HCF-4452-1
16 556095
17 563852
18 884004
19
20
21

QUANTITY

1
1

DESCRIPTION

6
6
6
1
1
2
1
1
1
1
1
8
2
1
1

SHUTTER (24" radiator)
SHUTTER (30" radiator)
SEE RADIATOR
BOLT (5/16" x 1/2")
WASHER, lock
WASHER, plain
HOSE
HOSE
TUBE
HOSE
HOSE
CLAMP
BOLT (see Engine Manual)
WASHER, lock (see Engine Manual)
CLAMP
NIPPLE
ELBOW (2 with Heater)
REDUCER (2 with Heater)
WATER OUTLET MANIFOLD (see Engine Manual)
BLOCK (see Engine Manual)
BLOCK (see Engine Manual) (optional installation

with heater)

486 Page L14-1



? t"" -VI , -

B
O
ra
ng
e

C
B
la
ck

D
R
ed

E
Y
el
lo
w

F
V
io
le
t

G
B
lu
e

H
G
re
en

C
O
LO

R
C
O
D
E
J

B
ro
w
n

K
lig

ht
G
re
en

L
G
re
en

w
/b
la
ck

M
Y
el
lo
w
w
/b
la
ck

N
G
ra
y
w
/b
la
ck

(F
or

pa
rt
nu
m
be
rs
,

se
en

ex
tp

ag
e)

W
IR
IN
G

DI
AG

RA
M

-3
0A

M
P

(G
M
C)



WIRING DIAGRAM ~ 30 AMP
(GMC 4-71)

(For illustration, see preceding page)

" REF. NO. PART NO. QUANTITY DESCRIPTION
1 HCF-15271 2 BATTERY (also seeCab)
2 PGF-16404 CABLE,jumper
3 PGF-16405 CABLE,ground (battery to starter)
4 PGF-17502 CABLE,ground (starter to engineblock)
5 741317 1 BOLT(3/8" x 3/4") ( engine block ground)
6 778011 2 WASHER,lock
7 PGF-14662 CABLE,positive (battery to starter)
8 PGF-I7267 STARTER
·9 HCF-9904 WIRE(starter to relay)
10 HCF-9905 WIRE(starter to relay)
11 WRF-939 RELAY,starter
12 PGF-18829 BRACKET,relay
13 742001 2 BOLT(1/4" x 1/2") (relay to bracket)
14 778009 5 WASHER,lock
15 722001 5 NUT
16 741317 BOLT(3/8" x 3/4") (bracket to engine block)
17 PGF-16592 WIRE(starter to circle latch) (also seeCircle Latch)
18 PGF-18589 HARNESS,voltage regulator
19 PGF-18435 1 REGULATOR,voltage
20 742001 2 BOLT(1/4" x 1/2") (regulator to dash panel)
21 PGF-18436 ALTERNATOR,30 amp (also seeAlternator)
22 HCF-11861 WIRE,ground (alternator to bracket bolt)

(also seeAlternator)
23 PGF-18422 SENDER,pressure (for engine oil pressure)

"
24 PGF-18406 HORN
25 742001 BOLT(1/4" x 1/2") (horn to sheet metal)
26 PGF-18053 SENDER,temperature (for enginewater temperature)
27 PGF-18426 GAUGE,ammeter
28 PGF-18046 GAUGE,engine oil pressure
29 PGF-18045 GAUGE,enginewater temperature
30 HCF-15884 GAUGE, torque converter oil pressure
31 PGF-17942 GAUGE, torque converter oil temperature
32 PGF-18833 HARNESS,wiring
33 PGF-18053 SENDER, temperature
34 ASF-3719 WIRE
35 CECO-5262473 HARNESS,wiring
36 NEUTRALSWITCH(also see Shift Console and Linkage)
37 ASF-7478 SWITCH,light (also seeHeadlightsand Combination Stop

and Taillights)(also seeCab)
38 HCF-16350 SWITCH,starter
39 HCF-16353 SWITCH,ignition
40 PGF-9343 1 SWITCH,horn
41 720082 2 SCREW(#10 x 1/2") (horn switch to dash panel)
42 778007 2 WASHER,lock
43 862009 2 NUT
44 HCF-15872 LIGHT,dash
45 HCF-15963 WIRE(light switch to horn switch)
46 HCF-6359 2 WIRE(light switch to ammeter (ammeter to

ignition SWitch)
47 HCF-18223 1 SENDER,pressure

t.I 48 ASF-3719 3 WIRE(enginewater temperature gauge to ignition switch)
(enginewater temperature gaugeto engine oil pressure
gauge) (engine oil pressure to torque converter
pressuregauge)

486 PageLl5-2



REF. NO. PART NO.

49 PGF·20370
50 ASF·7773
51 720065
52 778006
53 862006
54 H~F·6359
55 PGF·16543
56 742160
57 PGF·9520
58 762003
59 778010
60 722002
61

(Continued from preceding page)

QUANTITY DESCRIPTION

1
2
1

HARNESS, main viring
*CIRCUIT BREAKER
*SCREW (#8 x 1/2") (use two per circuit breaker)
*WASHER, lock (use two per circuit breaker)
*NUT (use two per circuit breaker)
*WIRE (use with one or two circuit breakers)
*WIRE (use with two circuit breakers)
BOLT (5/16" x 3/4")
CLIP
WASHER, plain
WASHER,lock
xrr
SEE CAB

NOTE: *Use one circuit breaker when machine has equipment in either list.
Use two circuit breakers when machine has equipment in both lists.

486

LIST 1:
Dome lights
Back up lights
Moldboard lights
Any Headlight and Combination

Stop and Taillights
Spot Light

LIST 2:
Flasher warning lights
Heater
Rear windshield wiper
Double 7" dia. flasher

Page LIS-3



ALTERNATOR INSTALLATION PARTS - 30 AMP
(GMC 4-71)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-18436 1 ALTERNATOR, 30 AMP (includes items filA
and fllB)

1A 1 WASHER
1B 1 NUT
2 HCF-11705 1 FAN
3 PGF-18582 1 PULLEY
4 PGF-18437 1 "V" BELT
5 PGF-19025 1 BRACKET, mount
6 742341 1 BOLT (3/8" x 3-3/4")
7 PGF-18657 1 SPACER
8 778011 3 WASHER, lock
9 722003 1 NUT
10 741321 2 BOLT (3/8" x 1-1/4")
11 762004 2 WASHER, plain
12 BRF-2206 1 CLIP
13 HCF-11861 1 WIRE, ground
14 742162 1 BOLT (5/16" x 1")
15 778010 2 WASHER, lock
16 762003 1 WASHER, plain
17 PGF-18720 1 STRAP
18 PGF-18432 1 ANGLE
19 742161 1 BOLT (5/16" x 7/8")
20 722002 1 NUT
21 741709 1 BOLT (9/16" x 1-1/4")
22 778014 1 WASHER, lock
23 762007 1 WASHER, plain

486 Page L16-1



R
C
O
D
E

C
O
LO

J
B
ro
w
n

Lt
gr
ee
n
w
/b
la
ck

K
Li
gh
tG

re
en

k
A

.
n
w
/b
la
c

B
O
ra
ng
e

L
G
re
e

w
/b
la
ck

M
Y
el
lo
w

k
N

G
re
y
w
/b
la
c

P
Lt
.b

lu
e
w
/b
la
ck

D
R
ed

E
Y
el
lo
w

F
V
io
le
t

G
B
lu
e

H
G
re
en 34

21
K

14
'15

'29
~' .

.....
..28

•
it

(F
or

pa
rt

nu
m
be
rs
,

se
e
pa
rt
nu
m
be
rs
)

M
-6

0
AM

P
W
IR
IN
G

DI
AG

RA
(G

MC
)



WIRING DIAGRAM - 60 AMP
(GMC 4-71)

(For illustration, see preceding page)

~
REF. NO. PART NO. QUANTITY DESCRIPTION

I HCF-15271 2 BATTERY (also see Cab)
2 PGF-16404 CABLE, jumper
3 PGF-16405 CABLE, ground (battery to starter)
4 PGF-17502 I CABLE, ground (starter to engine block)
5 741317 1 BOLT (3/8" x 3/4") (engine block ground)
6 778011 4 WASHER, lock
7 PGF-14662 CABLE, positive (battery to starter)

8 PGF-I7267 STARTER
9 HCF-9904 WIRE (starter to starter relay)

10 HCF-9905 WIRE (starter to starter relay)
II WRF-939 RELAY, starter
12 PGF-18839 I BRACKET, relay

13 742001 2 BOLT 0/4" x 1/2") (relay to bracket)

14 778009 9 WASHER, lock

IS 722001 9 NUT

16 741317 BOLT (3/8" x 3/4") (bracket to engine block)

17 PGF-16592 WIRE (starter to circle latch) (also see
Circle Latch)

18 PGF-18894 HARNESS, voltage regulator

19 PGF-18181 1 REGULATOR, voltage

20 742011 4 BOLT 0/4" x 1-3/4") (regulator to dash panel)

21 PGF-18200 ALTERNATOR, 60 AMP (also see Alternator)

22 PGF-18201 RELAY, voltage regulator
23 PGF-21130 BRACKET, relay

~
24 742001 2 BOLT (1/4" x 1/2") (relay to bracket)
25 741317 2 BOLT (3/8" x 3/4") (bracket to engine block)

26 PGF-18266 WIRE (regulator relay to starter)
27 PGF-18422 SENDER, pressure (for engine oil pressure)

28 PGF-18406 HORN
29 742000 BOLT (1/4" x 1/2") (horn to sheet metal)
30 PGF-18053 SENDER, temperature (for engine water temperature)
31 PGF-18426 GAUGE, ammeter
32 PGF-18046 GAUGE, engine oil pressure
33 PGF-18045 GAUGE, engine water temperature
34 HCF-15884 GAUGE, torque converter oil pressure
35 PGF-17942 GAUGE, torque converter oil temperature
36 PGF-18833 HARNESS, wiring
37 PGF-18053 SENDER, temperature
38 ASF-3719 WIRE
39 CECO-5262473 HARNESS, wiring
40 NEUTRAL SWITCH (also see Shift Console and Linkage)
41 ASF-7478 SWITCH, light (also see Cab) (also see Headlights with

42 HCF-16350 SWITCH, starter
43 HCF-16353 SWITCH, ignition
44 PGF-9343 SWITCH, horn
45 720082 2 SCREW (#10 x W') (horn switch to dash panel)
46 778007 2 WASHER, lock
47 862009 2 NUT
48 HCF-15872 LIGHT, dash

'-' 49 HCF-15963 WIRE (light switch to horn switch)
50 HCF-6359 2 WIRE (light switch to ammeter) (ammeter to

ignition switch)

486 Page L17-2



486

REF. NO. PART NO. QUANTITY

51
52

HCF-18223
ASF-3719

53 PGF-20370
54 ASF-7773
55 720065
56 778006
57 862006
58 HCF-6359
59 PGF-16543
60 742160 1
61 PGF-9520 2
62 762003
63 778010
64 722002
65

(Continued from preceding page)

DESCRIPTION

1
3

SENDER, pressure
WIRE (engine water temperature gauge to ignition

switch) (engine water temperature gauge to
engine oil pressure gauge ) (engine oil pressure gauge
to torque converter pressure gauge)

HARNESS, main wiring
*CIRCUIT BREAKER
*SCREW (#8 x W') (use two per circuit breaker)
*WASHER, lock (use two per circuit breaker)
*NUT (use two per circuit breaker)
*WIRE (use with one or two circuit breakers)
*WIRE (use with two circuit breakers)
BOLT (5/16" x 3/4")
CLIP
WASHER, plain
WASHER, lock
NUT
SEE CAB

NOTE: *Use one circuit breaker when machine has equipment in either list.
Use two circuit breakers when machine has equipment in both lists.

LIST 1:

Dome lights
Back up lights
Moldboard lights
Any Headlight and Combination

Stop and Taillights
Spot Light

LIST 2:

Flasher warning lights
Heater
Rear windshield wiper
Double 7" dia. flasher

Page L17-3



ALTERNATOR INSTALLATION PARTS - 60 AMP
(GMC 4-71)

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-18200 1 ALTERNATOR, 60 AMP (includes items IlIA
thru 1I1C)

1A 1 KEY
1B 1 WASHER
1C 1 NUT
2 PGF-18620 1 PULLEY
3 PGF-18437 1 "v" BELT
4 PGF-18029 1 BRACKET, mount
5 742325 1 BOLT (3/8" x 1-3/4")
6 778011 5 WASHER, lock
7 722003 2 NUT
8 742331 1 BOLT (3/8"'x 2-1/2")
9 PGF-18657 1 SPACER
10 PGF-19026 1 SPACER
11 742321 3 nOLT (3/8" x 1-1/4")
12 762004 3 WASHER, plain
13 BRF-2206 1 CLIP
14 PGF-18720 1 STRAP
15 PGF-18432 1 ANGLE
16 742161 1 BOLT
17 778010 1 WASHER, lock
18 722002 1 NUT
19 741709 1 BOLT (9/16" x 1-1/4")
20 778014 1 WASHER, lock
21 762007 1 WASHER, plain

486 PageLI8-!



(F
or

pa
rt

nu
m
be

rs
,

se
e
ne

xt
pa

ge
)

"'-
-4
0

CA
B

IN
ST

AL
LA

TI
ON

PA
RT

S
-

W
AI
ST

HI
GH



I
- -

CAB INSTALLATION PARTS - WAIST HIGH
(F or illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

tI 1 PGF-19898 CAB, waist high
2 PGF-19889 PLATE,kick
3 742162 6 BOLT (5/16" x l.")
4 778010 11 WASHER, lock
5 762003 7 WASHER, plain
6 HCF-1747-25 5 NUT, cage
7 PGF-20115 1 COWL, clutch housing
8 742317 8 BOLT (3/8" x 3/4")
9 778011 41 WASHER, lock
10 762004 33 WASHER, plain
11 PGF-20098 FLOOR PLATE
12 . PGF-20313 FLOOR MAT (not shown)
13 PGF-20305 PAD, floor mat (not shown)
14 PGF-20343 1 COVER
15 705321 14 BOLT
16 721003 14 NUT
17 PGF-20379 2 COVER
18 742318 8 BOLT (3/8" x 7/8")
19 PGF-20455-3 4 TREAD, adhesive
20 MAINFRAME
21 PGF-11881 2 HANDLE, grab
22 742787 2 BOLT (5/8" x 1-1/2") R.H. (shown)
23 742632 2 BOLT 0/2" x 1-1/2") L.H, (Opposite
24 778015 2 WASHER, lock R.H. (shown)
25 778013 2 WASHER, lock L.H. (opposite)
26 722007 2 NUT, R.H. (Shown)
27 722005 2 NUT, L.H. (opposite)
28 PGF-19890 PANEL, dash
29 PGF-19885 PANEL
30 722003 13 NUT
31 HCF-1747-35 2 NUT, cage
32 742321 1 BOLT (3/8" x 1-1/4")
33 962022 3 SCREW
34 HCF-9872 COVER (not used with Hourmeter)
35 778006 3 WASHER, lock
36 862021 3 NUT
37 PGF-19838 HOLD DOWN, batter
38 PGF-16093 SPACER
39 PGF-16094 BASE
40 PGF-16092 2 ROD, threaded
41 WRF-980 2 GROMMET
42 PGF-20241 1 SEAT (includes items #43 and #44)
43 4 WASHER, lock (included in item #42)
44 4 NUT (included in item #42)
45 PGF-19234 2 BRACKET
46 722002 6 NUT
47 741160 5 BOLT (5/16" x 3/4")
48 PGF-20306 1 STRAP
49 765001 3 WASHER, plain
50 924032 7 SCREW, self-tap

tJ 51 705160 12 BOLT
52 767003 12 WASHER, lock
53 721002 12 NUT
54 PGF-21205 COVER
55 PGF-20279 BRACKET

486 Page MI-2



(F
or

pa
rt

nu
m
be

rs
,

se
e
ne

xt
pa

ge
)

CA
B

IN
ST

AL
LA

TI
ON

PA
RT

S
-

OP
EN

AN
D

EN
CL

OS
ED

R
~R

VI
E:
..,
t.JM

IR
R
O
R

73
,7
4

75
~~

'\7
2

77
76

~~
.

~
~

/1
W
IN
D
O
W

Ll
<T

C
H
ES

~,
,~
~

/ll
ilJ

9~
~6

4'
65

58
,5
9"
,

I'
'I'J

'

I.
IU

'62
,6
3

~i
60
,~

~6
6,
67

O
U
T!
;IC

E
"''
''''
'

AA
N
D
LE

~
A
N
t>

O
r..S

M
O
U
N
TI
N
G
.

/8
6,
89

,9
1

87
'87

~~
~

~
90

,92
l~
l\~

\1
~

--
-.

88
'\~

"



CAB INSTALLATION PARTS - OPEN AND ENCLaiED
(F or illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

I PGF-19900 CAB, enclosed (also see Cab Assembly)
2 PGF-19899 *CAB, open (also see Cab Assembly)
3 PGF-19409 LIGHT, dome
4 720032 3 SCREW
·5 778004 3 WASHER, lock
6 862019 3 NUT
7 PGF-19467 SUPPORT, dome light
8 PGF-19462 I GROMMET
9 742002 2 BOLT (1/4" x 5/8")
10 778009 2 WASHER, lock
II 722001 2 NUT
12 PGF-10421 CONNECTOR
13 PGF-19550 WIRE
14 PGF-11432 SWITCH
15 HCF-6359 WIRE
16 LIGHT SWITCH (see Wiring Diagram)
17 PGF-20241 SEAT (includes items #18 and #19) (also see Seat)
18 4 WASHER, lock (part of item #17)
19 4 NUT (part of item #17)
20 PGF-I9234 2 BRACKET
21 742162 6 BOLT (5/16" x l ")
22 762003 2 WASHER, plain
23 778010 6 WASHER, lock
24 722002 6 NUT
25 PGF-19887 4 PLUG

" 26 PGF-19461 6 PLUG
27 PGF-19838 HOLD DOWN, battery
28 722003 2 NUT
29 778011 2 WASHER, lock
30 762004 2 WASHER, plain
31 PGF-16092 2 ROD, threaded
32 PGF-16093 SPACER, plywood
33 PGF-16094 BASE
34 WRF-980 2 GROMMET
35 PGF-19890 PANEL, dash
36 PGF-19885 PANEL
37 742317 4 BOLT (3/8" x 3/4")
38 HCF-1747-35 2 NUT, cage
39 962022 3 SCREW
40 HCF-9872 COVER (not used with Hourmeter)
41 778006 3 WASHER, lock
42 862021 3 NUT
43 742321 BOLT (3/8" x 1-1/4")
44 PGF-19886 COVER (not used with Heater)
45 742318 2 BOLT 3/8" x 7/8")
46 PGF-20455-3 4 TREAD
47 MAINFRAME
48 PGF-19889 PLATE, kick
49 HCF-1747-25 5 NUT, cage
50 PGF-20379 2 COVER
51 PGF-20115 1 COWL,clutch housing
52 705321 14 BOLT
53 721003 14 NUT

486 Page M2-2



(Continued from preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

54 PGF-20098 FLOOR PLATE

55 PGF-20313 FLOOR MAT (not shown)

56 PGF-20305 PAD, floor mat (not shown)

57 PGF-20343 COVER

58 PGF-20248 GRAB HANDLE, R.H. (shown)

59 PGF-20247 GRAB HANDLE, L.H. (opposite)

60 742796 BOLT (5/8"x 3-3/4") R.H. (shown)

61 742640 1 BOLT (16" x 316") L.H. (opposite)

62 778015 4 WASHER,lock R.H. (shown)

63 778013 4 WASHER,lock L.H. (opposite)

64 722007 4 NUT, R.H. (shown)

65 722005 4 NUT, L.H. (opposite)

66 742795 3 BOLT(5/8" x 316") R.H. (shown)

67 742639 3 BOLT(1/2" x 3~") L.H. (opposite)

68 PGF-18819 THUMBSCREW

69 PGF-I0369 BRACKET
70 MSF-1775 MIRROR
71 NUT (part of item #69)

72 PGF-13257 2 BOLT,shoulder
73 PGF-13254 LATCH,R.H. (shown)
74 PGF-13255 1 LATCH,L.H. (opposite)
75 762003 4 WASHER,plain
76 778010 10 WASHER,lock
77 722002 10 NUT
78
78A PGF-19199 PLATE, top
78B PGF-19198 1 PLATE,bottom
79 742315 3 BOLT(3/8" x 1/2")
80 762004 6 WASHER,plain
81 778011 3 WASHER,lock
82 722003 3 NUT
83 PGF-20039 HANDLE,L.H. (shown)
84 PGF-20038 1 HANDLE,R.H. (opposite)
85 999155 4 SCREW
86 PGF-15125-22 4 MOLDING,cab door glass

87 PGF-19485 4 GLASS,cab door (clear)

87A PGF-19563 4 GLASS,cab door (tinted)

88 060258 8 BEAD
89 PGF-15125-30 2 MOLDING,lower windshield

90 PGF-19526 2 GLASS,lower windshield (clear)

90A PGF-19563 2 GLASS,lower windshield (tinted)

91 PGF-15125-28 2 MOLDING,cab side

92 PGF-19486 2 GLASS,cab side (clear)

92A PGF-19565 2 GLASS,cab side (tinted)

93 2 SEEWINDSHIELDWIPER

94 PGF-19829 1 CLIP
95 742164 8 BOLT(5/16" x 1-1/4")

96 741160 5 BOLT(5/16" x 3/4")
97 PGF-20306 1 STRAP
98 765001 3 WASHER,plain
99 924032 7 SCREW,self-tap
100 705160 12 BOLT
101 767003 12 WASHER,lock
102 721002 12 NUT
103 PGF-21205 COVER
104 PGF-20279 BRACKET

NOTE: *For open cab installation use only items #2 thru #71 and #94.

486 PageM2-3





.)

(F
or

pa
rt
nu
m
be
rs
,

se
en

ex
tp

ag
e)

CA
B

AS
SE

M
BL

Y
-O

PE
N

AN
D

EN
CL

OS
ED

10



REF. NO.

o
OA

1

lA
IB
lC
ID
IE
IF
IG
IH
2

2A
3
4
5
6
6A
6B
6C
6D
7
8
9

10
11

12

13

14

15
15A
15B
16
17
17A

486

PART NO.

PGF-19900
PGF-19899

060214

060216
060224
060218
060219
060091
060095
060092
060094
060169

060093
060087
PGF-20154
060086
060082
060084
060083
060085
PGF-19677
060215
060220
060223
060131
060257

060222

060221

PGF-19678
PGF-19787
PGF-19562
060132
060101
060115

CAB ASSEMBLY - OPEN AND ENCLOSED
(For illustration, see preceding page)

QUANTITY DESCRIPTION

1
1

CAB, enclosed (includes items #1 thru #17)
CAB, open (does not include front and

rear windows, doors, windshield frame
or lower windshield frame)

DOOR, L.H. (shown) (includes items lilA
thru IIIH)

LINK; latch
SHAFT
STUD AND BUSHING
NUT, flex lock
HINGE
WEATHERSTRIP, door (sold in 108" lengths)
WEATHERSTRIP, hinge (sold in 62" lengths)
LATCH, L.H. (non locking)
DOOR UNIT, R.H. (opposite) (includes items

#IA thru #lG and #2A)
LATCH, R.H. (locking)
PLATE, striker
SHIM
FRAME, lower windshield
WINDSHIELD (includes items 6A thru 6D)
BRACE, L.H. (shown)
BRACE, R.H. (opposite)
MOLDING AND BEAD, windshield
*WINDSHIELD (clear)
LATCH, door hold-open
STRIP, top retainer (not shown)
STRIP, bottom retainer (shown)
CHANNEL, double (sold in 96" lengths)
EDGE, window (top, not shown) (sold in

25" lengths) (includes item 1114)
EDGE, window R.H. (bottom, shown) (in­

cludes item #14)
EDGE, window L.H. (bottom, opposite)

(includes item #14)
SEAL, rubber (part of items 11, 12, and

13)
WINDOW, rear (clear)
WINDOW, rear (clear safety plate)
WINDOW, rear (tinted)
SEAL
LOCK, rear window (includes item #17A)
KNOB, replacement

1

1
1
1
1
4
1
1
1

1
2

AR
1
1
1
1
1
1
2
1
1
2
2

1

1

2

2
2
2
1
2
1

NOTE: *Optional tinted windshield PGF-19479

Page M3-2



-0-

SEAT

REF. NO. PART NO.

~ 0 PGF-2024I

IA
2
3

QUANTITY DESCRIPTION

SEAT (includes item #1 thru #3)
FRAME (includes item #lA)
LEVER ASSEMBLY (for service only)
CUSHION
BACK REST

486 Page M4-1



486

232tv~

(For part numbers,
see next page)

11

WINDSHIELD WIPER INSTALLATION PARTS

Page MS-I



WINDSHIELD WIPER INSTALLATION PARTS
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

t. 1 PGF-18675 2 WIPER MOTOR (also see Windshield Wiper Motor)
2 PGF-18676 2 SHAFT AND PIVOT (includes items #8 and #9)
3 720083 8 SCREW
4 778009 8 WASHER, lock
5 862022 8 NUT
6 PGF-18690 2 GASKET
7 PGF-18677 2 PIVOT
8 NUT AND SEAL (not sold separately, order item #2)
9 467001 DRIVER (included in item #2)
10 PGF-18662 2 ARM ASSEMBLY
11 PGF-18671 2 BLADE
12 PGF-18691 2 NUT
13 467003 WASHER, lock (included in item #2)
14 467002 1 NUT (included in item #2)
15 PGF-18680 2 LINK
16 PGF-18678 4 WASHER
17 PGF-18679 4 CLIP
18 PGF-10421 6 CONNECTOR
19 PGF-19478 2 HARNESS, wiring
20 HCF-2464 6 CLAMP (not shown)
21 PGF-18713 2 SWITCH (includes items #23 and #24)
22 SEE CAB
23 NUT, jam (included in item #21)
24 KNOB (included in item #21)

"
25 PGF-19477 2 WIRE
26 PGF-19829 6 CLIP
27 AMMETER (See Wiring Diagram)
28 PGF-I7782 2 BRACKET
29 742160 4 BOLT (5/16" x 3/4")
30 778010 4 WASHER, lock
31 722002 4 NUT
32 778009 3 WASHER
33 742002 3 BOLT (1/4" x 5/8")

486 Page MS-2



WIPER MOTOR (includes items #1 thru #23)
GEAR HOUSING (not sold separately, order

item #0)
COIL (not sold separately, order item #0)
PLATE, brush housing
BRUSH
SPRING
ARMATURE
DISC, nylon
DISC, metal
CAP
WASHER, lock
BOLT
SCREW
WASHER
GEAR, worm
DISC
CAP
SCREW
WASHER
HARNESS, wiring
TERMINAL
WASHER, spring
LEVER
NUT, lock

-0-

REF. NO. PART NO.

MOTOR - WINDSHIELD WIPER

QUANTITY DESCRIPTION

o
1

PGF-18675 1
1

2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23

1
1
2
2
1
1
1
1
3
3
1
1
1
1
1
3
3
1
3
1
1
1

486058
486056
486057
486059
486034
486060
486061
486062
486063
486055
486054
486053
486050
486048
486047
486049
486051
486052
486026
486064
486065

486 Page M6-1

9~8 .......

1~ .~

o
'10



2

2 3~\
~

.>
~ II

"~

V
/

5
12

REF. NO.

486

STEP, FRONT TOW HOOK AND REAR DRAWBAR

1
2
3
4
5
6
7
8
9

10
11
12

PART NO. QUANTITY DESCRIPTION

PGF-14863 1 U-BOLT
722013 4 NUT
778025 2 WASHER, lock
PGF-17084 1 DRAWBAR, rear
PGF-17085 1 PIN
742789 2 BOLT (5/8" x 2")
778015 2 WASHER, lock
722007 2 NUT
742826 2 BOLT (3/4" x 2")
778017 2 WASHER, lock
722009 2 NUT
PGF-18750-55 2 STEP (for service only)

Page Pl-l



LABELS AND DATA PLATES

REF. NO. PART NO. QUANTITY DESCRIPTION

PGF-20539 1 OIL FILTER SERVICE INSTRUCTIONS
PGF-19117 2 "CAUTION: DO NOT HIT TIRE WITH BLADE"
HCF-13805 AIR CLEANER SERVICE WARNING
HCF-22166 CORPORATION NAME AND ADDRESS
HCF-13671 "EMERGENCY SHUT-OFF"
PGF-19122 ETHER STARTING INSTRUCTIONS
PGF-2042I SPEED CHART
PGF-20191 INSTRUMENT PANEL LABELS
PGF-19127 HYDRAULICOIL CHART
PGF-20423 TRANSMISSION AND AXLE LUBRICANTS
PGF-19070 AIR BLEEDING INSTRUCTIONS FOR RELIEF VALVE
PGF-19161 TIRE INFLATION INSTRUCTIONS - PACER
PGF-19177 TIRE INFLATION INSTRUCTIONS - SUPER
PGF-19558 HYDRAULICCONTROL VALVE LEVER INDENTIFI-

CATION
PGF-20947 CIRCLE REVERSE LEVER IDENTIFICATION
ASF-9239 4 "WATCH YOUR STEP"
ASF-9240 "SET PARKING BRAKE BEFORE LEAVING MACHINE"
PGF-19950 2 "300"
PGF-19963 2 "SUPER"
PGF-19964 2 "PACER"
HCF-22165 2 LABEL-COMPANY IDENTIFICATION
PGF-21 043 2 "POWERSHIFT"
PGF-21201 "WARNING DO NOT CHANGE DIRECTION OF ... "
PGF-21207 TRANSMISSION FLUID

486 Page P2-1



4

TOOL BOX

REF. NO. PART NO. QUANTITY DESCRIPTION

1 PGF-19620 1 BOX, tool
2 PGF-19621 1 DOOR
3 PGF-19639 1 LATCH
4 742159 4 BOLT (5/16" x 5/8")
5 778010 4 WASHER, lock
6 722002 4 NUT
7 721005 6 NUT
8 778013 6 WASHER, lock
9 762006 6 WASHER, plain

10 MAINFRAME

486 Page P3-J



1

2~ 1ft « , 0
\4[] I _'I-~"

32

« ' 0
~5 -II-t"

c{j )
\6

~

/7
)

0 /8
)

-9-

486

REF. NO. PART NO. QUANTITY

1
2
3
4

PG-934
PGF-6510
ASF-6993
848007

1
1
1
1

5 848032 1

6 PGF-10149 1

7 PGF-10150 1

8 PGF-10148 1

9 PGF-1J961 1

TOOLS

DESCRIPTION

WRENCH, front wheel bearing nut
WRENCH, wheel stud
GREASE GUN
WRENCH, control valve, hollow head cap­

screw
WRENCH, hollow head capscrew for front

axle universal joint bearing ring
WRENCH (1-1/8" opening), hydraulic coupl­

ing for 5/8" fitting
WRENCH (1-1/8" opening). hydraulic coupl­

ing for 5/8" fitting
WRENCH (1-1/4" opening), hydraulic coupl­

ing for 3/4" fitting
TIRE PUMP (also see Tire Pump)

Page P4-1



-0-

TIRE PUMP

~
REF. NO. PART NO.

0 PGF-13961

1 515008
2 515009
3 515010
4 515011
5 515012
6 515013
7 515014
8 515015
9 515016

10 515017
11 515018
12 515019
13 515020
14 515021
15 515022
16 515023
17 515024
18 515025
19 515026
20 515027
21 515028
22 515029
23 515030
24 515031
25 515032
26 515033
27 515034
28 515035
29 515006

QUANTITY

1

DESCRIPTION

ELECTRIC TIRE PUMP (includes items #1 thru
#29)

ELECTRIC MOTOR, 12-volt
WASHER, lock
SCREW (1/4" x 1-1/4")
SCREW (No.8 x 1/2")
HEAD
SCREW (No. 10 x 1/2")
SCREEN, RETAINER
PAD, filter
SCREW (No.6 x 3/16")
GASKET
VALVE, inlet
VALVE PLATE ASSEMBLY
SEAL, air
PLATE, retaining
HOUSING
COVER, outboard bearing
BEARING, outboard
SCREW (1/4" x 1/4")
SCREW, set, cup point
ECCENTRIC
BEARING, connecting rod
NUT, square
SCREW (No. 10 x 7/8")
WASHER, lock
PISTON
SCREW (1/4" x 3/4")
AIR GAUGE ASSEMBLY
CABLE, battery
HOSE AND WIRE ASSEMBLY WITH AIR GAUGE

486 Page P5-1



(For pa tr numbers
see next page) ,

486

SCARIFIER ASSEMBLY

Page Rl-I



SCARIFIER ASSEMBLY
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

t." 1 PGF-18962 1 FRAME, scarifier (includes items IlIA thru
1I1C)

1A PGF-9790-2 1 ARM, L.H. (for service only)
1B PGF-9790-1 1 ARM, R.H. (for service only)
1C PGF-7818-4 2 BALL CAP (for service only)
2 PGF-17570 2 ARM
3 PGF-9049 2 PIN
4 166060 4 PIN, cotter
5 PGF-14634 1 SUPPORT (includes items liSA and 115B)
SA PGF-10712-1 1 BALL (for service only)
5B PGF-9693-2 3 BALL (for service only)
6 PGF-8390 2 "U" BOLT
7 722010 4 NUT
8 726010 4 NUT, jam
9 PGF-19042 2 CAP
10 064538 2 FITTING, lubrication
11 778015 4 WASHER, lock
12 742790 4 BOLT (5/8" x 2-1/4")
13 MGF-1992 4 SHIM (.024)
14 PGF-1l856 8 SHIM (.010)
15 PGF-6640 2 PIN
16 PGF-14786 2 PIN
17 166035 2 PIN, cotter
18 MGF-1185 2 WASHER
19 PGF-6641 2 NUT
20 166062 2 PIN, cotter
21 PGF-16401 11 KEEPER
22 PGF-5375 11 BLADE
23 PGF-5376 11 BIT
24 MAINFRAME
25 PGF-5698 1 TOOL
26 MGF-2454 1 TOOL
27 PGF-18600-9 2 BLOCK (for service only)

486 PageRl-2



SC
AR

IF
IE
R

CY
LI
ND

ER

2

2
9

2
~

1~
®
~

(F
or

pa
rt

nu
m
be
rs

se
e
ne
xt

pa
ge
)

,



SCARIFIER CYLINDER
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

" 0 PGU·2849 CYLINDER (includes items #1 thru #27)
PGF·6641 NUT

2 PGF·16912 BASE
~ 810001 PWG
4 166061 PIN, cotter
5 722007 10 NUT
6 726007 4 NUT,jam
7 PGF·16913 4 ROD, threaded
8 PGF·16914 CYLINDER
9 1007250 "0" RING
10 911012 1 NUT, huglock
11 PGF·3255 2 SPREADER
12 PGF·II776 2 SEAL, leather
13 PGA·862 PISlON
14 1007350 "0"RING
15 PGF·9648·29 "0"RING
16 PGA·2014 HEAD
17 SPF·1122 WIPER, felt
18 PGF·9225 SEAL, leather
19 SPF·1098 WASHER
20 SPF·I094 RING, snap
21 PGF·19894 ROD
22 PGF·19042 1 CAP, ball
23 742796 2 BOLT (5/8" x 3·3/4")

~
24 PGF·11856 4 SHIM (.010)
25 MFG·1992 4 SHIM (.024)
26 778015 2 WASHER, lock
27 064538 FITTING, lubrication
28 PG·1709 2 SOCKET
29 PG·1926 1 BALL
30 PGF·9442 2 HOSE
31 PGF·20972 TUBE (also see Scarifier Piping)
32 PGF·20973 TUBE (also- see Scarifier Piping)

486 Page R2·2



~
~
-
-
-

__
/1
9

,
CO

LO
R

CO
DE

A B C o E

N
at
ur
al

R
ed

w
/b
la
ck

Bl
ac

k
G
ra
y
w
/b
la
ck

R
ed

LO
W

HE
AO

LI
GH

,/
-:

~3
1

TS
W
IT
H

CO
M
BI
NA

TI
ON

ST
OP

AN
D

TA
IL
LI
GH

TS

(F
or

pa
rt

nu
m
be
rs

se
en

ex
tp

ag
e)

•



98t

(~(#ma~luJpapnlJul)InN9(
(WB~SelaSU1~1~aas)~3XV3~HI1nJ~1J~(

(a)!e~g~ooiaas)~:!l<IN.1'1X::> IDIVllH'H:3ISYWV(
(uopene~sul

p~epue~suo981vl-d~dsaJelda~)I10H16vZZl-d~d((

~qSlla)!e~q'HJI1MS1L06n-d~dZ(

3~1M1vO(OZ-d!>d1(
~OIJ3NNOJ8lZvOl-d!>dO(

InNZvOOZZL6Z
)!Jol'~:!lHSVMZZW8LL8Z

LZ
IH~11'11VIZLLL61-d:JH9Z

"
lnN~1001ZL~Z

)!Jol'~3HSVMs6008LLVZ
uleld'~3HSVMsZOOZ9L(Z

(..8/~x..V/I)I10H~ZOOlVLZZ
dWV1J888LZ-d:JHlZ
3~1M1£O(OZ-d~dOZ

(me~SelaSul~l~aas)SS3NHVH~N1~1MN1VW61
(me~SelaSU1~1~aas)HJI1MSIH~1'181

InNZZOOZZLLl
)!Jol'~3HSVMZ0108LL91

(..1x..91/~)I10HZZ91ZvL~1
d1'1:JZ9vOOl-d~dvI

(ansoddo)·H·1'WOO11L8611-d~d£1
(u~oqs).H"~'WOO1198611-d~dZI

3~1M161661-d~d11
3~dN1VW01
mer'InNZ010££L6

(Zil'9111sma~lUlpapnlJul)InNZ8
(ZII,1#sma~lUlpapnlJul)~OOl'~3HSVMZL

uleld'~3HSVMZ~00Z9L9
M3~JSI3SZO£O~Hs
mer'InNzZOO££Lv

~unom'13'}1JOSZ08(-SWc
(a~lSoddo).H·1'IH~I1UV3H1900~1-d:JHZ

(~oqS).H"~,IHDI1UV3H1~OO~l-dJH1

NOIldnJS3GllIlNVnO·ONIWd·ON•d31I

" (aBedSUlpaoa~daascuol~e~~snl11~Od)
SIH~1111VI<IN.VdOISN01IVN1HWOJHI1MSIH~I1av3HM01



HIGH HEADLIGHTS WITH COMBINATION STOP AND TAILLIGHTS

15

COLOR CODE
A Natural
B Red w/black
C Black
D Gray w/black
E Red

(For part numbers,
see next page)

486 Page S2-1



HIGH HEADLIGHTS WITH COMBINATION STOP AND TAILLIGHTS
(For illustration, see preceding page)

REF. NO. PART NO. QUANTITY DESCRIPTION

PGF-10421
PGF-20303
HCF-2788
741002
762002
778009
721001
HCF-19777

9
1
8
5
5
5
5
2

HEADLIGHT, R.H. (shown)
HEADLIGHT, L.H. (opposite)
SOCKET, mount
NUT, jam
SETSCREW
WASHER, plain
WASHER, lock (included in items #1 & 2)
NUT (included in items #1 and 2)
NUT, jam
STUD, mount
BOLT (3/8" x 3/4")
WASHER, lock
NUT
GROMMET, small
GROMMET, large
WIRE
CLIP
WIRE
LIGHT SWITCH (see Wiring Diagram)
MAIN WIRING HARNESS (see Wiring Diagram)
CONN-.lCTOR
WIRE
CLAMP
BOLT 0/4" x 5/8")
WASHER, plain
WASHER, lock
NUT
TAILLIGHT

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

HCF-15005
HCF-15006
MS-380
733002
755030
762005

733010
PGF-10390
742317
778011
722003
PGF-19462
ASF-5336
PGF-17603
PGF-19829
PGF-19920

1
1
2
2
2
2
2
2
2
2
4
4
4
2
2
1
5
1

778012
722004
PGF-20304
PGF-11907
PGF-12249

2
2
1
1
1

\olASHER,lock
NUT
WIRE
SWITCH, brake light
BOLT (replaces PGF-14186 on standard

installation)
MASTER BRAKE CYLINDER (see Foot Brake)
CIRCUIT BREAKER (see Wiring Diagram)
NUT (included in item #36)

35
36
37

486 Page S2-2



INDEX

PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER PART NUMBER PJGE NUMBER PART NUMBER PJGE NUMBER

~ IE 3100 G 16 I !:lCE !t!:t52 1 L I:! I !:lCE1521_L__ __ L 15 2._ _P_h____Ui59_~ _____ L_ 2._ 2._

HCF 4452-11 F 20 2 HCF 15271 l 17 2 PG 1926 R '2 2
!:lCE ~~52-ll E 13 2 dCE 151'11 5 E 5 1 PG 1992 E 4 2
HCF 4452-19 l 4 1 HCF 15791-5 F 8 1 PGA 2000 A 5 2

liS I"10 E 2 2 dCE ~~52 IB I I'> 1 !:lCE15822 I::! J ~ eG 2003 E ~ 2
AS 1(,76 G 17 1 HCF 4889 l 10 1 HCF 15822 H 10 2 PGA 2014 R 2 2
liS In8 G 11 I !:lCE 52b 2 51 E .ll__L dCE 15822 C 1 2 eG ZObO r; I 2

HCF 5293 l s 1 HCF 15872 l 15 2 PG 2060 G 2 2
!::lCE5'.160 E 2 2 !:lCE15812 L 11 2 eG 2eba G ~ 2
HCF 5980 F 2 2 HCF 15884 H 9 2 PG 2060 G 5 2

liSE 3119 I 15 2 !:lCE 5280 E 2 2 I:JCE15a8~ L 15 2 eG ZQb5 G I 2
.l>.SF3719 l 15 2 HCF 6050 G 8 2 HCF 15884 l 17 2 PG 201>5 G L 2
liSE 311'.1 I 11 2 I:JCE 6050 12 2 2 I:JCE15'.135 I::! __2._____3__ eG ?123 A ~ _2_

ASF 3719 l 17 3 HCF 6357 G 8 2 HCF 15963 L 15 2 PG ZlZ3 A 4 2
ASE ~1~5 IJ 2 3 JiGE 63<;9 I 13 1 I::lCE15263 l 11 2 eG 2123 0 s 2
ASF 3745 D 3 3 HCF 6359 L 15 2 HCF 16350 L 15 2 PG 2128 l 2 1
{lSE 3145 E 2 3 !::ICE6359 L 15 3 I::lCE]fl:3!;iQ L 11 2 eG 2128 I 3 I
ASF 5105 F 2 2 HCf 6359 l 17 2 HCF 16353 H 10 2 PG 2210 A 1 1
(lSE 5102 E 2 2 !::leE 6359 L 11 3 I::lCE]6353 L 15 2 eG 22J 1 (l I I
l>.SF 5112 A z 3 HCF 6359 M 2 2 HCF 16353 L 17 2 PG 2211 D 1 1
liSE 5]16 S z 2 HCF 6419 G 13 2 I::lCE16556 14 12 15 1 eG 22]2 0 1 I
.l>.SF5756 H 6 2 HCF 6418 A 2 3 HCF 16565-16 G 15 1 PG 2297 l 3 1
liSE 6923 ~ ~ I HCE 6419 Q Z. 2 HCE 16632..,...15 G Vi 1 eG 2329 u ~ 2
ASF 7050 l 13 1 HCF 6418 E 2 3 HCF 16683-2 C 7 2 PG 2349 F 2 2
liSE 1323 C lQ 1 dCE 15Q2 E 5 1 !:JCEIBI81 H :3 3 2G 2350 E 2 2
ASF 7411 G 13 2 HCF 7509 F 8 1 HCF 18187 H 7 1 PG 2418 F 37 3
~SE H1S I 15 2 !:JCE 1523 l , 1 !:lCE]BIBl !:l 8 I eli 2!t55 I 2 1
ASF 747B l 17 2 HCF 7523 L 3 1 HCF 18223 H <) 2 PG 2455 L 3 1
ASE llB L 15 :3 !:lCI' 1629-3 I::! 3 3 I::lCE]8223 I ]5 2 eG H56 (l 5_2._
ASf 7773 l 17 3 HCF 7629-5 H 3 3 HCF 18223 l 17 3 PG 2456 0 4 2
ASE 7960 ]0 C 1 2 I::lCE16?2 1 !:l 3 :I !:lCE18259 2 E I 2 ~G 2!t63 0 !t 2
ASF 791>0-25 A 3 2 HCF 7629-7 F 30 2 HCF 18446 H 3 '3 PG 2474 K 1 2
lASE 12bO 25 lA !t 2 !:lCE 16'2-1Q F 2Q 2 I::lCE18866 !:l :3 3 eG 2~la fA ] ]

ASF 796{)-25 D 3 2 HCF 7630-9 E 5 1 HCF 19777 S 1 2 PG 2496 A 2 3
ASF 923'1 e 2 1 J:iG£__ 1630-9 E 8 1 I::lCE19111 S 2 2 ~G 2!t29 G ]2 2
ASF 924') P 2 1 HCF 9474-10 F 14 2 HCF 22144-3 L 11 2 PGA 2501 G 11 2

I::ICE'.1613 C 12 2 !:lCE'2165 e 2 ] ~G 2502 G 12 2
HCF 9798-22 C 3 2 HCF 22166 P 2 1 PG 2635 G 12 3
!:lCE '.l1'lB:B C :3 2 eli 2b:38 E :3 2

fiRE 1546 l 11 2 HCF 9872 M 1 2 PG 2639 E 3 2
El?E 124Q L 11 2 J:lC£ 2812 M .2__2_ e12 26~0 J I 3
BiU 22')6 l 16 1 HCE 9904 l 15 2 HTF 367 G 1 2 PG 2650 C 1 2
,J8.F ;:>2Q6 L 18 1 HCF 9Q04 L_17_ 2 tHE 361 12 2 2 ~G 2650 C 2 2

HCF 9905 L 15 2 HTF 367 G 4 2 PG 2659 H 1 2
!:lCE 9905 I 11 2 !:lIE 3b1 12 5 2 eli 2bbO I::l 1 2
HCF 10498-6 F 5 1 HTE 382 F 2 2 PG 2671 C 1 2

!::ICE 2ltl C 1 2 !:lCEIO!t98 6 E 8 ] e12 2613 C 1 2
HCF 241 C 2 2 HCF 10502-15 H 1 2 PG. 2675 G 15 1
HCF 2H C 3 2 I::lCE10502=9.6 G ]3 2 eG 2611 c 1 2
riCF 373 F 2 2 HCf 10505 H 3 4 MGF 1185 R 1 2 PG 2677 C 2 2
!:lCE uas E :H 3 !:lCE105115 !:l]0 2 MGE 1Q22 B I 2 eG 2618 C :.l 2
HCF 1341 F 15 1 HCF 10505 C 7 2 MGF 1992 R 2 2 PG 2679 C 1 3
tlCF 1341 F 6 1 !:lCEla165 1 H 3 !t MliE 1922 Ii 1.0___2_ e12 2612 C 2 .3
HCF 1341 F 9 1 HCF 10765-8 F 34 2 MGF 1992 G 11 2 PG 2680 C 1 3
tlCE 1250 G 11 1 I:JCEIOB5!t K 1 2 M12E 1922 G 16 1 eG 268Q C 2 3
rlCF 1537 H 3 4 HCF 11388 C 7 2 MGF 1992 G 17 1 PG 2681 C 1 3
HCF 1598--, E ,4 ;> ac E 11595-6 E 13 2 !'HiE 1992 A 5 2 e12 26131 c 2 3
HCF 1712 G 13 2 HCF 11705 l 16 1 MGF 2454 R 1 2 PG 2682 C 1 3
tlCE I1H-25 !'I 1 2 I:JCE11861 I 15 2 e12 2682 C ___2____3__
HCF 1747-25 M 2 2 HCF 11861 L 16 1 PG 2683 C 3 2
tI-F 1747-37 I 11 ? !:lCE12823 3 !:l :3 !t eli 268~ _L____3___2._
fiCf 1747-35 M 1 2 HCF 12825-6 H 3 3 MS 380 . S 1 2 PG 2685 G 13 2
_HCF 174.7""","35 M 2 2 !:lCE1?IDA 10 E 1~ 2 !'IS 3_S_O___~ _ ___S __2__2._ 21i 268D G 13 2
HCF 1948 L 14 1 HCF 13061-5 G 12 2 PG 2688 G U 2

J:iC_f___ 2Q69 G ]2 2 !:lCE13£:11 e 2 I e12 2682 G 13 2
HCF 2142 G 12 2 HCF 13805 P 2 1 PG 2700 G 13 3
!:lCE 2159 G ]2 2 !:ICE13816-H 12 IS I I'ISE R5_3__ r _L_L eG 2103 C 2 2
HCF 233'" G 13 2 HCF 14148-7 G 15 1 MSF 853 C 10 1 PG 2705 C 2 2
!:JCE 2!ih3 C 1 2 !:lCEB:19:8 ]6 12 15___l_ "'SE 1112 ~ 2 3 PG 2706 C.2 2
HCF 24~3 C 12 2 HCF 14227--59 G 15 1 MSF 1992 D 4 2 PG 2709 H 3 3
!:lCE ,)L..6(t M 5 2 !:lCE1't.312-10 A 5 2
HCF 2464 G 8 2 HCF 14312-12 G 10 2
I::ICE2!t68 I 8 I I:JCEH312-12 IJ !t 2
HCF 2570 H 9 2 HCF 14698-11 F 5 1 PGA 370 D 4 2 PGF 268 F 34 2
I:JU asa 3 !:l 3 4 !:lCE1462B II E B I eGA 3211 - - G 10 2 PGE 1158 0 4 ;>
HCF 2788 S 1 2 HCF 14698-11 F 14 2 PGA 694 A 5 2 PGF 1699 D 4 2
I::ICE'138 S 2 2 __l:jC£ 15005 S 1 2 eGli 8I:!2 G 11 2 eGE 1699 E !t 2
HCF 2788 F 34 2 HCF 15005 S 2 2 PGA 1162 R 2 2 PGF 1721 G 11 2
Hf:E ?788 C 12 _2__ I:JCE15006 S I 2 _PJi 889 G 11 2 2GE 3aso " 2 2
'"lCF 4452-1 l 13 1 HCF 15006 S 2 2 PG 890 G 11 2 PGF 3081 A -. 2<.
I::ICEH52-1 I H 1 I::ICE15lQ5 1 1::1 3 ~ _PG 93!t . _____ .2 !t 1 Dt:" • f\R? Ii ;> ,
HCF 4452-2 H 3 3 HCF 15105-1 H 10 2 PG 1709 R 2 2 PGF 3084 A 2 3
IKE H~2-3 I:J 3 fi tlCE 151(.12-1 C 1 2 PGA 1111 II 1 ] ID"-" '?f\O r:. .lL__2_
HCf 4452-3 l 2 1 HCF 15105-4 F 39 2 PG 1828 C 9 1 PGF 3255 G 11 2
tJC E !t!t5'-J I :2 1 I:JCE1!21Q!2-!t E !t 2 _E>_G__ I828 C ]0 _L eGE 3255 P_____2 _2__
HCf 4452-4 H 3 4 HCF 15105-4 E 4 2 PC 1859 C 1 2 PGF 3318 Ii c; 2

486 PAGE 1



INDEX

PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER
EfiE 3~?1 !t D 2 :3 eGE 18]8 ~ B 1 2 2GE 9~5~ . ____E__Z!t. __L ~GE HJ'369 t: ) ,
PGF 3327-4 0 3 '! PGF 8227 A 5 2 PGF 9486 A 2 3 PGF 10:'76 C 1 ~
.P...G.L 31011 A 3.__2__ eGE 8H3 G 12 2 eGE 9lt8b D 2 2 [,GE 1r-. 316 ... __ .__ C___.2. _2
PGF 3677 A 4 2 PGF 8248 G 12 3 PGF 9520 H 3 4 PGF 10390 S 2 2
[,'If: 30.11 Q 3 2_ f'liE a252 G ]2 2 [,GE 9520 _H_liL___L [,GE JO'>13 ____._- .£._ .J. _2
PGF 3710 F 1 2 PGF 8369 A 2 3 PGF 9520 l 15 3 PGF 10413 G 2 2
..EGE 38lt9 L ] 2 [,GE 8390 B 1 2 ...eGf 9520 _..L_ll__ _3_ f'GE ] f!!to] 3 G !to ?

PGF 3849 C 2 2 PGF 8595 A 2 2 PGF 9521 F 22 2 PGF 10413 G 5 2
i'.GF_._3S"5 A I 1 [,GE 8595 Q 2 2 PGF 9521 F 25 2 [,GE lOIt)" G ) 2
PGF 3955 0 1 1 PGF 8728 G 12 3 PGF 9529 F 27 2 PGF 10414 G 2 2
.P...GL !t?lZ -----L ____.J.__2_ f'GE an] G 12 :3 [,GE 9529 E 28 2 E'GE ]Oltlit __G_.4____2_
PGF 4217 C 2 2 PGF 8738 A 1 1 PGF 9529 F 30 2 PGF 1C414 C 5 2
el"iE ~256 A .....5.._2__ E'GE 8153 A :3 2 [,GE 9529 E 31 3 E'GE Hl!t21 11 2 2
PGF 4253 A 5 2 PGF 8753 A 4 2 PGF 9530 F 36 2 PGF F1421 M 5 2
[,GE ~259 A ., 2 [,GE 8153 Q 3 2 [,GE 9530 E 31 3 2GE ]Oit21 .S,__.J._2
PGF 4260 A 5 2 PGF 8753 0 3 2 PGF 9530 G 6 2 PGF 10421 S 2 2
..Eiif ~261 A _5____2_ ['liE 8151 A I 1 EGE 9531 E 21 2 E'GE 10'>55 c 't___2__
PGF 4289 A 2 2 PGF 8757 0 1 1 PGF 9531 F 28 2 PGF 10',98 G 11 2
['I,E ~:l39-2 A 3 2 eliE azao E _2__2__ [,GE 9531 E 30 2 f'r,E]0!t99 G .l.l__2__
peF 4339-2 A 4 2 PGF 8781 F 2 2 PGF 9531 F 34 2 PGF 10500 G 11 2

.1"iE 4339-2 __l1_____l___2__ E'GE 8185 E 2 2 2GE 9532 E 22 2 [,GE lQ5Q3 G __l__2_
PGF 4345 A 3 2 PGF 8807-55 B ;1 1 PGF 9532 F 25 2 PGF 10503 G 6 2
J'..G.E._'t3.'L5_____ A ~ _2__ f'GE aaOl 51 B 1 1 E'GE 9532 E 21 2 E'GE 1C'532 ____E_3_4__2
PGF 4345 0 3 2 PGF 8807-57 B 1 1 PGF 9532 F 28 2 PGF 10607 G 1 2
f'liE !t3~b A 3 2 E'GE 8R()7 51 B 2 1 2GE 9"32 E 3G 2 E'GE IQ6Ql G 2 2
PGF 4346 A 4 2 PGF 8807-57 B 2 1 PGF 9532 F 34 2 PGF 10607 G 4 2
PGE 't3~b o 3 2 E'GE 8R07 51 B '> 1 !!GE 959] D 3 2 _ffiE_l£..6._Q_I __.___ ___G___5__2__
PGF 4347 A 3 2 PGF 8807-57 B 5 1 PGF 9617 G 1 2 PGF 10712-1 G 6 2
PGE B!tl ~ ~ 2 P-GI'.8.81.5.... __ 1: 1- 2 E'GE 9611 G 4 .__2__ .p.G.E___lQ_7.12--..-_L __G :, _2
PGF 4347 0 3 2 PGF 8815 C 2 2 PGF 9618 G 1 2 PGF 10712-1 R 1 2
E'GE 9:35a A 3 2 E'GE 8823 A 5 2 [,GE 9618 G ~ 2 2GE H115!t E 2 2
PGF 4353 A 4 2 PGF 8835 A 1 1 PGF 9619 G 12 3 PGF 107tl7 F B 2

_E_GE_ 9:35B D 3 __2__ [,GE 8861 C ] 3 f'liE S020 Ii 1 2 [,GE If'181 _E__l3 __..2__
PGF 4360 A 3 2 PGF 8867 C 2 3 PGF 9620 G 2 2 PGF 10787 F 20 2
l'GE ~360 A 9: 2 [,GE 8896 G 12 3 E'GE 9620 G 4 ___2__ E'GE FI131 ._ .__ __f____22 _ _2_
PGF 4360 0 3 2 PGF 8902 G 12 2 PGF 9620 G 'i 2 PGF 10792 L 2 1
E'fiE !t~6? A 3 2 2GE 8903 G 12 :3 f'fiE 9638 C 1 2 f'GE 10192 L -'I 1
PGF 4362 A 4 2 PGF 8906 G 12 2 PGF 9638 C z 2 PGF 10795-28 t 1 2
J'....-G.E____it_3_62__ ._ Q 3 2 eGE 8901 G 12 2 E'liE 2f:38 L 3 2 E'GE lOB'l't __ D__4 _2.
PGF 4L50 C 12 2 PGF 8908 G 12 3 PGF 9648-1 0 4 2 PGF 10fl')4 G L 2
_i'GF -'t5..l5. _ A 'i 2 [,(;E 8909 G 12 2 l'GF 9(,48 12 C 11 1 [,GE lnB"5 A_ 5_2, _._----

PGF 4515 G 12 2 PGF 8938 G 12 2 PGF 9648-24 G 15 1 PGF 10840 G 1:) 2
2GE !t"15 G lZ ] ~GE 89'>8 G I 2 E'GE 96(t8-21 ", :1 2 2GE ]OB2b L !:I I
PGf- 52 ~c A 2 2 PGF 8948 G 4 2 PGF 9648-:>7 G 12 2 PGF 10896 C 10 1
.£.GF__ .52.4.0. __ . -_ ____D_____2 ._.L ..£..G.E BO~9 - --.-- ___G___.__L___2__ f'liE 9b!tB-28 o ~ 2 [,GE 10983 F____2j3_ _.2
PGf 5240 0 3 3 PGF 8949 G 4 2 PGF 964<'-28 E 4 2 PGF 10986 E 1 2

_E..G_f, 52",0 f' » .a, 2GE 8989 E 31 I E'GE 96~B-)9 Ii lQ 2 [,GE 110Ql .L .3._....l
PSF 5375 R 1 2 PGF 8989 F 32 1 PGF 964A-29 R 2 2 PGF 11082 E 4 2
PGF 5376 _R 1 2 ...P.hE_.....B..9ll'L_ .. E 33 1 f'GE <16!t8-O" G 11 2 ['liE111:83 E !t 2
PGF 5436 A 3 2 PGF 9049 R 1 2 PGF 964R-47 E 3 2 PGF 114;)0 L 12 1
2GE 5!d6 A '" 2 _£fiE_gJl1..9=5_6___ __..._lL___b_____L f'GE 51fl!tt!61 r, 15 1 1'.GE_LLli!t_ __ .. ...L_lL .i,
:JGF 'i4i6 0 3 2 PGF 9087 A I 1 PGF 9648-69 0 4 2 PGF 11432 H H' 2
.E.GE 5'>38 A 3 2 2i,E 922~ G 15 I PGE 26~8-1!1 E n 2_ E'GE llit37.._-_ .11. 2. _2_
PGF 5438 A 4 2 PGF 9225 G 10 2 PGF 9693-2 R 1 2 PGF 11505 E 3 2
!!!iE 5B8 D 3 2 E'GE 9225__ B 2 2 [,GE 9111 55 fl__L____l_ PGF 115J.1- l 13 1
PGF 5439 A 3 2 PGF 9227 G 15 1 ;>GF 9717-55 B 2 1 PGF 11523 l 12 1
2GE 5'>39 A 4 2 E'GE 2232 G ]5 1 !:GE 9111-5~ tl :.l 1 2GE 1168n F__ L_.L
PGF 5439 0 3 2 PGF 9236-3 G 1 2 PGF 9717-55 fI 4 1 PGF 11680 F 2~ 2
eGE 5698 s ] 2 E'GE 9236 3 G __2___2_ E'GE ':1111-55 B :; 1 E'GE ] 168r, E , 5____3__
PGF 5909 F 6 1 PGF 9236-3 G 4 2 PGF 9738 G 12 2 PGF 11680 F 27 2
D(iE 5909 E 9 1 f'GE 2236 3 G 5 2 J>.GL~ _______ G_______J____2__ ~'iE 116BO E 2'3 ?

PGF 5'109 F 15 1 PGF 9236-11 G 1 2 PGF 9751 G 6 2 PGF 11680 F 34 2
eGE 59i)9 I I I E'GE 2236 11 ______G___2__2_ [,GE °lbl C 2 ] 2'lE 11680 ~. __2_

PGF 5909 l 2 1 PGF 9236-11 G 4 2 PGF 9767 C 10 1 PGF 11630 F 37 :\
2GE 5909 I 3 1 2GE 2236 ]] G 5 2 [,GE 9169. G_l2__ __2__ i';;Ell6P'1 E "\-, .2.
PGF 5930 G 3 2 PGF 9245 G 10 2 PGF 9790-1 R 1 2 PGF 11680 F 39 2
PGE 65JO 2 !t I- __f'_G£__ __ 32 41L.._ _ __... G lQ 2 E'GE 9190-7 .1L__1_...L i>GE 116::ifi E !tf'\ ?

PGF 6640 R 1 2 PGF 9249 G 12 2 PGF 9939 A 5 2 PGr 11696 F 1 2
...eGf tllo'tl s J 2 .£GE_92.5.Q ____ .£._..12.__2 [,GE 991t!t A 5 2 2GE 1]15~ D 4__2_

rGF 61)41 R 2 2 PGF 9263 A 1 1 PGF 9968 F 13 2 PGF 11753 G 1" 2
.£GE 6921 Q 't 2 f'GE 9:'Q5 G ]'i 1 eGE 9968 ___f_2D_ ..2 [,GE ]1114- F 4 _2_
PGf 6997 E 4 2 PGF 9343 L 15 2 PGF 9970 F 27 2 PGF 11776 G 11 2
2riE 1('22 A 5 2 .E.liE__23it3 __ .....L _l.1___2__ !'GE ]()(1!t6 .S_l_.L. 2GE J ]116 B ? 2
PGF 7"22 E 5 1 PGF 9374 G 13 2 PGF 10084 G 11 2 PGF 11801 G 10 2
_£iif 1O?? E a 1 [,GE 9itH ___G__3_2. PGF .10104_....,...5C 7 2 [,GE 11il56 t. _5__.2.
PGF 7022 G 12 2 PGF 9414 G 6 2 PGF 10105 F 2 2 PGF 11856 0 4 2
.zif___1il22__ G 11 1 f'GE 2!t20 G II 2 [,GE 101B-it E 28 2 E'GE 11856 G ic 2
PGF 7]26 A 5 2 PGF 9436 A 2 2 PGF 10143-7 F 25 2 PGF 11856 G 11 2
~'iE lQZ6 G ]2 2 ..EGE 9't16 _l)___ 2___2 . 2GE 10l't3-18 E 5 1 2GE ] I B5b G 16 ]
PGF 7026 G 17 1 PGF 9436 E 2 3 PGF 10143-18 F 8 1 PGF 11856 G 17 1
2liE 1351 A :. _2__ !'GE 2~~1 __E..2B.__ __2 EGE 101!o8 [' !o 1 f'GE 1185b _._.R.___L_2
PGF 7357 A 4 2 PGF 9442 F 40 2 PGF 10149 P 4 1 PGF 11856 R 2 2
2GE 1351 D 3 2 ~GE 2H2 B 2 2 [,GE lQ]SQ E' '> ) E'liEIl9H G .L__2__
PGF 7357 E .3 3 PGF 9444 F 22 2 PGF 10234 G 16 1 PGF 11"'74 G 2 2
P!iE Hilt Ii 12 2 f'GE 9~H F __2._5___2_ 2GE 103H. f!. 5 2. eliE 11azs G ~ ?

P"if 7487 F 34 2 PGF 9444 F 39 2 PGF 10:'131-7 F 25 2 PGF 11874 G " 2

486 PAGE 2



IIDEX

PARI' NUMBER PAGE NUMBER PARI' NUMBER PAGE l«JMBER PARI' NUMBER PAGE l«JMBER PARI' NUMBER PAGE NUMBER

2GE IIR8 I M I 2 2GE 13550 _ ~ __A_ ..._3___2_ (!GE 1556~ E ~ 2 2GE 16..52 .h.__B_ 2

PGr 119(17 H .3 4 PGF 1.3550 A 4 2 PGI' 15565 E 1 2 PGr 16496 E 4 ?

eGE 11001 1::1 10 2 eGE 13550 C 12 2 2GE 15566 E 1 2 eGE 16512 E ? 3

PGE 11907 S 1 2 PGE 1.3550 0 2 3 PGE 15568 E 2 3 PGE 16515 E z ~
er,E 11901 S 2 2 1'.G..E 13550 ._O_ 3.___2__ EGE 15569 __f__...2..__3_ (!GE 165~1 1I ~ _2_

PGr 11927 A 4 2 PGE 13550 0 3 .3 PGE 15570 E 2 3 PGF 16541 A 4 ?

eGf 11931 G 3 2 1'.Gf l_3_53Q._ _ E__2_ .3 PGF 1557] E 2 3 eGE 165ftl f: :3 _3__-
PGE n942 r 37 .3 ~~~ ;;~~~ l 9 1 PGr 15574 E 1 2 PGr 16543 l 15 3
PGE 119')6."_."_-. A 2 2__ L to 1 PGE 15591 A 3 2 eGE 16543 I 1l_____3_

PGF 11956 0 2 2 PGr 13"90 G 12 2 PGE 15591 A 4 2 PGE 16552 E 1 2
2iiE 11°:21l E i? 3 _PM . .l3.5.9.L _____ __~~2_ PGE 15591 0 __3____2_ eGE 16555 E I 2
PGr 11957 A 2 2 PGr 13647 E 3 2 PGE 15602 I' 37 3 PGr 16589 G Q 2
l'_G£_ll'l5_L __ ~____Q__2__ _J_ .£GE_l3_85L __ -~.- ~ 4 eGE 15603 E 31 :3 EGE 16591) G __I:l____2_

PGr 11057 E 2 3 PGE 13910 l 4 1 PGF 15646 0 2 2 PGE 16591 G 8 2
2!if _ll'iSll_ r. 2 __2_ PGE 13910 L 6 1 2GE 156{>6 E 2 3 EGE 16592 L 15 .)

PGE 11958 0 2 2 PGf 13961 P 4 1 PGF 15665 H 6 2 PGr 16592 l 17 2
eGE 119SB E 2 :3 PGE ]3961 (! 5 1 EGE 1561] l!. 2 2 EGE 16bl2 E 1 2
PGE 11986 S 1 2 PGE 13963 l 13 1 PGF 15673 F 37 3 PGE 16617 K 1 2
1'.Gf llC)Sl <; 1 _2__ PGE ]~] 86 C 9 ] eGE ]5119 1 G 3 2 EGE Ib6]'1 L ___!t___l_

PGE 12043 F 2 2 PGF 14186 C 10 1 PGF 15739 E 1 2 PGE 16619 l 6 1
J:'.G£ _l2l2JL ... E 3 2. PGE lto2S6 E 31 to eGE ]S1~1 E 2 2 EGE 16631 E 27 2
PGE 12131 E 3 2 PGF 14407 0 2 3 PGr 15741 F 37 3 PGF 16631 F 25 2
EGE lZlb6 E 3 3 eGE ]~~OI 0 3 3 eGE IS836 0 2 2 EGE 16b31 E 21 2
PGr 12248 C 9 1 PGF 14419 E 3 2 PGF 15836 D 3 3 PGr 16631 F 28 2
EGE 1??~8 C lQ 1 ~GE Hto20 E 3 2 (!GE 15888 1I _3____2_ EGE 16631 F 30 2
PGF 12249 S 1 2 PGF 14474 C 1 3 PGF 15888 A 4 2 PGF 16631 F 34 2
EGE 122~Q S 2 2 PGE I~~1!0 C 2 3 EGE IS888 D 3 2 !'GE 166~0 !::I 9 2
PGF 122R2-2 F 22 2 PGF 14479 G 16 1 PGF 15894 E 2 3 PGF 16678 E 1 2
EGE 12262-2 E 25 2 (!GE l!>SM 1 2 I !'GE ]S8'1'1 E 2 3 EiiE 16623 A fI 1
PGF 12282-4 F 25 3 PGF 14564 l 3 1 PGF 15900 E 2 3 PGF 16693 A 7 1
!'GE 12282 5 A 5 2 eGE 1~58b=55 A 2 2 2GE ]5203 E 1 2 EGE Ib6'1~ A 6 1
PGE 12282-5 D 4 2 PGF 14590 A 2 3 PGF 15904 E 2 3 PGF 16694 A 7 1
EGE 12282 5 E ~ 2 (!GE 1~5!11 A 2 3 !'GE ]5'115 .1 1 {> EGE 16625 r. 6 1
PGF 12282-5 E 4 2 PGF 14634 R 1 2 PGF 15916 J 1 4 PGF 16710 H 9 2
PGF 12282-·-5 F 22 2 EGE Hbb2 1 15 2 eGE 15988 __E~2_2_ EGE ]6111 !::I l !to
PGF 12282-5 F 25 2 PGF 14662 l 11 2 PGF 16060 L 13 1 PGF 16711 H 9 2
eGE I2?8 2 5 E 27. 2 !'GE 1~6'l1 2 D 2 2 2GE 16!lbO I 1 ]3 1 EGE 16111 !::I in 2.
PGF 12282-5 F 28 2 PGF 14691-2 D 3 3 PGF 16060-2 l 13 1 PGF 16734 l 6 1
eGE l:>:>R? 5 E 3~ 2 2GE I!t6'12 E 1 2 EGE 16060-3 _____L~ EGE 16191 ~ Q 1
PGE 12282-5 F 36 2 PGF 14696 E 1 2 PGF 16092 M 1 2 PGF 16791 A 7 t
eGE ]2282-5 E 31 3 !'GE H691 E 1 2 !'GE 160'12 ____lL_2_____2_ PGF 16193 A 7. 1
PGF 12282-5 E 38 2 PGF 14702 E 1 2 PGF 16093 M 1 2 PGr 16797 A 6 1
[,Gf: 12782 5 E 39 2 EGEBIH2{> A 2 :3 EGE 160'13 !1 2 2 eGE 16191 l!. 1 I
PGF 12282-6 F 14 2 PGF 14757 E 3 2 PGF 16094 M 1 2 PGF 16860 G 1 2
J!..G.E_ I2282 1 E 5 I EGE I!t151 K 1 2 ['liE 1609~ M 2 __2__ eGE Ib860 G '. 2
PGF 12282-7 F 8 1 PGF 14786 R 1 2 PGF 16102 l 1 1 PGF 16860-13 G 1 2
eGE 12282 1 I:l 9 2 EGE 1~19'1 D 2 2 !'GE ]613] _lL.L__2_ PGE 168bO-]3 G ? 2
PGF 12286-6 F 22 2 PGF 14804 E 3 2 PGF 16143 L 11 1 PGF 16860-13 G 4 2
.l'.G.E 1??R7 3 E 25 3 EGE H805 E 3 2 2GE ]6182 " 22 2 eGE 16860 13 G 5 2.
PGF 12287-3 F 34 2 PGF 14863 P 1 1 PGF 16189 F 25 2 PGF 16868 G 12 2
DGE 12281 5 I:l 9 2 EGE ]!t2!t2 E 36 2 EGE 16] 89 f__it_fJ_~_L eG[ 16880 G 8 _2_

PGr 12287-6 F 1 2 PGF 15052 A 2 2 PGF 16190 r 25 2 PGF 16912 R 2 2
PGE ]229Q_2 E 25 2 PGE IS052 0 2 2 .£.(if 16191 . 1'_3.o.___2_ eGE 16913 !l 2 2

.._---
PGF 12294-8 H 9 2 PGF 15059 G 16 1 PGF 16192 F 22 2 PGF 16914 R ( 2
EGE 12309 1 ]2 1 !,GE 15066 r. 2 2 PGE 16]'12 E 27 2 PGE 16915 G II ?

PGr 12479 l 4 1 PGF 15068 0 2 2 PGF 16194 I' 38 2 PGF 16916 G 8 2
2GE 125'14 A 2 3 PGE 1506'1 A 2 2 2GE 1619'.____ _~f 3'.L_2. PGF 16924 1i-1Q__2_

PGF 12594 E 2 3 PGF 15070 0 2 2 PGF 16246 D 2 2 PGr 16937 0 2 2
eGE 12612 A ~ 2 EGE 15011 __~__L PGE 16252 G Ii 2 eGE 16956 A 2 2
PGF 12625 E 4 2 PGF 15078 l 13 1 PGE 16255-2 G 4 2 PGF 16975 E 1 2
2JiE 12189 D 2 2 EGE 15125-22 __ 'L_L__3__ PGF 16255...,...2 G s 2 2GE 16916 E 1 2_

PGF 12790 D 2 2 PGF 15125-28 M 2 3 PGF 16262-3 J 1 4 PGF 17007 F H 1
PGE 121'11 D J 2 EGE ]5125 30 !1 2 3 PGE 16?62 ~ 1::1 2 3 ..EG.E__l1009 1::1 3 3
PGF 12823---5 E 4 1 PGF 15275 l 4 1 PGF 16262-4 J 1 3 PGF 17024 H 9 2
2GE 12B2!t A __3___2_ EGE 15318 A 2 2 PGE 16298 E 31 3 eGE 110H E J 3
PGE 12824 A 4 2 PGr 15379 0 2 2 PGF 16310 C 1 2 PGF 17084 P 1 1
P(;E 1282~ D 3 2 E!GE 15:3M____ __lL .2___2._ eGE 1631C C 2 2 PGE II08S ____E___L __L
PGF 12977 l 1 1 PGF 15403 r 1 2 PGF 16317 F 37 3 PGF 17086 A 5 2
PGE 1299~-2 G___.L __2_ PGE IS4Q 3 --- E 38 2 PGF 16319 E 31 3 J'..G.E_l1.l.5.!t __ 3__-----'L__:L__L
PGr 12993-2 G 2 2 PGF 15403 F 39 2 PGF 16337-2 G 3 2 PGF 17154-6 A 6 1
f!1i~ 1~'Hl'1 E 3~ 2 ~4]3 ___A_ 3_~2_ ~GE 16331 2 G ._£,_____2__ !'GE 11112 55 a _l___L

PGF 13171 A 5 2 PGF 15413 A 4 2 PGF 1633A G 6 2 PGF 17.028 E 3 7.
2!;E 13111 G 12 __2_ !'GE 15{>13 ---- ____[1. 3~2__ eGE ]6361 E 1 2 PGE 172?0 E ;> 3
PGE 13171 G 17 1 PGF 15413 E ? 3 PGF 16364 K 1 2 DGE ] 12 SQ l_ _G. .1('-_ L
_!'H___l311S._ .. ~~ __G____3_ _2__ EGE 15(t]:3 G 13 ~ I'GE 1631? A 5 2 PGF 17250-2 G 10 ?
PGF 13175 G 6 2 PGF 15417 l 4 1 PGF 16374 A 5 2 EGE 17 ?'in 3 !l 1Q_ .2
PGE 13?5~ M 7 J _f>G£_ 15'>91 __ ~--_£ .2 __3_ eGE IHOI Il I 2 PGE 17253-1 G 10 2
PGF 13255 M 2 3 PGF 15499 F 2 3 PGF 16404 l 15 2 eGE IP53 ? G J'l z
P;;E 13251 ____ ~_Yl__2__ .3 _PGE 155')? ____E_~L__l PGE 16~a~ 1 11 2 PGF 17253-3 G io 2
PGF 13258 G 12 2 PGF 15511 D 2 3 PGF 16405 l 15 2 PGE 11256 __~..JLl'.\___2
EiiLU25.9 - ~ _G...12 __Z PGI' 15511 D. 3 3 eGE 16~rl5 1 11 2 PGF 17267 L 1"> ?
PGF 1327') IJ. 1 1 PGr 15512 0 2 3 PGF 16430 F 2'1 2 l'_G£__l]2b_7 __ _____L .17_ _..2-

Er,E I:i210 D 1 1 eGE 15512 D :3 _3_ ~GE Ib~3Q G 8 2 PGF 17277 l 4 1
PGF 13516 E 3 2 PGF 15534 A 3 2 PGF 16433 K 1 2 2GE l1211 I 5 1
_!>_GE__L3_52_1 .--~-- ~__E__3__2._ eGE 1553~ A r. 2 eGE 16!t3(t D ~ 2 PGF 17484 G 7 2
PGF 13544 A 2 2 PGF 15534 0 3 2 PGF 16435 0 4 2 PGE 1148't:_ .. __G_ x.: 2

486 PAGE .3



INDEX

PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER
f'GF 17494 G 7 3 PGF 18422 l 15 2 ~GE J8829 I J5 2 PGF 1952~~_ --- ILl 3
PGE lH8ft G 1 :3 PGF 18422 L 17 2 PGF 18833 L 15 2 PGF 19531 F 28 2
i>GF'17499 G 7 2 ~GE ]8~26 I ]5 2 ~GE 18633 I J:Z 2 eliE 12:231 E 2Cl 1
PGE lH99 G 1 3 PGF 18426 L 17 2 PGF 18839 L 17 2 PGF 19532 E _:; ?
PGF 17500 G 7 2 2GE 18~32 I ]6 ] ~GE 18S62 G ~ 2 _e.G_f_l.25_H______ J 1 3_
~r,E 115QQ G _l__3_ PGF 18432 l 18 1 PGF 18882 G 5 2 PGF 19535 F 3 2
PGF 17502 L 15 2 I!GE 18lt33 G 12 3 ~GE 18882 G 6 2 EGE 1'.1536 ____.L_l 3
~GE 115,n L 11 2 PGF 18435 L 15 2 pGF 18888 J 1 3 PGF 19537 J 1 4
PGF 17517 G 7 2 ~GE 18~3b I ]5 2 E'GE 18R9~ I 11 2 EGE 1253B I 1 _l
eGE 11511 li 1 3 PGF 18436 L 16 1 PGF 18913 !l 3 1 PGF' 19539 J 1 It
PGF 17518 G 7 2 I!GE ]8~31 I 16 J £GE 18216 I J 3 ..£fiLl.9..5.4Q.._____ _.j_ L _4.
PGE 11518 G 1 _3__ PGF 18437 L 18 1 PGF 18920 J 1 3 PGf 19542 f 'I 3
PGF 17524 G 7 2 £GE 1a~~6 K 1 2 eGE 18921 .1 J 3 E'GE J 95"<3 E __3 _2
P_GE__U..52!t__ Ii 1 J PGF 18468-3 H 3 4 PGF 18925 C 9 1 PGF 19545 J 1 4
PGF 17525 G 7 2 2GE ]8~68 3 H ]0 2 2GE ]8925 C 1" ] E'GE 125:!t8 6 .1 1 l
E'GE 115?5 G 1 3 PGF 18468-4 H 3 3 PGF 18Q26 J 1 4 PGF 19550 M 2 2
pGF 17570 R 1 2 ~GF 18468 4 I::l 10 __2..2GE ]8921 1 ] 4 PGE 19558 P -, .1--_."- -E'GE J158.9_ G 1 7 PGF 18468-15 F 22 2 PGF 18928 J 1 3 PGF 19558-8 F 37 3
PGF 17589 G 2 2 E'GE 18~68 15 E 25 2 eGE 18962 R 1 2 EGE 195i>2_ ______ .11__3 2._
E'GE 11589 G {t 2 PGF 18468-15 F 27 2 PGF 18968 J 1 3 PGF 19563 M 2- 3
PGF 17599 G 5 2 E'GE ]8~68-]5 E 2B 2 ~liE

'8269
10 E 1 L DGE 195!'l3 !! 2 3

oGF 17<;,,0 G 1 2 PGF 18468-15 I' 30 2 PGF 18996 G 7 2 PGF 19565 M 2 3
PGF 17590 G 4 2 2GE IBlt6B-15 E 36 2 2liE ]8996 c 1 3 -"_Gf___l3.5 till_ ____ _.A~ __3__2_
er,E l16Q3 s 2 2 PGF 18468-15 F 37 3 PGF 18997 G 7 2 PGF 19566 0 ~ Z
PGF 17642 F 34 2 E'liE]B~68 1 5 E 38 2 E'GE 18991 r,__L_3_ _E_GE _:..9.51>.1_____ ___A_ 3. _ _2_
E'GE lI6,,? E 35 2 PGF 18468-15 F 39 2 PGF 19025 L 16 1 PGF lq~67 A 4 2
PGF 17660 F 34 2 12GE lB(t68-15 E ~ ,E'GE 19Q26 L ..l.B__l_ PGF 19567 0 3 2
eGE 1166] E 3:f.t2 PGF 18468-17 H 3 3 .PGF 19034 A 3 2 PGF 195'31 A 2 2
PGF 17666 e 34 2 12GE 18!tb8 71' E _l____2_ ~liE 19(13!t A !t 2 f>'iE]958] B 1 __L
eGE '1119 A 2 3 PGF 18468-20 H 3 4 PGF 19034 0 3 2 DGF 19581 B 2 1
...2..G.L...U.Ll2_ E 22 2 eGE la~b8 :>1 E _8___l_ PGE 19('"!t2 A 2 2 eGE 1958] B 3 ]
PGF 17732 G 3 2 PGF 18472-3 H 3 3 PCI' 19042 0 4 ? PGF 19581 0 2 2
Dr.~ 177'''' M .. , ~GE 18HZ 4 I:l 10___2__PGE 190'±2 G __l!}_ .2 eGE 1956] n '3 3
PGF 17786 E 2 3 PGF 18472-7 I' 4 1 PGF 19042 G 11 2 PGF 19581 E 2 3
J>Gf 1721)1 F :> 3 eGE 18H2-IQ H 3 3_ ~1iE 1SF'!t2 G Ifl 1 ...£..GE 1958!t A {> 2
PCF ~78()5 F 25 3 PGF 18472-14 H 3 3 -PGF 19042 G 17 1 PGF 195'37 1\ ? 2
Dr.1=17An5 I' 34 , eGE IBH2-]6 t:I 'I 3 ~liE 1'lQ!t2 R _l__2_ .J>..G.E_l_9597 0 2 ?

PGF 1_7827 0 2 3 PGF 1847.7.-19 F 1 2 PGF 19042 R 2 2 PGF 19591 A 2 2
Pr.F 7~,,() " ? ":\ eGE lB(t12-19 H 3____!t_ ~GE 19Q!t6 G ]6 1 e!;E ' 9'59] B 1 1
PGF 17843-4 L 6 1 PGF 1'3472-20 F 1 2 ~!iE 19Q53 rz 11 1 PGF 19591 e " 1.
P,:F , 7115fl·.11 I( :2 eGE ]BHf> ----- I 8 1 PGF 19054 G 17 1 E'GE 1959] B 5 1
PGF 17B77 0 3 3 PGF 18481-3 H 3 4 ~GE 19Q1(1 e 2 1 PGF 19591 0 ? 2
Pt:F 170(1, G 3 2 E'IiE18!t91 8 E I 2 PGF 19117 P 2 1 E'GE 19501J ~ ., :3
PGF 179D2 G 6 2 PGF 18482-9 F 1 2 PGE 1912,' ___f> 2 1 PGF 19591 E 2 3
pr.1=1 7CI,·' ~J:. G 6 :2 ~GE 18532 ____E_~ __l_ PGF 19127 P 2 1 E'r;E1959 .. 8 !l 1
P..;F l791f: G 6 2 PGF 18582 L 16 1 P(;F 191.61 -- P 2 1 PGF 1.9594 C 12 7.
DJiE....l1_SJ.l. . ~---.- . __G----<>.____2_ E'GE 185B3 .1 1 3 PGF 19177 P 2 1 PGE 1959~ [l ~ .3
PGF 17"2'1 C 1 2 PGF 18589 L 15 2 E'GE ]9]98 !ol ? 3 PGF 19594 0 3 3
Pr,F 17QJ..Q_____ .E__ZB___2_ eGE '86110-9 B 1 2 PGF 19199 '" z 3 2GE 195':16 t. z 2
PGF 17930 F 30 2 PGF 186"7-5 F 37 3 eGE ]9231 I ] 3 pGF 19596 D ~ 2
efi~ rzs as G 6 , E'GE 186:'Q___~ __ __L_.lB__L PGF 19234 M 1 2 EGE lSl5S16 D .3 :3
PGF 179:"2 H 9 2 PGF 18657 L 16 1 D(::iE 1!:l"'3{> !!l ? 2 PGF 19596 E 2 3
...2.G£_l_L<l.:±2__ ___ .L_.lS__2_ ..E.G.E__l_8_6.5L_______ 1 IB .1 PGF 19252 F 34 2 LGL ]959B _lL__L_L
PGF 17"4? L 17 2 PGF 18662 M 5 2 eGE 1921" E 3(t 2 f'GF 19598 C U 2
ProF izssz i2__ 3~..2 eGE '86'11 t:l 5 2 PGF 192 t12 F 2 2 er;E ]9598 E ? __3_
PGF 179'C!2 G 6 2 pGI' 18675 M 5 2 E'GE 19283 1=-2-__2.. PGF 19599 L 14 1
ProF 13('11)9 .1 ] 3 ...2.G£_l..8..6.1.5_ M 6 _L PGF 19318 K 1 ;> e'iE I SI~'~] ~ .,_ 2
PGF 1~1)29 L 18 1 PGF 18676 M 5 2 eGE ]9323 6 E 3:f.t2 PGF 19611 0 3 2
~_-1a')!i:5_ _ ._..__ L 15 2 J>..G.L.lJ3.f>.L7__ __1L__5___2__PGF 19409 1'1 2 2 DliE 19f,J? A 2 ..,

<

PGF 18('45 L 17 2 PGF 18678 M 5 2 eGE 19,,51 I .,. 1 PGF 196{):> f) 2 2
°(lE l!3°9:6 L 1<; 2 E'iiE18619 ~ 5 ? PGF 19461 M 2 2 EGE ]26'2 D .l___3_
PGF lR046 L 17 2 PGF 186RO M 5 2 f!GE J9{>67 ___L_l2___L PGF 196·)2 F ? 3
Pr.F 18"')< H 9 ? _l'..G.E__l. 3 6 '] ,,_ _ _.1'_ _5_ _2._ PGF 19462 M 2 ? PliE 19b::n [l ? ?

PGF l805.3 L 15 2 pGF 13691 M 5 2 f!GE 19lt62 S 2 2 PGF 196·:'3 G 3 ,
_}",E1:li'Ii" -- _______ __L__l_5___2._ .£hF--l.8..6.33 _______ _L_l2_ _ __L PGF 19467 "1 ? 2 2i2£ 196'" 'j<; __.D___ 2 _.~.2
"GF 1R" 5 '3 L 17 2 PGF 18694 L 12 1 _fll2[___l3.4.:LL_ _M___5___2_ PGF 19603-55 ') '\ :0

f..e_G_L_ll1 0.52.. __ ~ _ _L__ll__2_ P..Gf lf1713 M 5_ 2 ;>GF 19478 M 5 2 eliF 19b04 A , -,
_...!-

pGF 18720 L 1~ 1 .J>..GE 19(t85 M__2___3_ PGE 19606 F 0 :1PGF Hl122-4 1= 5 1 ,
2{iE 1~P2 !t F R 1 E'GE 18120 1 16 ] PGF 19486 M 2 3 ~!iE 196'~2 R 3 1
PGF 131Y?--55 R 5 1 PGF 18726 C 7 2 2GE 19503 E 22 2 PGF 19610 B :2 1
J'.GF 1Sl!tQ 52 B !t _l_ E'GE 18126 C 9 1 PGF 19503 F 25 2 ...£Jif____l_9_lil__ ---_ij__l _.l_
DC,F 18181 L 17 2 PGF 18746 C 1 3 f!GE 19503 E 21 2 PGF 19614 A 4 2
_f>.G.E_lrl_l<)i'._-=3__ F__ 4___~ eGE 18H6 C 2 3 PGF 19503 I' 30 2 2;,E 19638 __L_l't ___l_
PGF 13190-6 F 34 2 PGF 18750-55 P 1 1 f!GE 19503 F 36 2 PGF 19619 L 14 1
Pt:F 1R 191) .f, F 3"1 7 E'GE 1829~ r, 1 2 PGF 195'-~3 F 37 3 PGF lq~,O P ~- 1
PGF 18190-6 F 39 2 PGF 18194 G 2 2 2GE J9503 E ~ PGF 19621 P 3 1
E.G£ 18198 G _3~_2._ 12GE ]819~ G __3..__2_ PGF 1951'13 F 39 2 ~GE 19622 L '. _ _.l_
PGF 1820(1 l 17 2 PGF 18795 J 1 3 PGf 19503 F 40 2 PGF 19623 L 14 1
EGE ] ~ 2(:;Q __~_~ _ ..L.llL_..L E'GE 18296 B 1 ] 2GE 195r.~ E 25 2 ~GE 19629 I 14 1
PGF 182'-)1 L 17 2 PGF 18796 8 1 1 DGf 19508 E 3 2 PGF 19634 L 14 1
eGE 1P18 r, () 2- E'GE 18196 B 2 1 J'.GE195J5 .1 ] 3 PGE lq636 I 1!t 1
PGF HP66 L 17 2 PGF 18796 B 3 1 PGF 19516 J 1 4 PGF 19639 P 3 1
2.GE.__l3_ltili> __L_l5 _2_ f!GE 18196 8 3 ] PGE 195]8 E ] 2 2.GE__l_%_H_ " ~ __2..----_-
rGF 184'-',6 L 17 2 PGF 18796 B 4 1 PGF 19520 E "3 2 PGF 19078 -~ '-I 2
_P.G.E_.l34.l.4.__ _ __ JL__l _ _2_ PGE J8196 B 5 I- _E_G..E 19521 E 3 ., 2.GE__l_'.1..6_9_!t...__________lL_L_1
PGF 1841A G 8 2 PGF 18819 M 2 3 PGF 19522 E 2 3 PGF 19720 F 1 2

486 PAGE 4



IIDEX

PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER

2(iE 1212~ E 1 Z f'GE 20063 C :3 2 2GE 20Z52 F._3__L 2GE 20H2 L 11 7

PGF 19727 l 13 1 PGF 20064 C 1 2 PGF 20259 F 8 1 PGF 20455-1 J 1 4

I'GE 19H1 ., ___l___3_ I'GE 2006~ C 2 2 2GE 20252 E 12 1 2GE 2Q~55 3 ~ ._l______L

PGF 19751 J 1 4 PGF 2')065 C 1 3 PGF 20272 F 6 1 PGF 20455-3 M 2 2

I'GE 1915? J __l___!t_ £!GE 20065 C 2 :3 2GE 2Q212 __E_._9 __L 2GE 2QH2 f.__J.~?_

PGF 19754 J 1 4 PGF 20066 B 3 1 PGF 20272 F 15 1 PGF 2041Q C 8 1
PGF 19755 .J 1 3 ['(iE70066 C I 2 2GE 20212 E 21 L £!GE 7Q~31 C 1 2
PGF 19766 J 1 4 PGF 20067-17 C 3 2 PGF 20273 l 1 1 PGF 20435 F 25 2
[,GE ]9161 I 1 3 I'GE 20068 C ] :3 2GE 20211 .1 1 ~ 2GE ?Q~8b ____f -.25._ .2
PGF 19768 J 1 3 PGF 20068 C 2 3 PGF 20278 J 1 4 PGF 20491 C 7 2
£!GE 19:ZB!t E 1 2 £!GE ZOC6!:! C I 2 I'GE 2Q219 1'1 1 2 J'JiL2_Q 432. ____ ( 1__2
PGF 19787 M 3 2 PGF 20069 C 2 2 PGF 20279 M 2 3 PGF 20493 C 7 z
eGE 39829 II 2 :3 2GE 2()('19 !::I 1 2 I'GE ?Q282 ._____ ___L___L~_ PGF .20500 F 40 2

DGF 19929 " 5 2 PGF 20081 C i 2 PGF 20283 l 3 1 PGF 20500 F 41 1
E'GE 198?9 " ? ? PGE 20{,81 C 2 2 £!(iE20228 E b 1 I'(;E205(16 G 1 2
PGF 19818 M 1 2 PGF ;>(l0S3 J 1 4 PGF 20303 S 1 2 PGF 20506 G 7 2
_£GF 19836 M 2 2 2riE 2QI)85 I:l I 2 E'GE 2Q'03 S 2 2 E'GE 2G5!J6 G 1 3

PGF 19848 J 1 3 PGF 2001'16 C 3 2 PGF 20304 S 1 2 PGF 20507 G 7 2
I'GE 19884 G 12 ? I'GE ZOOBA C 3 2 PGE 203Q4 S 2 2 pr.;,E "05"7 r; 7 2,

PGF 19885 M 1 2 PGF 20091 C 3 2 PGF 20305 M 1 2 PGF 205 ·')7 G 7 3
I'GE 19865 M 2 2 2GE 20093 C 1 2 2GE 2Q305 ~ 2 :3 I"GE 2"5,'1 ____(;__. _"L____3_

PGF 19886 M 2 2 PGF 20093 C 2 2 PGF 20306 M 1 2 PGF 205')8 G 7 2
[,GE J98d1 M 2 ___z_ 2GE 20Q9:3 C 3 2 2GE 21)306 M z 3 .£G£ ?Q50a __G__J________2_

PGF 19889 M 1 2 PGF 20098 M 1 2 PGF 20309 H 6 2 PGF 20508 G 7 3
i:!GEJ9889 !!l z 2 2GE ?01i98 M 2 :3 _2_Gf___2!13_lO_ _ . ---_jj () 2 i:!GE20508 ;; 1 :3
PGF 19890 M 1 2 PGF 20101 F 22 2 PGF 20311 H 6 2 PGF :?O509 G 7 3

I'GE 19890 M 2 7 I'GE 2Ql0l E 23 I 2GE 20312 I:l fI 2 [,GE ?'1510 .---L-._:l______2_

PGF 19892 l 6 1 PGF 20101 F 25 2 PGF 20313 M 1 2 PGf 20517 G 15 1
_f>_Gf 19892 I 1 ] £!GE 2"] OS E 22 2 2GE 20"1]3 ~ _ _2___.3__ pr.1'- , n5L£l____ __. __G__l5 1_
PGF 19894 'l. z 2 PGF 201'~5 F 25 2 PGF 20314 H 6 2 PGF 205?"- C 7 ?
£!GE 19q96 II 5 2 2GE 20106 E 22 2 I'GE ?f'~23 ____l-L_2__3_ "t:o::: ?'1""<; c. 1 ?

PGF 19897 0 4 ;> PGF 20106 F 25 2 PGF 20328 H 3 3 PGF 20526 C I z
_f'_GE _l'l.8. 9_L_____ JL ..L . 2. E'GE 201)0 C 3 2 PGf ?1)329__ B_3. 3 E'!OE'05'1 ____C__ 1 .. _2..
PGF 191'199 '" 2· 2 PGF 20115 lot 1 2 PGF 21)330 H 3 3 PGF 2052'3 C 1 2
J>JiE__i9B09 ___1L__3__2 PGE 201lS M , 2 eGE 2Q:3!t3 M ] .z, eriE '0528 ____G__l3___2

PGI' 19900 M 2 2 PGF 20121 H 3 3 PGF 20343 M 2 3 ?GF 20529-2 C 7 2
pr.o::: 19900 !!l ___l_____2_ j>_G£___2Q121 ~ 5 1 eGE 203!t!t I:! 1 I P(OO:::70 ",,,,1 C 7 ?

PGF 19903 G 10 2 PGF 2'1122 H 6 2 PGF 20347 A 3 ;> PGF ;>0536 F 4:1 2
~GF 102('1 G 11 2 J>_G£___2_Q.l2.l__ t:! b , eGE 2!J:3~1 n 3 2 eGE )Q531 E 25 .,
PGI" 1991,' l 6 I PGF 20149 G 7 2 PGF 20'151 H 1 2 PGF 20537 F 34 2
.l'.GE_L9_S 11 ___L _Q_____l_ ~liE 2QH2 G 1 3 Dr.!' 2(l'<;., r 1 ? eGE 2Q539 _f_ _l_ __L
PGF 19912 l l- I PGF 20153 K 1 2 PGF 20352 C 2 2 PGF 20539 P 2 1

EGE lq21~ I Q 1 a:>:2E 2Q15~ M _3_____2__ E'GE 203S!t C 3 2 i:!GE205!t3 (i J..5__L

PGF 19919 5 1 2 PGF 20178 F 25 2 PGF 20355 C 3 2 PGF 20550 E 3 2
_2_Gf _ _l_9_<l_2__Q ____ ___s_._2____2_ ..2hl. 'Q119 _f___25 ___2__ eGE '0"56 5 I:l :3 :3 eGE ?0551 E ., 2
PGF 19932 E J 2 PGO:::~O191 P 2 1 PGF 2'1362-1 H 2 :3 PGF 2055? f 3 2
J>EE __l<l93_4___ .L.. 3 ___2 PGE 2'i2'12 C .~ 2 I'GE 20'62 2 I:l ? :3 ['fiE2'1'i5'l . .E ___3__2

PGF 19936 F 1 z PSF 20203 C 3 2 PGF 20305 H 1 2 PGF 20')54 E 3 2

EGE 192~J E I 2 E'iiE2Q203 I:! 1 2 [,GE "Q-"16.6 I::l 3 3 ~iiE ?Q511 C 1 2
PGF 19942 F 37 4 PGF 70204 C 3 2 PGF 20370 l 15 3 PGF 20571 C 2 2
j>ji£__19_9!tl____. __ L3L._3 I'GE 70205 c .~_2_ PGE 20370 I ]1 3- PGE ?0571 1 _(_l 2
PGF 19946 E 3 2 PGF 20208 H 2 3 PGF 20373 H 3 :3 PGF 2('572-1 C 2 2
2.G£_l9.2S.Q~ __ _P _2 ___1 f>GF 2021)9 H 1 2 [,GE 2::1318 I:! 2 :3 2GE 20512-2._____f; 1_2.
DGf !991)3 P ;> I PGF 20211 H 1 2 PGF 20379 M 1 2 PGF- 20572-'? C , ?
2',E 199b!t 2 ? _l_ I'GE 2"212 H I 2 [,GE 2(")"19 M ? 2 pr.1" ?Qli7? ·3 C i J

PGr 19935 F 5 1 PGF 2'1213-1 H 1 2 PGF 2033') H z 3 PGF 20572-3 C , 2
Ei.iE_~ ___ ____f _S____l PI~E "Q']j ] I ] __!t_ 2liE 2Q3:l2 E , 2 E'GF 2(157?--:_4_._C _ 1_____2
PGF 199'l5 F 11 1 PGF 20217 H ? 3 PGF 20383 H 2 3 PGF 20572-4 C 2 2
'pJiE2D1l!ll______ F. _25___2_ 2liE 202]6 I::l 2 3 I'GE 20391 E 13 2 D(;E 2(1585 -- I" 1_/_.
°GF 2(1"01 F 26 1 PGF 20219 H 2 3 PGF 20391 F 20 2 PGF ?0585 E 3 1
....e....G.f ....;1(\;""') E 25 2 _!>_G_E_ 702")') I:l 2 3 2GE '0392 __E___ll__L 2(iE ZP521 ( 1!t 1

!'GF 2(~(' 'J 2 F 26 1 PGF <0221 H 2 3 PGF 20394 F 13 2 PGE 2059', C 1 2
~ _ _21}_(0) 6 ___ .____ D_ ... 2.._ 2_ .£.G.f_--2 '1,23 I::l ___2___3_ 2fiE 2"~q!t E 2("1 2 eriE ?(is_.95 -- _L ._L 3
!>GF 201~22 F 25 2 PGF 20224 H 2 3 PGF ;;'0?95 E a 1 PGF 20595 C 2 3
.£liE 2C'D23 F 25 z_ eGE 2;'1??5 I:! 2 :3 EGE ?n26 E 13 2 J'\~E 20596-=_1_ -- L 1._3
PGF ?C ( .~5 F 25 2 PO" ?0726 H 2 3 PGF 20396 F 20 2 PGF 20596-1 C ~ 3
E'i:iF2""'.1 E 25 2 .!'£E ...._~,? 21 I:l , 3 I'GE 2Q391 F _ll___2_ eGE 211590 " C 1 3

DGF ?"029 F 25 3 PGF 20228 H 2 3 PGF 20397 E 20 2 PGF ,0596-2 C ? 3
2_G_r cG35 c 7 2 2..G£ 2il23.Q____~___H_____2 ._3.. E'GE 2'139B I::l ~ I E'(,E'Q526 3 _. L_.L . 3_
PGF ?'Y36 F 25 2 PGF 20231 H 2 3 PGF 2')400 l 11 2 PGF 20596-3 C 2 3
_E_Gf. 7.'1(1C,]_____ ._._ . .F _25 Z l''iE2G~32 I:l 2 3 P!';E?Q~Q1 L 11 2 J'.GE_ ? (159.6.=4 _ C L_3.
PGF 20038 M 2 3 PSF 70233 H 2 3 PGF 20403 l 11 2 PGF 20596-4 C ? 3
PGF 20039 M ? ? Pil£_2_023't_ _ __ _ __H_____2__ 3.. l'J:iE ?'HU~ L 11 2 2GE 21)521 C ~ ?

PGF 2'J041 H 1 2 PGF ?(_l235 H 2 3 PGF 2'1406 l 11 2 PGF 20598-1 C 1 2
..£lif ?nO!t2 __C__3__2. PEE _2"? 4L_ ______"'L___l__2__ 2GE ,'0!i')1 I II 2 J>_G_E..2.D598= 1. C 2.__L
PGI' 2'104:> C 4 2 PGF 20241 M 2 2 PGF '0409 H 6 2 PGF 2059'\-2 C 1 2
_.e_sr ..2.:J ('l54 I:l J__2_ I'GE 2rl?!i:l M ~ ] 2.GE___20 4.,1 2 2 1 .PGF. _2D_~_9_3.~2_. _C 2___2
PGf' ? 0(: 5 5 H 1 2 PGl' 20245 F 5 1 PGF 20423 P 2 1 PGF 20598-3 C 1 2
ei;f ')!·)051-.. C I 2 I'GE ?Q245 _E___3______l_ 2GE 204'6 A 2 2 pr;F 20598-3. C 2 3
PGF ~,)C,)6 C 2 2 PGF 20246 F 5 1 PGF 20426-55 A 2 2 PGF 20598-4 C 1 3
2ii'::: 20059 C 1 2 [,GE 2"2~6 E 8 1 2GE 2Q!t31 E ~ 1 eGE 20598 !t __c_ .2._3
PGF 2')()59 C 2 2 PGF 20247 M 2 3 PGF ;>0438 l 11 2 PGF 20599 H 3 3
l!..G.F """60 C 3 ? eGE 2!l2!t8 ~ -2..._3_ ~GE 2Q!t39 L 11 2 I'GE 'G6l0 C __J____2.
PGF ?O061 C 1 3 PGF 20249 H 6 2 PGF 20446 l 11 2 PGF 20625 G 13 2
PSE ?!)O61 C 2 3 E'GE 2025] E 2 _L ~GE 20447 L 11 2 PGE 2Gb?7 F 1 2

PGF 20062 F 25 2 PGF 20253 l 1 1 PGF 20448 l 11 ;> PGF 2'~'S37 I':; 13 2

PAGE 5



INDEX

PART NUMBER PAGE NUMBER PART NUMBER PAGE IIIJMBER PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER

12;;E ?""630 H 3 ~ I2GE 2i)8~5 E 6 ] 2GE zinas E 31 3 2G2 ]8]3 E 3] ]

PGf- ;>('641 G 13 2 PGF 20845 F 7 1 PGF 21006 F 37 3 PGPS 1879 G 16 1
Pi;£, zcssz G 13 2 I1GE 2Q85C E _!!.__l_ 2GE 21001 E 31 :3 2Ge 2368 A _2____.2._
i)GF 20643 G 13 2 PGF 20850 F 9 1 PGF 21008 F 37 3 PGP 2410 A 3 2
2r"iE ?n"'!t:6 G 13 2 2GE 70850 E 10 I E'liE21Q~3 P 2 1 !:!G!:!2!t]0 II !t 2
PGF 1.0647-1 H 1 2 PGF 20851 F 1 2 PGF 21047 C 9 1 PGP 2410 0 3 2
~i'iE ?<lbftl 3 i:j ] 2 E'GE 2Q85] IS 1 2 2GE 21QH [; lQ 1 eG!:! 2!t5B E 37 ]

PGF ?':'647-4 H 1 2 PGF 20853 C 7 2 PGF 21047 C 11 2 PGP 2524 0 3 2
~GE 2f'6!t8 ] H ] 2 !:GE 2i18B I I] 2 E'GE 21QS6 C 12 2 eGe 26M, E ft 2
PGF ;:>0649-3 H 1 2 PGF 20859 l 11 2 PGF 21058 l 11 2 PGP 27.04 F 33 1
!:!GE2C6!t:8-it: I:! I 2 [,GE 2P810 L ;> L !:>GE210flft B :3 1 eG!:!20000 E 2 3
PGF 20649 H 1 2 PGF 20921 C 1 2 PGF 21064 C 2 2 PGP 20516 G 15 1
eSE ?IJ65Q I::l ] 2 R.GE_Zil'l2_L___ C 5._2_ E'GE 21126 E 36 2
"GF 2fl653-1 G 13 3 PGF 20921 C 7 2 PGF 21130 l 17 2
PGE ?()~""'I 2 Ii 13 3 2GE 20923 C 5 2 E'GE 2115() G 15 1
PGF 20653-3 G 13 :3 PGF 20938 l 1 1 PGF 21169 F 1 2 PGU 1668 G l? ?
2GE ?nb53 ft G 13 3 E'GE 20939 G 13 3 "GE 21110 __f 1 ? 2'"11 ] asa A 1 ]

PGF 20654-1 G 13 2 PGF 20939 l 1 1 PGF 21171 H 3 3 PGU 1958 G hl 2
eGE 2')65ft-2 G ]3 2 2GE 209ftO E 1 2 PGF 2111.3.. . _.E._l. 2 eGI! 1959 l::l 101 ')

P(;F 20654-3 G 13 2 PGF 20941 C 12 2 PGF 21180 J 1 3 PGU 2389 G 15 1
eGE '~!65ft-ft G 13 2 2GE '09ft2 E 30 2 Pr.F ;>, ", ,

"" eGU ''<69 f}, ---.~--
PGF 206'55-1 G 13 2 PGF 20943 F 30 2 PGF 21182 J 1 '3 PGU 2469 A 1.0. ?

~GE 2'>655 2 G 13 2 2GE '09ft5 C ]2 2 01:.<= ') A'l -a esu Zftb9 0 , ;'

PGF 2]655-3 G 13 2 PGF 20946 C 2 2 PGF 21184 J 1 3 PGU 2470 A 3 2
[,GE 'Q655-ft G 13 ? E'GE 2Q9H E 30 2 2GE 2]] 89 I G 13 2 2GII 'ftlf' A ~______2_

PGF 20656 G 13 2 PGF 20947 P 2 1 PGF 21189-2 G 13 2 PGU 2470 0 ... 2
o;;E ?n65I G 13 2 EGE 20~H9 E 6 1 flGE 21]90 I G 13 2 eGI! 2609 ~___5__.L
PGf 20659 G 13 2 PGF 20949 F 9 1 PGF 21190-2 G 13 2 PGU 2611 0 I~ 2

PiiE ''>659 G 1ft 1 EGE 209,,0 E 15___L eGE ?J]9l I:! 3 !t eG11 21QS (J. , 2
PGF 20661 G 13 2 PGF 20952 F 37 3 PGF 21192 H 3 4 PGU 2708 A 4 2
2(;" ?n66ft I:l 3 't eGE Z09S't ___E__2E___2__ !:!GE2] 19~ C 9 I EGI! 2103 ___Il__. _i__Z_

PGf- ?':.'679 G 13 2 PGF 2('954 F 37 3 PGF 21194 C 1) 1 PGU 2710 " ~ 2
I>GE ?('<''l2 L I::l 3 3 EGE 21'95't E 39 2 eGE 21191 I:! 3 !t 2GlI 211? f.._~
PGF 2G6Q~-2 H 3 3 PGF 20955 F 27 2 PGF 21197 H 'I 4 PGU 2733 E 4 2
2'iE ?'I6!P-3 I:l :3 3 2GE 20951 E 3ft 2 .£.G£__ ?1198 H 9 __z_ E'GII ?B5 E " ?
PGF 20692-4 H 3 3 PGF 20958 F 34 2 PGF 21201 P 2 1 PGU 2849 R 2 2
[,GF 20692-5 H 3 3 .2.G.E_ '0959 E 21 2 2GE ?] 2fJ5 i!! I 2 EG!I 2<)09 G 11 2
P'_;F:?06n-6 H 3 3 PGF 20959 F 28 2 PGF 212']5 M 2 3 PGU 2953 0 3 2
P;;E Zr;60Z 1 I::l :3 3 P~f 21)959 - F 3D. .2 2(iE 21201 __ E'__2___L °GU -i169 E .l__l_

PGF 2':'692-8 H 3 3 PGF 20960 F 22 2 PGF 21209 F :'.0 2 PGU svt« 0 ? ,,
eGE 2Q6~3 I:l 't 1 eGE 20960 E 25 2 eGE 712]{t E_l4___2__ eG11 3311 A ? 2
PGF 20701 H ~ 3 PGF 20961 F 36 2 PGF 21214 F 15 1 PGU 3379 A 4 2
I'GE ?01f)2 I::l 3 :3 flGE 20962 E 38 2 flGE 2121" E 16 1 E'GIl B'12 ___A__l ___2..
PGF 20703 H 3 3 PGF 20962 F 39 2 PGF 21215 f 14 2 PGU 3487 G 12 ?
_P_hl ?':11"~ I:l 3 ~ flGE 20963 E 38 2 2GE 21215 E 19_L EG!! 3~ilB G l? .,
PGF 20730 G 2 2 PGF 20965 F 27 2 PGF 21;>16 F 14 2 PGU 3498 E 4 2
oGE ?l13Q G 5 2 2GE 70966 E 28 2 eGE 21']6 E 11 L E'G!! 3601 fl ~ 1
PGF 20130 l 11 2 PGf 20967 F 27 2 PGf 21217 F 14 2 PGU 3694 G 7 J
f"iE 20136 G 2 2 eGE 20968 E 2B 2 I1GE 2]211 E .l..8..__l_ eGll 3225 G 1. 2
PGF 21"l736 G 5 2 PGF 2()969 F 4 1 PGF 21220 F 15 1 PGU 3720 G 15 1
l'Sf. 2'~131 1 __G_2__2_ 2GE 20920 E 22 2 E'GE 712"1 c 12 2 E'GU 5't31 fj 3 2
PSF '20737-1 G '5 2 PGF 20970 F 25 2 PGF 21223 A 3 2 PGU 5437 A 4 2
P:;E 2'7H-? G 2 2- 2GE 20971 E 2-7 2 ['liE212?3 A 4 2 !:G\l 5431 0 3 ?
PSF .2:'737-2 G 5 2 PGF 20972 F 40 2 PGF 21223 0 3 2 PGU 8416 G 17 1
Dhl_ 2'2_7lL~ G ? 2 pr;E 2PS!12 p 2 2 2GE 2]??1 C 12 2 eGU 9]21 E __2__2_

'''GF ?'J737-3 G 5 z PGj::20973 F 40 2 PGF 21228 C 12 2 PGU 9201 F 2 2
J'iif__2!lL'l2_ ~ ;> 2 I1GE "0913 B 2 2 E'GE 2]229 C 12 2 eau 92r')2 E 7 2
PSf 2'752 B 1 1 PGF 20974 F 4'1 2 PGF 21229 C 13 1 PGU 9203 F 2 2
PGF 20.752 B .2 1 EGE 20915 E fta 2 ~23_2_ E 14~2_ EGI! 92Q6 t; 5 2
PGF 20752 B 3 1 PGF 20976 F 4 1 PGF 21252-10 F 14 2 ?GU 9232 G 12 2
["';[ 20157 c 1 2 t'GE ;>0918 <= 2 EGE ? I? '>"'1 ](1 E l!t 2 ["GIl 9383 C 1 3
PGF ?0752 C 2 2 PGF 20979 F 34 2 PGF 21254-lCl F 14 2 PGU 9383 C 2 3
oGE ?'115, (' , , 2GE ZP93Q E 3ft 2 PGE '1255 £ 1'±______L

PGF 20752 0 2 2 PGF 20931 F 3$\ ? "GF 21256 F 14 2
I'GE 2"152 D 3 3 eGE '°981 E 39 2 E'GE 21751 ____E__l!t_L
p"r- 2" 752 E 2 3 PGF 20982 F 2'3 2 PGF 21258 F 14 2 RGF P93 G 11 2
.P..GE_21l1_5_4__ E 3 2 ["GE 21'1983 E n ') E'GE '1"59 E ]4 2 BGE 6ft62 G -, ?

PGF 20756 G 3 2 PGF 2:')984 F 3'3 2 PGF 21260 F 14 2 P,GF 6462 G 7 2
_2_Gf____20.1..5_6_ r. ,S , £I,E 2098" E 39 2 ei,E ?] '6' __LlL_L HGE 6!t6? G J___3...
P:';~ 2') 7 ,,9 C 1 2 ?GF 209~5 F 27 2 PGF 21265 F 14 2 RGF 6462 G 7 ;;
2(;E 'J~16Q c ? 2 2GE '''98'''' E 2tl 2 PGE 71280 E 3" 2 RfiE ::.!t65 G -, 2
P,;F 2('770 c 3 2 PGr- 20986 F 31J 2 PGF 21295 C 12 2 RGF 6465 G 7 2
£G£_.2..lH.L (' , , 2GE 2Q931 E 22 2 PGE 21?96 [; 2 2 BGE 6{t65 G L_3.__

"CF 20736-1 H 3 3 PGF 20')87 F 25 ? PGF 21296 C 6 1 RGF 6465 G 7 3
.!2..CiF. ?0181 ] I:! .~ ___3__ 2fiE 2'l98R E 22 2 2GE 21296 C 1') L PGE MB C 1 2
°GF 21)795 H 3 4 PGF 20989 F 27 2 PGF 21297 C 2 2 RGF 6478 G 7 3
2r;E )(';111 c ] 2 eGE ''''900 E 29 2 PGE 21293 ._.__L___2__2_

PGF 2(797 C 2 2 PGF 20990 F 3(' 2 PGF 21299 C l~ 2
"GE 2"19L___ 1::1 '\ ft EGE 'oog1 E 36 2 D(iE ?] 'Q.J Co IQ ] .~-

PGF 70797 H 6 2 PGF 20995 F 4 1 PGF 21301 C l'1 1 SPA 76 G 10 2
2£f _2~.3..l8_~ ___ 1 1] 2 2GE 21)996 E 21 2 E'GE 213] 8 D 1 1 --~----.--.

PGF ?,)8;8 l 11 2 PGF 20997 F 1 2 PGF 22172 H 3 3
eSE ?f\3'±P I ~ I PGF ? 1·'1~"" E 3]______l__ __----_._--_-------
PGF 20%1 F 1 2 PGF 21001 F 37 3 SPF 1093 0 ,. :>
2GE ?fi81t' I {t I E'GE 2]Qf)3 E 31 3 seE lQ93 __ ...E._ 4_ 2__

PGf 20845 F <; 1 PGf 21004 F 37 3 PGPS 1757 G 16 1 SPF 1094 q 2 c

486 PAGE 6



IImEX

PARI' NUMBER PAGE NUMBER PARI' NUMBER PAGE NUMBER PARI' NUMBER PAGE !lUMBER PART NUMBER PAGE NUMBER
_s_ef__1094 G 10 2 '160260 f 79 1 080126 _____C~B__L 190)25 G _L4.___ L

--~-SPf 1095 D 4 2 060261 f 29 1 r.a0127 C 8 1 190 ;;>26 G 14 1
SPE 1095 E 4 2 060262 f 29 1 1lfl2Ua___~ __LB__L 19Q?27 G 14 J
SPf 1098 R 2 2 060264 f 29 1 O~0129 C 8 1 190228 G 14 1
SPE 1098 G 10 2 060265 E 22 1 0'30130 C 8 -1 ]90229 ___ G-_IL L
SPF 1102-2 G 4 2· 060266 F 29 1 080131 C 8 1 190230 G 14 1
SPE IID2 2 G 5 2 Q600261 E 022 1 OaOl32 r 8 I 19"231 _G__l4__L
SPF 1122 R 2 2 060268 f 29 1 080133 C 8 1 190.232 G 14 1
SPE 1122 G .l!L_2_ 060.262 E 29 1 080134 C 8 1 194356 G 13 2
SPf 1355 f 25 2 060270 f 41 1 080135 C 8 1 194414 E 3 2

06Q211 E ~l _L 080136 C S I ~-- _ L__3_ __3__
060272 f 41 1 080137 C 8 1 194437 H 1 2

- 06Qo213 E !tl 1 16600I I II 2 19't1t38 _H__L__2_
TF 1592-59 B 6 1 060274 f 41 1 166001 L 11 2 194440 C t 2

060211 E 26 _L ]66008 G t3 2 l°!!:!t!tC C _2___2_
060218 F 26 1 166009 C 9 1 194440 C 3 2
1'600219 E 26 1 I6c009 C HI ] 19!tHI C _l___3_

\,RF 8')8 C 7 2 060280 F 26 1 166009 C 12 2 194441 C ? :3
'dRf.__ aoB __--- _ ___L_l2___2_ 06Q261 E 26 1 16cO]D C 1 2 lQH!t6 G_ll____2_
'>lRF 939 L 15 2 a602!'!2 F 26 1 166017 G 12 3 194447 G 13 2
tlBE 239 I 11 2 0602B3 E 26 1 1660]1 I::l 2 3 2]0021 E 23 I
WRF 980 L 13 1 062002 C 11 2 166017 F 2 2 210022 f 23 1
_lB£__ ~ I'l 1 2 062Q03 C 11 2 1660Ia I ] I Z10()23 E 23 __l_
tlRF 980 M 2 2 062004 C 11 2 166018 G 3 2 210024 f 23 1
i<jB.E 1619 58 B 3 __l_ _0.62-006 -_. C,lL 2 16601 6 G 6 2 ZIQQZ5 ---,. __F 2.i__.L
wRF 2151-9 L 8 1 0.62007 C 11 2 1660.28 0 1 1 2100.26 f 23 1
\liRE 2~5? 5 K I 2 062006 C II 2 166030 A 5 2 210021 E 23 I
WRF 2989 C q 1 06200.9 C 11 2 166035 R 1 2 210.0.28 F 23 1
<IRE 29S9 C 10 _l_ ')6?111o C 11 2 160Q35 C 2 2 21Q029 --_. _L23_L
WRF 3036 C 9 1 0620.11 C 11 2 1660.35 C 12 2 22030.0 F 12 1
J.iR£ .--~- C 10 1 £)6202? C I] 2 1f:!6Q39 A 1 I 22Q3Q2 __ f__l2__l_

0620.24 C 11 2 1660.60. R 1 2 220.30.3 f 12 1
062025 C ]1 2 166061 B ~ _2_ '2030!t E 12 ]
-)62026 C 11 2 1660.62 R 1 2 '~2J305 F 12 1

r;> nns 7_~~ ___ .L_~_ ",6:>021 C II 2 lbflQc2 A I 1 n03Q6 _~ _ _f __12 _.L.
"35')85 L " 1 06202!'! C 11 2 166063 A 1 1 220.307 F 12 1
~28_6_ ---.'._- __L__5_ __l_ :'02029 C ]1 2 lobQ8S E 25 2 22Q3Q8 E_l2 l_
-"'50!37 l 5 1 ')620.30 C 11 2 166089 G 11 2 311205 E 3 2,-,35'~"P. I 5 I "'162ft'll C ] ] 2 19QQZ~ F 3" 7 3'1~·Q D ? ?
(1<5(0'39 L 5 1 ,,1,2033 C 11 ? 190.025 F 35 2 311339 0. 3 3
c235i6_o_ -- ____L_ _l__ l 063019 H _B_ __L 120"Z6 E 35 ? 3]]613 A___2 ....3_
''35161 L 1 1 0630.81 H q 1 190.0.29 f 35 2 311619 A :? 3
(', 'il6Jl___~___L ___1___L "'63082 I::! 8 ] 100Q31 E 35 2 3122~5 ----,. .. .A _L__2
'135169 L 7 1 0.630.9'1 H 8 1 190032 F 35 2 312547 0. ? 2
n35110 L 1 1 06308!!: 1-L__8__L 120(133 E 32 2_ 3l25!t1 E z 3!l3')l71 L 1 1 063091 H B 1 190('.34 F 35 2 312549 A ~ 20')317) I 1 1 il63093 H 3 J 190035 E 35 2 312549 _ .. D :2 2_
"}SIB L 7 1 064006 G 12 2 190()36 F 35 2 312814 A ., 2
"~5]74 I 7___L 1"'64015 G FI 2 120['37 F_35___2_ 312814 A 3 __2__
')35115 L 7 1 ,)64':'~6 A 3 2 19(;(140 f 35 2 312814 A 4 2"6('('13" M 3 2 064(136 _____A__4 __2_ 19r.O!tl F 35 2 312814 D 3 2c; [) ,='('8 3 " 'I 2 064036 0 3 2 190Cl42 F 35 2 312836 A 3 2
-"'h:':ra4 M 3 2 064531 C 1 2 190,'!t5 E 3~ 2 312836 A __4___2
n{)t~\0B5 M 3 Z 064538 R 1 2 190046 F 35 2 3128'16 0 'I 2
'')6''("86 !1 3 2 'l6!t536 s _2___2_ i.2ill2ltL_ ___ ~_f 35 2 312888 f), 3__ 7
'16')087 M 3 2 ,)64538 G 6 2 190048 F 35 2 312888 A 4 2
'l6Qf'91 I!l 3 :> '16't'i3S G In Z 12(1"~'l _______F_ .32 .. 2_ 3PBB8 D 3 2')6('092 M 3 2 rl64538 G 11 2 190052 F 35 2 312991 A z 2
'"Jh jQ93 ---11. < 2 "64'i38 ___G_l2__3 __ 190:153 E 35 ? 312991 0 2 2\)6·'(194 M 3 2 )64538 G 13 2 19(1059 F '15 2 312991 D 3 3
:)f ""9<; M _l__2_ OM538 G 15 1 120(lSO F_35___2_ 31299] ____£__? __3_
'6(' 1'11 M -, 2 064538 G 16 1 190081 f 35 2 312995 E , 2
11' ill J 5 l!l :3 2 ')6~53S ____ _G_lL __l_. _l<l2DSL~ E J5__2_ 312999 ~I ] 2(l6'H31 M 3 2 "64538 A 1 1 190')33 • 35 2 31309'3 A ~ 2If.,'"'l~; ~ , 2 J:'cQ.453.a A 3 2 1'1\lJ!t3 [ .H 2 3]3'08 D 7 2
't;Q]69 --- "'i :3 2 064538 /!. 4 2- 19('143 F 35 2 3n?08 D ? 2
)6')173 F -~ 1 iic!t53B B 6 I ~53 __ _G iLl 3]3?03 E ) 3
"'6"]7!t E 3 I 064538 C 9 1

--- --_
313209 A z 21902')3 G 14 1':'6,·'11'> f " 1 ilQ_lt531L C l'l 1 ~9__Q2 'l_4__~_ .G _14 .L 313209 D ;> ?--- --'1.,,011b F 3 1 O64538 0 1 1 1902"" G 14 1 313366 A 4 z

-, ~Ci "!}_5_.__ 1'_ltl___L llL't53JL D 3 __2 10G,06 G 14 1 313366 o _3___2_
-)6"2:'07 F 41 1 "64538 D 4 2 190201 G 14 1 313330 A 3 2
16('12(}(t _. __ . -- ._f__ltl__l_ n6~~dB f l 2 19..::Z'lS _ _G__l!_t___l_ 3]] :180 ___A __ '±--2_
t16n214 M '3 2 {)64538 f 4 2 lQr'2,)9 G 14 1 31.3313'1 0 'I 2
CH·,'1?l5 M 3 2 ~'t.Q_- E 2 _ 3_ ] t.:.!n?] i' ('.~ ,3] Hf)l t. l 2
·'fO?lE. M '3 2 06454] G 1 2 1()~, 2 11 G 14 1 3134"7 A 4 2
'6flJ18 M 3 2 _fl6_lt_5itl ___ . -- G_ 2 2. ] 9'l ',.'12 G ]!t 1 3]3~'-\1 ___D_l__2_
'j6f)?19 M 3 2 064541 G 4 2 190214 G 14 1 3] 34'.8 A 2 2r'60?"')n M 3 2 06!t5!tl G " 2 _l9~ __ ____G__L<;___L lLl"b3___ D 2 2
60221 M 3 2 064541 G 15 1 19')217 G 14 1 31,448 E 2 3
6r,?) ) M 1 2 06!t541 -- .A _L 2_ ] qC? 13 __£__l4___L 31~La.5') F " ~----_.t:';?2~ M 3 2 064541 E 1 2 19('.21~ G 14 1 313454 H I 2
f,!)?''t 11 3 2 ~5 .. __.J _ .L_3 _ ] 'lIY) 20 G l!t , '1'~61 E } 3
'":JCi_~ 5 7 M :3 2 %4546 J 1 3 1-}(,'221 G 14 1 31346'1 f ~ '?,'-An)j~ M 2 3 06~5~b , E 31 ~ ~222 --____ _G__li__L 3'<'%11 L___l_L
6')2/j"1 F 41 1 ORIl125 C 8 1 19-'l?-?3 G 14 1 313471 C ? 2

486 PAGE 7



INDEX

PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER
l' 3:H1 C 3 2 3B2518 C ~ 2 t.651] 8 B t. I 51'139QO E ]n I
H3480 H 1 2 382519 C 4 2 465143 B 6 1 51'13911 F !" 1
"l:H91 C 1 2 382520 C. ~ 2 !o651!t9 8 ] ] 503QJ2 E ]'J I
,13481 C 2 2 382522 C 4 2 .465149 8 3 1 503903 F it' 1
313~92 G 13 2 382523 C ~ 2 §'65l!t9 B t. I 5n9Q~ E l' 1
113482 C 3 2 382524 C 4 2 465149 B 5 1 5(,3905 F 10 1
313:!tB3 C. J 2 3B2 52 5 C 4__2_ t±651t.9 B 6 I 5~;~2~Q E ]r'l 1
313484 C 3 2 382526 C 4 z 465150 F 21 1 503907 F 1" 1
3)3485 G 13 2 382521 C 't___L 'i6S1SB E 2l I ~:'I':lS"8 F_ J_ _l
318474 G 13 2 382528 C 4 2 465159 F 21 1 ?i-!39'iB F 10 1
~l°{\]Q E ____2___3_ 382529 C 4 2 465292 B <; ] _5. ,-'i ~ q('\~_ ....,. . ,f__l>l_l_
319r 11 E 3 3 382529 C 4 2 465293 B 5 1 ~!"91() F 7 1
319033 C 1 2 38253Q C !t 2 ~6S29~ B 5 1 5("' ~q 1'" E ic 1
319033 C 2 2 382530 C I. 2 465314 B 5 1 503911 F E' 1
~19QB C 3 , 382531 C {t _2_ !t653?5 B !t 1 sn3212 . __E_.1Q.______L
J).9017 H 1 2 382531 C 4 2 465333 F 21 1 Sr.391:' F In 1
3.1'1.D38 C 1 2 38253' C !o 2 !t6533!t E 2l ] 5"'o,~ _f____L___L
'\ 1'l':_',e c 2 2 382533 C 4 2 465335 F 21 1 5<":3915 F 7 1
~ 1 ()('"13 q G 13 2 382533 C !t 2 !t653~2 E 21 1 5"30]6 E..__L___L
.319,~39 C 3 2 382534 C 4 2 465345 B 6 1 5()3917 F 7 13: 1 ':)(:il-~ ._____C____l__2_ 382 53~ C ~ 2 !tQS3~!l B ....b...._l_ 515Q(16 __ f'__ 2__ .L
n9041 C 'l 2 382535 C 4 2 465347 B 6 1 "15(,'J8 P '5 1
31,!(l~'1 G 13 2 ";~8(535 C it 2 ~61QQl M 2 2 _5_l5Q!l9______ .2_.5 .. 1.'<')1142 C 5 2 392536 C 4 2 467002 fool 5 2 515010 p 'i ~
','] '1Q:J C 5 2 3i1253b C !t 2 ~61Q,)3 ~ 5 2 2 J 5011 ~ 5 13,1373 C 5 2 382537 C 4 2 472005 F 27 2 515(17 P <; 1
331374 C 5 2 382538 C !t 2 412311 E ) , ..5l_20l3________ P_.'i .

""331':>78 C 5 2 382539 C 4 2 486026 IA 6 1 5\5014 P r, 1
_}J' "iliL_ r " 2 362540 C 4 2 ~_. __ ._l_L_Q_.__L .5.Uhl..~_ p '5 L---._._.
.131381 C 5 2 3'12541 C 4 ? 4%047 1'1 10) 1 515116 P 5 1
~'1382 C 5 2 3325{t2 C ~ 2 _~_ - --___}I .Ji___l_ 'i1"'111 e 3 ---l._
331387 C 5 2 3 '125/.3 C 4 2 4861'149 M 6 1 515('18 p 5 1
331388 C 5 2 -,B?5!t6 I: ~ 2 !t;36Q~Q !:1 6 I 5_l2ill_'L _____ P, e; 1
3'1389 C 5 2 382549 H 5 1 486051 '" " 1 '515020 P s 1
'1']390 C 5 2 3B25<;Q H 5 I 486052 ___M__h__L _2_lS_!221 ---- P , _L
331392 C 5 2 382551 H 5 1 486053 fool 6 1 515022 D 5 1
~-IJ ":l93 C 5 2 3B255? I::i 5 1 ~_ M b.____l__ 515023 P '5 1
3:'1395 C '5 2 3J.J2553 H 5 1 486055 M 6 1 5151'24 P 5 1
)'<1 '96 C 5 2 382 ~5~ I::l 5 ] !i~b(lt~b !!I {1 1 SJ5Q?5 _1'_, __5___l_
:;~1?'97 C 5 2 Vl2555 H 5 1 4960')7 M 6 1 51502" P '; 1
BJ198 . C 5 2 38255t! I::l " 1 ~~6Q~8 fool 6___L 'i]5n'1 !' 5 I
3<1399 C 5 2 332557 H 5 1 4e6059 M 6 1 515n28 P s 1
-3":l, l sno c 5 2 Hl255B H 5 1 ~o M 6 1 'jJ~Il'9 _J> :5 ]
331401 C 5 2 ,82559 H 5 1 I.Rr,C61 M 6 1 515030 P ') 1
3..3.lAD3. C 5 2 38'56Q !:l 5 1 ~861)6~ ~ f2 I 5150'3] ___~P.__5__l_
331404 C 5 2 182561 H 4 1 4<36063 M 6 1 51503;> P '5 1
3"J.l!:t()5 ,_. C 5 2 38256] I::l 5 1 _<'t'ifl!'.c6.4__ __1L_6__L 5]5G33 ___P __ 5~'_
331406 C 5 2 432269 G 9 2 481,065 M 6 1 515034 P 5 1
:J: 1J {±:'1 C 5 2 ~3221Q G 9 2 _5rJ] 0"6 E II 1 "]5::l35 2 5 ]
3314,)8 C 5 2 432271 G 9 2 501098 f 11 1 516017 F 16 1
3'1 ..1)9 I: 5 2 ~32?1' Ii <;1 2 51i] 1"29 E 11 1 5]60] 8 E ]"

,
B9'B4 C 1'3 1 432273 G 9 2 '501100 F 11 1 516019 F 16 1
"9[1'15 C 13 ] ~:3221!t Ii 2 ? 5.2U.21 E II ] 516' ?Q __F___lii__ _L
3391136 C 13 1 432275 (. 9 2 5"110;> F 11 1 516n1 F 16 1o
l'l9"31 C ]'I ] '177216 Ii 'l ? 5,':.11" , __ ~, II ] "J602" .__ F.li_.l.
') 'c:n38 C 13 1 '.32277 G 9 2 <;';11 "14 F 11 1 516026 r b 1
,'.-,O,Y'.8_._ ' C 13 ] 't1221B Ii 'l 2 501105 F_ll_ 1 5]6028 r 16 1.
:39039 C 13 1 432279 G 9 2 5Cll06 F 11 1 5J tJ'2" >'__l_6__j_
)4,9~39 C 13 ] !tJ228Q G 'l 2 501] 31 E ]] ] 51603') ~ 1" 1
339C'40 C 13 1 432281 G 9 2 501108 F 11 1 .51.6n31 -_.- ..Ll6. 1
~.i,":\~l"'!i ] C. ~ 4:"?5?7 G 9 2 51')]09 E II ] 516032 F 16 I
.:'B:'47 C 13 1 4325n G <) 2 5;~111G F 11 1 'i)6033 ._____ ,F. ,.ttL ,.t
3-"l,gn~1 C 13 ] .'!2.2.52.l_ ___ ____!L_2__2__ ~,] 1 11 E II ] <;16"34 F 16 1
l'lCJ'lt.4 C " 1 4~2524 G 9 2 ';'11112 F 11 1 ~'5 F .LS__l_
33·:i04S C " ] 't '2'525 G 2 2 sr]115 E 1] ] 516037 F 17 1
339046 C f, 1 '.325'6 G 9 2 5"1116 F 11 1 5J 6{l31 .F. .L:t__ l_
, "9!"'!t1 I: I:> ] 4~2~?6 (; g , 5'"I~n83 E 1 ] 5!6038 r: 17 1
,39')48 C 6 1 432'529 G C) 2 SC'332? F 10 1 516"39 _,J_ 17, 1
lJ':l_2±9 __ .~ __ _C__6____l_ ~P)52't _G___<l __2__ 50365£· E Z ] 516040 F 17 1
-,31~~,5'~ C 6 1 4'j2530 G 9 2 503657 F 7 1 51604] E_..li__..l
l?9 J51___ _____C_b_l 4"2532 G 9 2 5:;'658 E 1 I 516(>42 r 17 1,-

3:9052 C 6 1 4~2533 G 9 2 50366') F 7 1 ~'A"'~~ Fe lL__l_
3-'205" C 6 1 't3?534 Ii 51 2 5('3661 E 1 1 51·,>i}44 '" 1-3 1
339054 C 6 1 4?2 53 5 G 9 2 <;(';367: F 7 1 52_6_Q45___ _ _._c 1'j .1
:l1'lr'S5 ___L __6___l_ PZ5'6 G L_2_ sn3fll1 E 1 1 - 516('46 F 19 1
B9"56 C 6 1 4325]7 G 9 2 503672 F 7 1 '216!!!tl E 1" 1

.~ C '"
_l_ 432538 G 9 2 503613 E 7. ] 516048 F 19 1

-~~q053 C 13 1 432539 G 9 2 503815 F 1" 1 ..21f>i'_/t_9 __ , _ ,F b 1
3',:)~]] C !t 2 4",,,"08 p. 1 1 503816 E F' 1 522("']4 F 34 ?

3'12512 C 4 2 465013 8 4 1 ~(',382,) F 10 1 .522£:i'.4____ ,,- F 25. 0-
,3? "I :3 C !t ? '.1'-0:;(11; p. 'i 1 50382] E ]0 1 522009 H 3 4
,"2514 C 4 2 465015 8 1 1 5')3822 F 10 1 5?'0f.9 E ]1 2
3'i25] ~ C It 2 4h'i01f. " 1 1 503823 E lQ I 52200'1 F 20 2
392515 C 4 2 465017 B 4 1 503825 F 10 1 <;25003 E 3....L
3325]6 C ~ 2 4f.'i(llR p. 4 1 5038'1 E 1D 1 526005 H 3 3
3ci2517 C 4 2 465117 F 21 1 503899 F 10 1 .52b.CJl6.__ , . _ _L__.1 .2

486 PAGE8



IJmEX

PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER PART NUMBER PAGE NUMBER PARI' NUMBER PAGE NUMBER

')26006 C 2 2 121007 G 1 3 122005 A 1 1 733007 A 1 1

5211~2 II :3 :3 121 QQ1 G 1 3 122005 A 5 2 133002 E 25 2
')71359 F 13 2 121007 G 1 3 122005 D 1 1 133010 S 1 2
528QQ9 K 1 2 121001 G 12 3 122!J05 D !t 2 1330] r, _____5_ _ _2___2_

532047 F 4 1 121007 C 7 2 122005 F 2 '2 13303? C 7 2
532Q96 E :3 2 12]009 G 1 2 122005 E 2.____L B!tQQl _L__l __ L

532138 F 22 2 121009 G 1 3 722005 F 6 1 134010 A <; 2

532J38 E 2S 2 122001 I ] 3 122005 E 2 1 BIQlQ ~ 1 1
1)32142 F 34 2 122001 J 1 3 722005 F 13 2 137010 D 1 1

5"'2l't2 E 25 2 12200] I ]5 _2_ 122005 E 15 1 DeOQ5l ~ __2

'5"32142 F 25 3 122001 l 11 2 722005 F 20 2 738009 G 2 2
532l!t!t E 25 :3 122001 !! 2 2 122006 B 2 1 BaQ05l ____ 12___ It_ 2
5"'2361 H 3 4 122001 F 34 2 122001 l 2 1 7381)09 G '5 2
5"'2311 .. _ - F 13 -2 122QO] G B 2 12?QQ1 !'l 1 2 1(;JlOOl I ? 1
53?311 F 20 2 122001 H 1 2 722007 M 2 3 141001 l 3 1
5'3359 I:l 3 !t 12200] C 1 2 122001 e 1 1 ~4llli12__ _____ S_ _ _L _2...

'>33360 F 13 2 722001 C 12 2 122007 R 2 2 741002 S 2 2
~3~'''6D E 20 2 122QOI E 21 2 1?2001 G 3 2 HI1'02 ~ _ _2 _3.
531004 F 25 3 122002 J 1 3 122007 G 10 2 741005 H 2 3
531('05 E 8 I 122QD2 I 10 1 122QOl G 10 2 741011 H !ll- 2
'5"'1053 F 1 2 122002 l 11 2 722001 G 11 2 141158 L 11 2
5~6095 1 Ht 1 122Q02 1 15 3 122001 G P 2 141158 I lOt _l_

556096 L 13 1 122002 L 16 1 122001 G 16 1 741159 I-' 10 2
5"6091 1 13 1 122002 I 11 3 1720Ql II 2 :3 Hll59 I l'l 1
556101 l 13 1 722002 L 18 1 1?2007 H ~ 2 °741159 H , 4
563003 II: I 2 122002 M I 2 122001 ~ :3 _2_ l1il] 'lO !!! I 2
563004 H 9 2 122002 M 2 2 722001 A 4 2 741160 M 2 3
563"(15 I:! 3 3 122002 M 2 :3 122001 A 2 2 1!±1161 "'----L
563006 G 13 2 122002 M 5 2 722007 C 1 2 1411.61 L 6 1
563008 E 1 2 122QJ2 e 3 ] 1;;>70Q1 C 2 2 Utl162 E 2 2

563852 l 13 1 7221)02 S 1 2 722007 C 9 1 71..1164 F 2 .,
SD8S2 1 Hi ] 122QQ2 G :3 2 122"01 C II} 1 Hl] H E !to ?

'564004 H 3 3 1220')2 G 6 2 722007 C 12 2 741311 L 15 2
"64009 H 3 4 7220(12 II 2 _3__ 122001 C ]4 1- 141311 I IS 2

1'~.5160 M 1 2 1220')2 H 3 4 722'-:'07 0 3 2 141317 L 17 2
If'5] 6n !! 2 3 122Q02 II ~ 1 1?20()1 Q 4_2__ HJ 311 1 11 2

7'.'5321 M 1 2 722002 H 9 2 122001 E 3 2 741317 L 11 2
11"15 '~?] !! 2 2 122Q02 H __ll___2__ 12')0"1 _E It 2 1!±1319 I 2 1

7 - 5025 J 1 3 122002 C 7 2 122"09 P 1 1 741319 L 3 1
7'15<?7 .. 1 4 P20Q? C 12 2 7221).09 G .:«, 2 141319 1 11 ?- - -
1":8824 G 1 2 7220')2 F 1 2 722009 G 10 2 741319 H 1 2
_1i!Qfl2'> G 1 OJ 12?OO2 E 2B 2 1?2009 G 1D 2 1!±1'119 ~ 5 2
7 '0 n-'12 M 2 2 122003 J 1 4 122009 H 6 2 741319 C 1 2
1-'-"'(',~5 1 15 :3 122",,°3 I ~ I 1'701) B I 2 Hl319 C ? .,
1'(":165 l 11 3 7;>;1003 l 12 1 722010 G 1 2 141:H9 C 9 1
1',v'32 K ] 2 12'''03 _L .l6___L 12W1D G 2 ., 1'>1']9 ___C_~

7?'C082 L 10 1 12200)3 L 18 1 72/::-10 G 4 2 741319 E 1 2
1"\)~32 1 12 2 122"03 !'l 1 2 12?()lO G 5 2 1'>] 'I?J 1 16 1
72 =1()f,2 L 11 2 1220C3 ,., 2 2 122'HO G 12 3 141321 H ! <
Z ~';""/'. i11 !! 5 2 172"03 M_L___3_ ..1221U_" n ;> "I H:l3'l C ] ..,
7',)n91 H z :\ 1:2":03 S 2 2 122010 0 3 3 74U21 C '2 3
7'\'1?Ql J 1 4 122(',01 . ______f __3Q __ 2.. 12'010 E 1 2 1!tl ":P] E 3 z
7'1- .ll S 1 2 722"')3 F 34 2 122013 P ! 1 7413-'3 F 31.. 2
I" '~()1 S ? 2 1220.)3 E 31 :3 122015 ____G_.lb._._l 14]3'3 ____l:L_2_ _ __3_

7 ;21 rJ,,)1 H 2 3 1220·')3 !' 38 2 124005 C 9 1 7/+1 :'-23 C 1 ?
17l JQJ II 1Q 2 122"03 E 39 2 ..12.4005 ___c___w_ __ ...L l!tl")?~ C ? ?

1?l "02 M 1 2 122003 G 3 2 124005 F 2 2 741325 H :' .,
-l?1'~"2 ~ _2____3__ 1,?n03 _H__~_l 12!:tOQ1 G :3 2 ]4]'32 f_lA____2_

7?1 IJi) 2 F 40 2 122003 H 10 2 124007 G 10 2 141341 F 14 2
7?llJ" ~ l' 2 122("1,)"3 C S 2 12!tOO1 G 11 .2__ Hl~16 L 2__l_
72U' )? F 20 2 122003 C 1 2 7240')7 G 12 2 7'+1416 L 3 1
7;']P()~ J 1 ~ ]??OO3 C 12 , .zzsruo G 1 2 H'Hfl tl 1 1
7:>t~'1J L II 2 722003 E "I 2 724010 G 2 2 1L,1478 G 13 2
~2.F'03 ~ 1 ? 12"003 _.E______l_____2_ 1')!tf'] Q G !:t ., .1Itl't32____ ...G _l3__l
7~11:i)3 M 2 2 72201)3 F 2 2 724"1C"l G 5 ? 74149d y t 2
72] ~rn ______ F_ 3!:t____2__ 122'103 E 6 1 ~ _____ __G_l2_ . ..3 .1.':"63" _G__li__l
7;1003 F 36 2 722'1-)3 F 22 2 1261''')2 C 12 ? 741630 H 1 2

1'·1"r'3 E :H -~ 12")')3 E 25 2 1?6"03 G 12 ___2 l~lg"? C 1 3
7?H'03 F 4G 2 122"03 F 21 2 126003 F 2<; 2 141632 C 2 .,
12' ":;3 ___ __ __G_ iz :3 12201)3 E 28 2 12f:aO'l5 E .3L___l 141t,'P _____ F___l_2
1) 1·>J3 H 2 3 122004 l 6 1 726005 G 6 2 741633 F 14 2
PlnQ3 _Ii___. _3__3__ P20D!± S I 2 1261]1]5 G P ~ :1.'tl.6J1L____ ...L__L.1 _
7?lG03 F 14 2 1220(14 S 2 2 126006 J 1 3 1417119 L 16 1
721 r ....:3 E 22 2 17?O"!t G 13 2 126"01 R_~?__ 2 1,;;11P<) I ln 1
1?H'()3 F 25 2 122004 C 2 2 726('01 A 5 ? 141787 H 2 3
.12J..Qil3__ ____ __f _n___2_ 1??"~H. C___1____2._ 126Q(11 [l '! 2 ~731 _A_ .3_ ...__2_
7:1 '"03 F 2'1 ? 1Z:>f()4 C 9 1 126107 E 4 2 141787 A 4 2
77] {i ....2 F~ "7 )..,r·,-,4 C ]Q ] 12..6JlQ9 __ -- G_ (:, :2 .J 41. I3J. _____ __Q__.J _ __2_
1210')4 H 1 I 7? 2 '),)4 C 12 ;> 726009 G :.~ ., 741188 L 1 1
721004 C 7 2 7??'-"05 K 1 ? _12.1:>DIlL. ? 1 2 741 7fl.9 G 12 <-
721005 P 3 1 122005 M 1 :> 127010 t. s ? 7/,179" C 7 ?
121'~)5 G ]t; l 17'1'1'5 11 7 :3 P1CIJI b ? 3 _1i;l19.L __ . __ __f 37 :>-
7:>1105 F 14 2 1??O~)5 F 37 3 733002 S 1 2 741191 G L' .,
r'1'){'11 (' 1 2 1220"5 G 6 2 _TI3Q_Q_2_ S 0>. 2 1411_2L ___ <. 2! .., ----

1(1007 G 7 2 72~(105 G 12 3 733002 F 1 " 1',1791 F 2~' -
"-

Fl--!)1 G 1 2 122(1)5 .G__ll___l_ ~13 --- F 2" 2 7411~3 (y 17 1

486 PAGE 9



PARI' NUMBER PAGE NUMBER

741879 0 2 3
741879 0 3 3
741880 G 13 3
74]P.S8 G]3 3
742G00 l 17 2
7 ....2 0() 1 I ] 5 2

7420'11 l 15 2
7L?i)"" I 15 2
7/.2(1',)1 l 17 2
_1.:.)0,)1 I 17 2

7421)1)1 G 8 2
14?'~12 M ? 2

742:"..~2 M 5 2
_J7«;4",Z:c..c1I.-'..'''L:',~_ ... _..._I---<',--_3,,-

742003 G 12 2
742'1')5 I 1 __3__

742005 F 34 2
742005 G 8 ?

742005 C 7 2
742:\]] I 17 2_
74?013 J 1 3
742]59 P ? ]
742159 G 8 2
74? J t«: I l'~ 1
742160 l 11 2
742J 60 I 15 3
742160 l 17 3
_7,~4~2~1~6w()~ ~~
742160 H 9 2
_7~4~?~lu6ul~ ~I_~
742161 l 16 1
74'161 L 18 1..
742161 H 3 4
..J7,-'4"'Z:...,luo--.l'---'H_lil____2_
742162 l 16 1
742162
742162 M 2 2
74Z1_t,2__ .. ...5._ ____L__2_

G 3 2
_ ...G..___6___2_

H 3 4
E ) 2

7<;"21,,?
74-2162.. __ .._
742162
74,)16/

T!.-?! 6'+
742L64.. __
7 I.' 164
742.164 _
7u_"1 f-f,

]/·21 72
74? .,1')

J 1 3
M __2 .. __ 2_
H " 1
H.. -'L_2_
J 1 3
E 2'1 2
M ~ ::I
F __ ' __ 2..
L 6 1742317

7lt22lJ .._ .. .LL___..1....2_....._1
74~~17 ~ 1 2
74?~J7 M 2 2
742317 S 2 2
E2.31L f 31 ]
742 H 7 F 32 1
]_4 ? ".!]__ _.f____33__~
742317 F 34 2
742,17 G 3 2
742:\17 G " 2
L"-23lL_________H_ _6___2_
74?317 H 71
742311 ..L __l_2...
742118 J 1 3
74231S M ! 2
742318 M ? 2
7423J8 F 30 ?

742318 F 34 2
74)318 F 37 3

G 12
H 10

3
2

742318
74)?13

C 7
C 12

2
2

742318
742'18

F 1
F 27

2
2

7422,18
742 ~] 9

F 28
I 1

2
4

742319
747",19

l 4
I 11

1
2

742319
J_!:1;7319

7'+2J19
74":1,"'"

F 1
E 22
F 25
I J

2
2
2
4

7!t-."J,?1
Tt;;":'i..

l 6
I 18

1

486

PARI' NUMBER PAGE NUMBER

742321 M 1 2
742321 M 2 2
742321 G 3 2
742~21 E 2 2
742321 F 22 2
742321 E 25 2
742321 F 27 2
742323 I 6 1
742323 F 34 2
]42323 E 37 3
742323 F 38 2
742323 E 39 2
742323 C 7 2
742323 E 6 1
742325 l 18 1
742325 F 34 2
742327 F 37 4
742327 F 38 2
742327 F 39 2
~7~4~2_3~?~7L_ ~H~~
742327 C 7 2
742331 I 18 )
742331 F 30 2
742331 E 37 3
742331 F 27 2
742~31 E 28 2
742335 F 38 2
742335 E 39 2
742335 E 1 2
742~41 L 16 1
742630 G 3 2
742632 M 1 2_
742632 F 9 1
142633 E 36 2
742633 F 2 2
742633 F n 1
742633 F 9 1
~33 LE~I~5__ -Ll
742634 K 1 2
742634 E I ~ z,
742634 f 2U 2
742635 A 5 2
742635 F 2 2
.J...'±?636 a ___1__l_
742636 D 1 1
742636 0 4 2
742639 ~ 2 3
74264{1 M 2 .J
742640 E 37 ,
.J..7-'!4c.:?..D6"'4cwPc__ -L[;L-..LJ·c__z
742641 L 1 1
742711 P

742787 M ! :2
2A2J~9~7 ~f~'~<L_~?~
742789 l 2 1
742789 ? J 1
742789 H 2 3
74n90 R 1 2
742790 G 16 1
742790 ____l:L_b__2

742790 D ~ 2
742791 C 14 _L
742792 l 1 1
742792 4 5 ..2..
742795 M 2 3
742796 _ __lL__2___.3....
742796 R 2 2
742801 ___G___l_ 2.
742826 p 1 1
742828 H 6 2
742829 G 6 2
742832 C ....1__ ..3...
742832 C 2 3
742842 __..___G__lL __.2
742848 G B ?
74~R85 D _2__2L
742885 D 3 3
74)887 G 12 3
742890 G 1 2
742890 G 2 2
742890 G 4 2
742890 G 5 2
746204 E 1 2
_7..'U.'JB2... _H____2____.3_
753003 J 1 3
..I.5...ll2._1 __A .....3. 2

PAGE10

IImEX

PARI' NUMBER PAGE NUMBER

753127 A 4 2
753127 Q 3 2
755030 S 1 2
_j7t.:5!..:l5...0t..:3l1.0L___5__2.____2_
755135 All
~7L..5'-'5!...L)""'4'-"8l_...Ji......J.Q _~?..
758058 G 12 3
758094 G]5 1
762002 J 1 3
J...n2J122 .1) _3_
762002 l 2 1
,li:J2QD2_ .. _L__3 ___l_
762002 L 11 2
7620"7 I 11 2
762002 S 1 2

....1..6..2_!2f.l2_ __S__~
7&2002 ~ 34 2
..162,-),,2 .. f__lt!) _ 2..
762002 G 8 2
7~)"O' H 2 3
76?JC2 H 3 4
762..D.DJ __.L 11__2
762"03 l 11 2
J..~__ Ll3.._l_
762'103 l 14 1
762003 l 15 3
762003 l 16 1
162003 __L_lL3_
7621'03 M 1 2
762003 M ? 2
762003
7620'13

M 2 3
G ' 2

762003
762003

G 6 2
G 8 2

762003
7620(13

H 9 2
H 1(' 2

762003
762003

E 1 2
E 13 ,

7A2003
7b2003

E 20 2
E 28 ;>

J 1 4762"04
7 ~oJ ,1!~-4 ~ ______L__..4.___L
762004 l ~ 1
762004 1 8 1
762004 l 11 2
762"04 1 If; 1
762004 L 18 1
_j7ctoo....:'c;_fi.!..'{)1.!;4'-- ~___L_____2._
~62~J4 M 2 2
7~2~f~4 v ~ ~
7t:2 ('In/+ F 3;") ?
_li2..0..J4.. _ ,_ _ __..L2't_ .._2_
762t",,)4 F 37 __
-l7_.<:;h"'Z...l..iO_,).,,_4.. .._ _E__3:Z__~
762004 H 2 3
762004 H 7 1
762004 C 5 2
762004 C 7 2
762004 C 7 2
~7LI6'-'2'_'(1'-'O-'-'4.____ ___c__l2_2_
7h2004 E 3 2
7f.? 0,,4 E I 2
762004 F 2.. 2
762004 F 2 ;>

762004 F 14 2
767004 F 27 2
762004 F 2R 2
7prHl5 K ) 2
n.Z005 S 1 2
7t2nn5 S 2 2
762005 H 7 1
~7LI6,-,2,-"QL:.rL<','-- ..__f__ ...L__2_
762005 F 13 2
76'CAS f 2n 7,
71:.2(\:)6 P 3 1
76'006 F 14 2
762007 l 16 1
..10"2007 L 18 1
762008 C 12 2
762009 H 6 2
765001 M 1 2
165001 ___Ii_ n 2___3_
165003 C 12 2
_11:L6l:..J9__ ___E___3___2_
766013 A 3 2
766013 A 4 2..

PARI' NUMBER PAGE NUMBER

l 15

?
2
2
2..
3
2
3

766013 D •
~1,-,6,-,6,-,OL.ll...;3,--____E _ '3
766014 E 1

_71-'6"-7LO'-'-0"'-"-~ . __ _E 1
767003 M 1

778004 M
7H006
778 r '16 1 17 ..........3
778006 M 1 2
1780"6 .. ..,_/
778C'n7 J 1 4
778007 K J 2
778"17 l 15 2
_j7U7U~1'-"U,OLJ7L -L_...L£. 7_ ..2..
718"08 H)
~7'-'7w:3u..O'_'_Oc.9'--__J_ ..1
77aGG9 J 1
77qn,r'l9

3

I ? 1
778000
_]V"H19
77""')'1

l 3 !
! 15 2

l 17 2
J_1~ __. M4--.2_____2_

778009 " ') ·2
77QC'1Q " 5 2
778009 S 1 ~
....rtJilln3 _S___2_ _ ..:..
178009 F 34 2
..178009 G 8 2
778009 G R 2
778009 G 12 2
778009 H 1 2
..i.1..B..D.il9 _ __. _ _H_ _ 2._ _3
77SCJ9 H 11 ?
17.3ili::9_ __ . _(___7__ 2_
77~009 C 12 2
77gc~9 f ~
77%10 H 10 2
_]:I6C 1 a... I L__3_
778010 l 4 1
778,,10 __L_ 6 1
778010 l V1 1
77801" II)?
77~r!O l 13 1
..T1J1illQ . __L__l4 ..L
778GI0 l 15 3
_1..I..8Sll_Q __L__16 _L
778010 l 17 ,
778"10 J J- 1
778010 M 1 2
_U8CWl f1_L_2_
17~OlO M 2 3
...IL9...O.1..0 ~ 5_2_
77Q011) P ~ 1
77 9"l '\ S .....L__2_
77ii 1'J F 40 2
J_]acl -;.. G_ul _ __2

778010 G h 2
~1B..Ql_Q_ ..G.. .._iL L
778010 H 1 2
Il.BJJ.EL J:L_?_ _.3_
773010 H 3 4
J_]...Bl.'lc... H ,,_ L
778010 H ~ ?
_peLlO f 1 _2..
77BCI0 ~. z

_7L7u8:L('_;_;1L."L- ....t"_2.:i _ 2_
778011 J 1 3
.zrscu l l.. 1
71.3.111 L \ ~
.U.!:li:lL _ _.._.._
77"'011
77'3011
778011
778011

L.4
l 6
l 11
l 11
IP

1
2
2

778011
U8nJ J

l 15
I J6

::>
J

778011
77anl1

L 17 2
1 I" J

778011
7780J J

" 1 2
M 2 2

773011
..LVl"11
778011
778'111

M :> 3
S __2____2_
F 3'~ 2
E 3J 1

778(1l1
_UIl"11



778011
178Cl1

F 34 2
E 3b 2

PAGE NUMBER PART NUMBER

778015 H 6 2
778015 A 3 2

PAGE NUMBER PART NUMBER

INDEX

PAGE NUMBER PART NUMBER
1007113 E 2 2

PART NUMBER PAGE NUMBER

773011
17S'l11

F 37 3
E 38 2.

778011 F 39 2
173011 F 4;) 2
778011 G 3 2
1780) ) G l..___L
778011 G h 2
178"J) G)2 3
778011 H 1 2
778" I 1 . ~H._......2__3_
778011 H 3 3
778-11 H 4 1
778011 H b 2
17R011 H 7 1
778011 H 10 2
178011 A 5 2
778011 C 1 2
778011 C ? 2
778011 C 5 ?
1780) J C 7 2
778011 C 9 1
778011 C 10
778011 C 12 2
_.L77l.J8,_,Q.!_jlulL__,--E_ _L__2_
778011 E 3 2
778011 f 1 2

778011 f 2 2
.778011 E 6 1
778011 F 14 2
778(11J f 22 2
778011 E 25 2
778('11 E 27 2
778011 E 28 2
.118012 L ? 1
778012 L 3 1
178012 S 1 2
778"12 S 2 2
neD12 G 13 2
778~12 H 1 2
178"12 H L__l_
778"12 C 2 2
1.78 Q 12 _C__~ __ 2..
77B012 C 12 2
778113 K 1 2_
778C13 L 1 1
.771Ul13 ..__ M_L __2._
773113 M 2 3
.L7.i'Jll_..____ D " _L
77S013 E 36 2
77801, f 37 3
773013 G 3 2

_1.78013 G lb 1
77~Q13 G 17 1
778013 H 2
778013 • 1
1780P A 5 2
778'l13 C 1 3
X13 Ll.l.. .1.-c_",--?_'J,,-
778013 0 1
..na.Ql.3........._ ..__ .._-"O'__"'-4_L-2
778013 F 1 2
778C13 E 2 'J
779C13 F 6 1
.1]9J2J.3__._.. .___E_.9..--L
778013 F 13 2
.1B 0 1 3 _ __E__l_4.. __ L
77g013 F 15 1
77il"1~ F 2') 2
778"14
1? 30.1.4.._.
773fl14

_7I::1~ l_5 _

77;jr15

L 16 1
I ]8 1
8 ? 1

___L____L ___L
l ~ 1

77"°15 M 2 3
77b~15 P 1
H3.2l5. ..__... __ ....B ) 2
77Qn15 R Z 2
.1.13!ll5... __ . E 37 3
77BeiS G 11 ?
77 q '1 5 G .l.L_2__
773~15 G 12 3
718.:]5 Ii ]6 _.L
778"15 G 17 1
~1,4:o1" .H._ 2. .3_

486

118015 A 4 2
778015 A 5 Z
178015 C 1 2
~7~7~8~0~1~5_~___C___2.___2_
778015 C 12 2
1180]5 C ]4
778015 0 3 2
.1.l8.Qli __~._ll_ 4._2_
778015 E 3 2
1780)5 ._._____.E_ll ____2__
778015 F 29 2
1180]1 P I I
718011 G 6 2
7780J 7 r, 7 _2._
118017 G 7 3

_178011 G ]0 __2._
778017 H 6 2
7180]9 G 2
773019 G 2 2
.J7_._l.o.B-,-,-O.J,..1:::r..9 ~G.__.L._2_
118019 G 5 2
178019 G 13 _3_
118019 0 2 3
17AOJ 9 0 3 3
718019 E 1 2
_.1_._7...,A-",0L;_2.J,..)___...GL_.L6...__L
778025 P 1 1
_.7,-,,8,-,,2..!.JOcuOc:l3~L.C L__2__
182003 C 12 2
182004 ..f 25 ..2
182005 C 9 1
782005 C 10 I
183003 G 8 2
183004 F 25~
783005 C 9 1
783005 C 10
183006 H 2 3
198130 E 3 2

810001 R 2 2
8 JOOO! G 11 ?
~lOOOl G 13 "2
Blnoo] A 3 2
810001 A 4 2
810Mq I) J ___2.
810001 E ~ 2
811"".)] E l

810n02 E 2 2
9]C003 K 1 2.
810003 G 12 2
3'0003 A 2 3
810003 F 2 2
810004 K 1 2
810004 G 13 2
8100Q4 H 6 2
810004 E 1 2
81 Q(105 G 13 __2_
810005 A 2 3
--'9ul....0u.('''"QCL1 ~H ____1,____2__
SlZNn G 12 2
312003 A 5 2
812003 0 4 2
812006 A , 3
812C06 E 3 2
812009 D 2 3
812009 0 3 3
8) WOO E 3 3
316000 H 3 4
916000 H 10 2
916003 E 33 1
819133 F 2 2
335006 K 1 2
348007 P 4 1
fl48032 P 4 1
862006 I J5__3_
862006 L 11 3
862(1(19 I 15 __2._
862009 L 17 2
862019 M 2 ?

862021 M 1 2
86'1)21 M 2 2
862022 M 5 2
~8u7~9~0~2~5'____H b 2
883017 H 3 3
883008 E 3 2

I
PAGE 11

883009 H 3 3
8840Q4 L 13 .i,
884004 l 14 1
_J;8...8"'4t.l.0'-'-Q'-"8'--~_L_U L
911004 C 1 2
911005 L
911005 C 1 2
..::9ulu1_,,_O:.:.OLl7_L__.L___l_
911008 G 17 1

__,9c.o.l_,_'-'-'O....1-<.2 K. _.2___2_
911012 G 11 2
9n012 E 4 2
913003 fbi
913003 E 9 .i,
913003 F 15 1
913010 G 12 2
914005 A 2 ;>
914005 A 2 3
914005 0 ;> 2
~9wl~4~O~O~6~~~C_F~
914007 0 2 3
914007 0 3 3
914001 E 2 3
914008 A 3 2
914008 A 3 2
914008 A 4 2
914008 C 3
9J4008 C 2 3.
914008 0 2 3
914008 0 3 2
914008 0 3 3
914009 __~ __ --.I:E_.<..2_..,L3
920C03 L 8 1
~9~2~2ll0~0~2__ ~--~H'--~
922002 H 10 2
923'107 I 3
924032 M 2
~9~?~4~O~3~2 M~~

927008 A 2 2
927009 D , 2

934005 F 1 2
~9~3~4~0~Q~9~ Htt_~
934020 H ] 4
945()01 -'"C~4____2_
945('.03 E 4 2
-"9'-"{tt.:,;5"-0"'i)c:.15'___~_nH_..3..._3.
947023 F 37 4
960039 H?
96'1'139 C 3 2
:z9.l:lf,:",_QCLOQ.67L_ L_3____2_
962022 M I 2
962Q22 .~ ..1'I ..u2 _.2
968117 J 1 3
977002 E 25 3
977003 H 3 3
'Ill_QI1/±___ .. __ __tl__ j .2.
978105 H 1 2
..9.1.8.1.25._ _ _. _ _l-!_l ....2.
979156 G 13 2
9~3207 E 3 2
983409 F 13 2
.3Mlll.5_ ..K~1. .. 2.
'186062 HI;>
9.!lb3.1£L ___G__li). 2
936318 G 11 2
189412 C 2 2
995114 H 1 2
995129 __H_.__L ._2._
995165 H 1 2
.99.5.l.6.I.__ Ji _1.. __2_
995208 C ? 2
997Q02 C 7 2
999155 ~ 2 3

1'100162 H 1 2
El0Dlb5 HI?
!OOOI85 C 1 3
l1Q0185 C 2 3
1')03359
) )06908

L 11 2
E 5

1')06908
1006912

F 8
E 5

1'11)6912
'100b91b

E 8 1
E 14 2

1006916
1007111

F 20 2
G 12 2

1007112 G 12 2

1007218 G 1') 2
1007218 G 17 1
1007223 G 12 2
1007225 C I '
1001225 C 2 3
1007242 A 5 '.
1001242 G 12 2
1I)C7250 G ) I 2
1001250 G 11 2
1007250 R 2 2
1001329 F 1 2
1007329 E ? ?

1007329 F 31 1
10Q1329 f 32 ]
1007329 F 33 1
]007330 f 31 1
1007330 F 32 1
]OQ1330 E 33 J
1007338 G 17 1
10Q1342 A 5 2
1001342 G 10 2
1007343 K 1 ?

1007346 E 4 2
1Q07350 R 2 2
_;;5u:2",0",4c..:.Z.l>_625__r:HLlD____2_
5262304 H 10 2
5'67411 H 1:) 2
5262412 H 1" 2
_;;5u:2;j;6«:2,_.,4t'l4l">9~H,..1'l___2_
5262450 H 10 2
_;;5u:2~6c..:.2",425~1__r:HL~

5262413 L 15 2
5262473 l 17 2


